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Test Report No.: PSU-NQN2412310215RF02

1 SUMMARY OF TEST RESULTS

The EUT has been tested according to the following specifications:

APPLIED STANDARD: FCC PART 15, SUBPART E

STANDARD .
SECTION TEST TYPE AND LIMIT RESULT TEST LAB
15.407(b)(9) é‘C.P".""er Conducted Compliance B
mission
15.407(b) Radiated Emission & Band _
Compliance B
(1/2/3/4/5) Edge Measurement
Maximum conducted output
15.407(a/1/2/3) Compliance A
Power
Peak Power Spectral
15.407(a/1/2/3) . Compliance A
Density
15.407(a)(2)(12) | 26 dB Bandwidth Compliance A
15.407(e) 6 dB Bandwidth Compliance A
15.203 Antenna Requirement Compliance A
NOTE:

1.
2.

Except the data of RSE and Band Edge Measurement, other data please refer to Appendix B.

Preliminary Investigation scans were completed to compare Full RU Tone modes and Single
User Tone modes. It was found that SU modes were the worst case over Full RU-Tone mode in
every instance, and the physical waveforms of SU mode and FULL RU-Tone are the same, and
both FULL RU-Tone mode have lower power than SU mode. Therefore, only SU mode was
report as it is representative of Full RU-Tone worst case scenario.

RLAN 5G supports SISO&MIMO mode, the whole testing has assessed the MIMO mode by
referring to their maximum conducted power. and the 802.11ax HE40/80/160MHz
RU26T/52T/106T/242T modes are cover by the 11ax HE20MHz modes, the 802.11ax
HE80/160MHz RU484T modes are cover by the 11ax HE40MHz modes, the 802.11ax
HE160MHz RU996T modes are cover by the 11ax HES0OMHz modes.

For 802.11n HT20/ ac VHT20 and 802.11n HT40 / ac VHT40 mode, the whole testing is
assessed only 802.11n HT20/ HT40 by referring to their higher conducted power.

Only the worse data was reported.

The data of this report refers to report: W7L-P24040002RF02(Model name: S50/S70, FCC ID:
SS4S50F1). The difference between the reference model (FCC ID: SS4S50F 1) with the variant
model (FCC ID: SS4S50W1) is the variant model removed the WWAN module, for specific
details, please refer to Declaration of Differences letter provided by the Applicant. This report
verify power and RSE worst case. This report only replaces 802.11ac(160MHz) CH50 power
and the data of RSE worst case(802.11ac(160MHz) CH50& 802.11ax(40MHz)_CH62&
802.11ac(160MHz) CH114& 802.11n40(MHz) CH151), other data is copied from report
W7L-P24040002RF02(Model name: S50/S70, FCC ID: SS4S50F1).
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*Test Lab Information Reference

Lab A:

BV 7Layers Communications Technology (Shenzhen) Co., Ltd

Lab Address:

Room B37, Warehouse A5, No.3 Chiwan 4th Road, Zhaoshang Street, Nanshan District Shenzhen,
Guangdong, People’s Republic of China

Accredited Test Lab Cert 3939.01

The FCC Site Registration No. : 525120; Designation No. : CN1171;

Lab B:
Huarui 7Layers High Technology (Suzhou) Co., Ltd.

Lab Address:
Tower N, Innovation Center, 88 Zuyi Road, High-tech District, Suzhou City, Anhui Province, China

Accredited Test Lab Cert 6613.01
The FCC Site Registration No. is 434559; The Designation No. is CN1325.
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1.1  MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for
tests performed on the EUT as specified in CISPR 16-4-2:

MEASUREMENT UNCERTAINTY
AC Power Conducted emissions 12.70dB
Radiated emissions (9KHz~30MHz) +2.68dB
Radiated emissions (30MHz~1GHz) 1+4.98dB
Radiated emissions (1GHz ~6GHz) +4.70dB
Radiated emissions (6GHz ~18GHz) 1+4.60dB
Radiated emissions (18GHz ~40GHz) +4.12dB
Conducted emissions 14.01dB
Occupied Channel Bandwidth +43.58KHz
Conducted Output power +2.06dB
Power Spectral Density +0.85 dB

This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k = 2.

Measurement Uncertaity Measured Value Passmark Linear (Passmark)

The verdicts in this test report are given according the above diagram:

Case Measured Value Uncertainty Range Verdict
1 below pass mark below pass mark Passed
2 below pass mark within pass mark Passed
3 above pass mark within pass mark Failed
4 above pass mark above pass mark Failed

That means, the laboratory applies, as decision rule (see ISO/IEC 17025:2017), the so-called shared risk

principle.
Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
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VERITAS

2 GENERAL INFORMATION
2.1 GENERAL DESCRIPTION OF EUT

PRODUCT* Enterprise Full Touch Handheld Computer
BRAND NAME* Bluebird
MODEL NAME* S50/S70
NOMINAL VOLTAGE* SVde (Adapter)
3.85Vdc (Battery)
MODULATION * OFDM, OFDMA

TRANSFER RATE*

802.11a: 54.0/ 48.0/ 36.0/ 24.0/ 18.0/ 12.0/ 9.0/ 6.0Mbps
802.11n: up to 300.0Mbps
802.11ac: up to 1732Mbps
802.11ax: up to 2402Mbps

OPERATING FREQUENCY*

5180 ~ 5240MHz, 5260 ~ 5320MHz,
5500 ~ 5720MHz, 5745 ~ 5825MHz

NUMBER OF CHANNEL

5180 ~ 5240MHz:
4 for 802.11a, 802.11n/ac/ax (20MHz)/
802.11ax(20M RU 26/52/106/242)
2 for 802.11n/ac/ax (40MHz)/ 802.11ax(40M
RU 484)
1 for 802.11ac/ax (80MHz)/
802.11ax(80MRU996)
1 for 802.11ac/ax (160MHz)/
802.11ax(160MRU996)

5260 ~ 5320MHz:
4 for 802.11a, 802.11n/ac/ax (20MHz)/
802.11ax(20M RU 26/52/106/242)
2 for 802.11n/ac/ax (40MHz)/ 802.11ax(40M
RU 484)
1 for 802.11ac/ax (80MHz)/ 802.11ax(80M
RU 996)

5500 ~ 5720MHz:
12 for 802.11a, 802.11n/ac/ax (20MHz)/
802.11ax(20M RU 26/52/106/242)
6 for 802.11n/ac/ax (40MHz)/ 802.11ax(40M
RU 484)
3 for 802.11ac/ax (80MHz)/ 802.11ax(80M
RU 996)
1 for 802.11ac/ax (160MHz)/
802.11ax(160MRU996)

5745 ~ 5825MHz:
5 for 802.11a, 802.11n/ac/ax (20MHz)/

802.11ax(20M RU 26/52/106/242)

2 for 802.11n/ac/ax (40MHz)/ 802.11ax(40M
RU 484)

1 for 802.11ac/ax (80MHz)/ 802.11ax(80MRU

Huarui 7layers High Technology
(Suzhou) Co., Ltd.

Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
District, Suzhou City, Anhui Province, China
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996)

33.81mW for 5180 ~ 5240MHz
34.12mW for 5260 ~ 5320MHz
40.18mW for 5500 ~ 5720MHz
34.51mW for 5745 ~ 5825MHz

MAX. OUTPUT POWER

ANTENNA TYPE* Internal Antenna

ANT 8:

2.75dBi for 5180 ~ 5240MHz
3.27dBi for 5260 ~ 5320MHz
5.25dBi for 5500 ~ 5720MHz
5.25dBi for 5745 ~ 5825MHz
ANT 9:

3.15dBi for 5180 ~ 5240MHz
3.15dBi for 5260 ~ 5320MHz
3.32dBi for 5500 ~ 5720MHz
3.32dBi for 5745 ~ 5825MHz

ANTENNA GAIN*

HW VERSION* REVO.1

SW VERSION* R1.17

/0 PORTS* Refer to user’'s manual
CABLE SUPPLIED* N/A

NOTE:

1. *Since the above data and/or information is provided by the client relevant results or conclusions of
this report are only made for these data and/or information, Test Lab is not responsible for the
authenticity, integrity and results of the data and information and/or the validity of the conclusion.

2. For a more detailed features description, please refer to the manufacturer’s specifications or the
user's manual.

3. The EUT incorporates a MIMO function. Physically, the EUT provides two completed transmitter and
two receiver.

MODULATION MODE TX FUNCTION
802.11a 2TX/2RX
802.11n/802.11ac/ax (20MHz) 2TX/2RX
802.11n/802.11ac/ax (40MHz) 2TX/2RX
802.11ac/ax (80MHz) 2TX/2RX
802.11ax (20MHz RU 26/52/106/242 ) 2TX/2RX
802.11ax (40MHz RU 484) 2TX/2RX
802.11ax (80MHz RU 996) 2TX/2RX
802.11ax (160MHz RU 996) 2TX/2RX

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech | Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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4. For the test results, the EUT had been tested with all conditions. But only the worst case was shown
in test report.

5. Antenna gain and EUT conducted cable loss are provided by the customer, and the laboratory will
record the results based on these items that involve these two parameters.

6. The only difference between model S50 and model S70 is the external rubber shell as below:
N
4 S70 3
+
e

A

1 S50 2 /

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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Test Report No.: PSU-NQN2412310215RF02

2.2 DESCRIPTION OF TEST MODES

FOR 5180 ~ 5240MHz
4 channels are provided for 802.11a, 802.11n, 802.11ac/ax (20MHz)/ 802.11ax (20MHz
RU 26/52/106/242):

CHANNEL FREQUENCY CHANNEL FREQUENCY
36 5180 MHz 44 5220 MHz
40 5200 MHz 48 5240 MHz

2 channels are provided for 802.11n, 802.11ac/ax (40MHz)/ 802.11ax (40MHz RU 484):
CHANNEL FREQUENCY CHANNEL FREQUENCY
38 5190 MHz 46 5230 MHz

1 channel is provided for 802.11ac/ax (80MHz)/ 802.11ax (80MHz RU 996):
CHANNEL FREQUENCY CHANNEL FREQUENCY
42 5210 MHz

1 channel is provided for 802.11ac/ax (160MHz)/ 802.11ax (160MHz RU 996):

CHANNEL FREQUENCY CHANNEL FREQUENCY
50 5250 MHz
FOR 5260 ~ 5320MHz

4 channels are provided for 802.11a, 802.11n, 802.11ac/ax (20MHz)/ 802.11ax (20MHz
RU 26/52/106/242):

CHANNEL FREQUENCY CHANNEL FREQUENCY
52 5260 MHz 60 5300 MHz
56 5280 MHz 64 5320 MHz

2 channels are provided for 802.11n, 802.11ac/ax (40MHz)/ 802.11ax (40MHz RU 484):
CHANNEL FREQUENCY CHANNEL FREQUENCY
54 5270 MHz 62 5310 MHz

1 channel is provided for 802.11ac/ax (80MHz)/ 802.11ax (80MHz RU 996):
CHANNEL FREQUENCY CHANNEL FREQUENCY

58 5290 MHz

FOR 5500 ~ 5720MHz

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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12 channels are provided for 802.11a, 802.11n, 802.11ac/ax (20MHz)/ 802.11ax (20MHz
RU 26/52/106/242):

CHANNEL FREQUENCY CHANNEL FREQUENCY
100 5500 MHz 124 5620MHz
104 5520 MHz 128 5640MHz
108 5540 MHz 132 5660 MHz
112 5560 MHz 136 5680 MHz
116 5580 MHz 140 5700 MHz
120 5600 MHz 144 5720 MHz

6 channels are provided for 802.11n, 802.11ac/ax (40MHz)/ 802.11ax (40MHz RU 484):

CHANNEL FREQUENCY CHANNEL FREQUENCY
102 5510 MHz 126 5630MHz
110 5550 MHz 134 5670 MHz
118 5590 MHz 142 5710 MHz

3 channel is provided for 802.11ac/ax (80MHz)/ 802.11ax (80MHz RU 996):

CHANNEL FREQUENCY CHANNEL FREQUENCY
106 5530 MHz 122 5610 MHz
138 5690 MHz

1 channel is provided for 802.11ac/ax (160MHz)/ 802.11ax (160MHz RU 996):

CHANNEL FREQUENCY CHANNEL FREQUENCY
114 5570 MHz
Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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FOR 5745 ~ 5825MHz

5 channels are provided for 802.11a, 802.11n, 802.11ac/ax (20MHz)/ 802.11ax (20MHz
RU 26/52/106/242):

CHANNEL FREQUENCY CHANNEL FREQUENCY
149 5745 MHz 161 5805 MHz
153 5765 MHz 165 5825 MHz
157 5785 MHz

3 channels are provided for 802.11n, 802.11ac/ax (40MHz)/ 802.11ax (40MHz RU 484):

CHANNEL FREQUENCY CHANNEL FREQUENCY
142 5710 MHz 159 5795 MHz
151 5755 MHz

2 channel is provided for 802.11ac/ax (80MHz)/ 802.11ax (80MHz RU 996):

CHANNEL FREQUENCY CHANNEL FREQUENCY
138 5690 MHz 155 5775 MHz
Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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2.2.1 TEST MODE APPLICABILITY AND TESTED CHANNEL DETAIL

EUT APPLICABLE TO
CONFIGURE DESCRIPTION
MODE RE>1G RE<1G PLC APCM
A v v v - Powered by Adapter with wifi(5G) link
B - - - v Powered by Battery with wifi(5G) link
C - - - - Powered by USB with wifi(5G) link
Where RE>1G: Radiated Emission above 1GHz RE<1G: Radiated Emission below 1GHz

PLC: Power Line Conducted Emission

NOTE:

APCM: Antenna Port Conducted Measurement

The EUT had been pre-tested on the positioned of each 3 axis. The worst case was found when positioned on X-plane.

NOTE: “-~’means no effect

RADIATED EMISSION TEST (BELOW 1GHz):

X Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity

architecture).
X The following channel(s) was (were) selected for the final test as listed below.

EUT FREQ.
AVAILABLE|  TESTED DATA RATE
CONFIGURE MODE BAND MODULATION
MODE (MHz) | CHANNEL |  CHANNEL (Mbps)
A 802.11ac (160MHz) |5500-5720 114 114 OFDM MCS0

Huarui 7layers High Technology

(Suzhou) Co., Ltd.

Tower N, Innovation Center, 88 Zuyi Road, High-tech

District, Suzhou City, Anhui Province, China
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RADIATED EMISSION TEST (ABOVE 1GHz):

X] Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity
architecture).

X The following channel(s) was (were) selected for the final test as listed below.

EUT

CONFIGURE

MODE

MODE

FREQ. BAND| AVAILABLE

(MHz) CHANNEL

TESTED CHANNEL

MODULATION

DATA RATE

(Mbps)

A

802.11a

A

802.11n/ac/ax (20MHz)/
802.11ax (20MHz RU
26/52/106/242)

802.11n/ac/ax (40MHz)/
802.11ax (40MHz RU
484)

802.11ac/ax (80MHz)/
802.11ax (80MHz RU
996)

802.11ac/ax (160MHz)
802.11ac/ax (160MHz
RU 996)

36 to 48

36, 40, 48

OFDM

6.0

36 to 48

36, 40, 48

OFDM, OFDMA

MCSO0

5180-5240 | 01046

38, 46

OFDM, OFDMA

MCSO0

42

42

OFDM, OFDMA

MCSO0

50

50

OFDM, OFDMA

MCSO0

802.11a

802.11n/ac/ax (20MHz)/
802.11ax (20MHz RU
26/52/106/242)

802.11n/ac/ax (40MHz)/
802.11ax (40MHz RU
484)

802.11ac/ax (80MHz)/
802.11ax (80MHz RU
996)

52 to 64

52, 60, 64

OFDM

6.0

52 to 64

52, 60, 64

OFDM, OFDMA

MCSO0

5260-5320
54 to 62

54, 62

OFDM, OFDMA

MCSO0

58

58

OFDM, OFDMA

MCSO0

802.11a

802.11n/ac/ax (20MHz)/
802.11ax (20MHz RU
26/52/106/242)

802.11n/ac/ax (40MHz)/
802.11ax (40MHz RU
484)

802.11ac/ax (80MHz)/
802.11ax (80MHz RU
996)

802.11ac/ax (160MHz)
802.11ac/ax (160MHz
RU 996)

100 to 144

100, 116, 144

OFDM

6.0

100 to 144

100, 116, 144

OFDM, OFDMA

MCSO0

5500-5720 102 to 142

102, 118, 142

OFDM, OFDMA

MCSO0

106 to 138

106, 138

OFDM, OFDMA

MCSO0

114

114

OFDM, OFDMA

MCSO0

802.11a

802.11n/ac/ax (20MHz)/
802.11ax (20MHz RU
26/52/106/242)

802.11n/ac/ax (40MHz)/
802.11ax (40MHz RU
484)

802.11ac/ax (80MHz)/
802.11ax (80MHz RU
996)

149 to 165

149, 157,165

OFDM

6.0

149 to 165

149, 157,165

OFDM, OFDMA

MCSO0

5745-5825
151 to 159

151, 159

OFDM, OFDMA

MCSO0

155

155

OFDM, OFDMA

MCSO0

Huarui 7layers High Technology
(Suzhou) Co., Ltd.
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POWER LINE CONDUCTED EMISSION TEST:

Test Report No.: PSU-NQN2412310215RF02

X] Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity
architecture).

X The following channel(s) was (were) selected for the final test as listed below.

EUT FREQ. |A
VAILABLH  TESTED DATA RATE
CONFIGURE MODE BAND MODULATION
e (MHz) |CHANNEL| CHANNEL (Mbps)
A 802.11ac (160MHz) |5500-5720] 114 114 OFDM MCS0

BANDEDGE MEASUREMENT:

X Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity

architecture).
X The following channel(s) was (were) selected for the final test as listed below.

EUT
FREQ. BANDAVAILABLH
CONFIGURE MODE TESTED CHANNEL| MODULATION |DATA RATE (Mbps)
(MHz) CHANNEL
MODE
A 802.11a 36 to 48 36, 40, 48 OFDM 6.0
802.11n/ax (20MHz)/
A 802.11ax (20MHz RU 36 to 48 36, 40, 48 OFDM, OFDMA MCSO0
26/52/106)
A 802.11n/ax (40MHz) 5180-5240 38 to 46 38, 46 OFDM, OFDMA MCSO0
A 802.11ac/ax (80MHz) 42 42 OFDM, OFDMA MCSO0
A 802.11ac/ax (160MHz) 50 50 OFDM, OFDMA MCSO0
A 802.11a 52 to 64 52, 60, 64 OFDM 6.0
802.11n/ax (20MHz)/
A 802.11ax (20MHz RU 52 to 64 52, 60, 64 OFDM, OFDMA MCSO0
26/52/106) 5260-5320
A 802.11n/ax (40MHz) 54 to 62 54, 62 OFDM, OFDMA MCSO0
A 802.11ac/ax (80MHz) 58 58 OFDM, OFDMA MCSO0
A 802.11a 100 to 144]100, 116, 140, 144 OFDM 6.0
802.11n/ax (20MHz)/
A 802.11ax (20MHz RU 100 to 1441100, 116, 140, 144JOFDM, OFDMA MCSO0
26/52/106)
A 802.11n/ax (40MHz) 5500-5720 102 to 142|102, 110, 134,142 |OFDM, OFDMA MCSO0
A 802.11ac/ax (80MHz) 106 to 138| 106, 122, 138 |OFDM, OFDMA MCSO0
A 802.11ac/ax (160MHz) 114 114 OFDM, OFDMA MCSO0
A 802.11a 149 to 165| 149, 157,165 OFDM 6.0
802.11n/ax (20MHz)/ | 5745-5825
A 802.11ax (20MHz RU 149 to 165| 149, 157,165 |OFDM, OFDMA MCSO0
26/52/106)

Huarui 7layers High Technology
(Suzhou) Co., Ltd.

Tower N, Innovation Center, 88 Zuyi Road, High-tech

District, Suzhou City, Anhui Province, China
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Test Report No.: PSU-NQN2412310215RF02

A 802.11n/ax (40MHz) 151 to 159 151, 159 OFDM, OFDMA MCSO0
A 802.11ac/ax (80MHz) 155 155 OFDM, OFDMA MCSO0

ANTENNA PORT CONDUCTED MEASUREMENT:

X] Pre-Scan has been conducted to determine the worst-case mode from all possible combinations
between available modulations, data rates and antenna ports (if EUT with antenna diversity
architecture).

X The following channel(s) was (were) selected for the final test as listed below.

X Only the power test item is tested for the FULL RU(802.11ax RU 242/484/996/2*996), the remaining
test items are configured as follows.

EUT
FREQ. BANDJAVAILABLE
CONFIGURE MODE TESTED CHANNEL| MODULATION |DATA RATE (Mbps)
(MHz) | CHANNEL
MODE
A 802.11a 36 to 48 36, 40, 48 OFDM 6.0
802.11n/ax (20MHz)/
A 802.11ax (20MHz RU 36 to 48 36,40,48  |OFDM, OFDMA MCS0
26/52/106)
A 802.11n/ax (40MHz) | 2180-9240 | 3545 46 38, 46 OFDM, OFDMA MCS0
A 802.11ac/ax (80MHz) 42 42 OFDM, OFDMA MCS0
A 802.11ac/ax (160MHz) 50 50 OFDM, OFDMA MCS0
A 802.11a 52 to 64 52, 60, 64 OFDM 6.0
802.11n/ax (20MHz)/
A 802.11ax (20MHz RU 52 to 64 52,60,64 |OFDM, OFDMA MCS0
26/52/106) 5260-5320
A 802.11n/ax (40MHz) 54 to 62 54, 62 OFDM, OFDMA MCS0
A 802.11ac/ax (80MHz) 58 58 OFDM, OFDMA MCS0
A 802.11a 100 to 144100, 116, 140, 144|  OFDM 6.0
802.11n/ax (20MHz)/
A 802.11ax (20MHz RU 100 to 144100, 116, 140, 144|OFDM, OFDMA MCS0
26/52/106)
A 802.11n/ax (40MHz) | 2900-5720 [ 402 16 142] 102, 110, 134,142 |OFDM, OFDMA MCS0
A 802.11ac/ax (80MHz) 106 to 138| 106, 122, 138 |OFDM, OFDMA MCS0
A 802.11ac/ax (160MHz) 114 114 OFDM, OFDMA MCS0
A 802.11a 14910 165| 149, 157,165 OFDM 6.0
802.11n/ax (20MHz)/
A 802.11ax (20MHz RU 14910 165| 149,157,165 |OFDM, OFDMA MCS0
26/52/106) 5745-5825
A 802.11n/ax (40MHz) 15110159 151,159  |OFDM, OFDMA MCS0
A 802.11ac/ax (80MHz) 155 155 OFDM, OFDMA MCS0

Huarui 7layers High Technology
(Suzhou) Co., Ltd.

Tower N, Innovation Center, 88 Zuyi Road, High-tech

District, Suzhou City, Anhui Province, China
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Test Report No.: PSU-NQN2412310215RF02

TEST CONDITION:
APPLICABLE TO ENVIRONMENTAL CONDITIONS INPUT POWER TESTED BY
RE<1G 23deg. C, 70%RH DC 5V By Adapter Hanwen Xu
RE>1G 23deg. C, 70%RH DC 5V By Adapter Hanwen Xu
PLC 25deg. C, 52%RH DC 5V By Adapter James Fu
APCM 25deg. C, 60%RH DC 3.85V By Battery James Fu

Huarui 7layers High Technology

(Suzhou) Co., Ltd.

Tower N, Innovation Center, 88 Zuyi Road, High-tech

District, Suzhou City, Anhui Province, China

Page 18 of 221

Tel: +86 (0557) 368 1008




Test Report No.: PSU-NQN2412310215RF02

2.3 DUTY CYCLE OF TEST SIGNAL

Please Refer to Appendix B Of this test report.

Huarui 7layers High Technology

Tower N, Innovation Center, 88 Zuyi Road, High-tech
(Suzhou) Co., Ltd.

Tel: +86 (0557) 368 1008
District, Suzhou City, Anhui Province, China
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EXEXITE Test Report No.: PSU-NQN2412310215RF02

[ VERITAS |

2.4 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary
accessories or support units. The following support units or accessories were used to
form a representative test configuration during the tests.

NO.] PRODUCT BRAND MODEL NO. SERIAL NO. FCCID
1 Desktop Lenovo M73 SFF PC04GRQV N/A
2 Desktop Lenovo M73 SFF PC06CS27 N/A
3 Laptop Lenovo | ThinkpadlL440 ROOFTFKN N/A
4 DC source Kikusui/JP | PMX18-5A 0000001 N/A

NO. SIGNAL CABLE DESCRIPTION OF THE ABOVE SUPPORT UNITS
1 JAC Line: Unshielded, Detachable 1.5m
2 |AC Line: Unshielded, Detachable 1.5m
3 |JAC Line: Unshielded, Detachable 1.5m
4 |DC Line: Unshielded, Detachable 1.0m

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China

Page 20 of 221



Test Report No.: PSU-NQN2412310215RF02

2.41 CONFIGURATION OF SYSTEM UNDER TEST

3%
EUT

(Power from Adapter)

*Test Table

E;{; (Powered from DC Supply/ Battery

Test table

5

Universal Radio

Communication Tester

*Kept in a remote area

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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Test Report No.: PSU-NQN2412310215RF02

2.5 GENERAL DESCRIPTION OF APPLIED STANDARDS

The EUT is a RF Product. According to the specifications of the manufacturer, it must
comply with the requirements of the following standards:

FCC Part 15, Subpart E (15.407)
KDB 789033 D02 General U-NIl Test Procedures New Rules v02r01
ANSI C63.10-2020

All test items have been performed and recorded as per the above standards.

NOTE: The EUT is also considered as a kind of computer peripheral, because the connection to
computer is necessary for typical use. It has been verified to comply with the requirements of
FCC Part 15, Subpart B, Class B (Certification). The test report has been issued separately.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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EXEXITE Test Report No.: PSU-NQN2412310215RF02

[ VERITAS |

3 TEST TYPES AND RESULTS
3.1 RADIATED EMISSION AND BANDEDGE MEASUREMENT

3.1.1 LIMITS OF RADIATED EMISSION AND BANDEDGE MEASUREMENT

Radiated emissions which fall in the restricted bands must comply with the radiated emission limits
specified as below table:

FREQUENCIES FIELD STRENGTH MEASUREMENT DISTANCE
(MHz) (microvolts/meter) (meters)
0.009 ~ 0.490 2400/F(kHz) 300
0.490 ~ 1.705 24000/F(kHz) 30
1.705 ~ 30.0 30 30
30 ~ 88 100 3
88 ~ 216 150 3
216 ~ 960 200 3
Above 960 500 3

NOTE:
1. The lower limit shall apply at the transition frequencies.
2. Emission level (dBuV/m) = 20 log Emission level (uV/m).

3. For frequencies above 1000MHz, the field strength limits are based on average detector, however, the
peak field strength of any emission shall not exceed the maximum permitted average limits, specified
above by more than 20dB under any condition of modulation.

3.1.2 LIMITS OF UNWANTED EMISSION

APPLICABLE TO LIMIT
RESTRICTED | 754033 po2 General FIELD STRENGTH AT 3m (dBuV/m)
BANDS UNII Test Procedures
New Rules v02r01 PK:74 AV : 54
EIRP LIMIT EQUIVALENT FIELD
PGS U (dBm/MHz) STRENGTH AT 3m (dBuV/m)
15.407(b)(1)
OUT OF THE
RESTRICTED |  15.407(b)(2) PK : -27 PK : 68.2
BANDS
15.407(b)(3)
15.407(b)(4) See note 2 (FCC 16-24)
Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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Test Report No.: PSU-NQN2412310215RF02

NOTE: The following formula is used to convert the equipment isotropic radiated power (eirp) to field
strength:
1000000~/30P
E= f pMV/m, where P is the eirp (Watts).

2. All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or more above or below
the band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band edge, and
from 25 MHz above or below the band edge increasing linearly to a level of 15.6 dBm/MHz at 5
MHz above or below the band edge, and from 5 MHz above or below the band edge increasing

linearly to a level of 27 dBm/MHz at the band edge.
3.1.3 TEST INSTRUMENTS

Lab A:
Equipment Manufacturer Model No. Serial No. Last Cal. Next Cal.
Euroshieldpn-

3m Semi-anechoic

ETS-LINDGREN [9m*6m*6m CT0001143-121 [Nov. 14,23 |Nov. 13,26
Chamber

6
Bilog Antenna ETS-LINDGREN|3143B 00161965 Feb. 18,24 [Feb. 17,25
Horn Antenna ETS-LINDGREN|3117 00168692 Feb. 18,24 [Feb. 17,25
QWH-SL-18-40-

Horn Antenna

N/A K-SG/QMS-003 |15433 Sep.04,23 |Sep.03, 24
(18GHz-40GHz)

61

Test Software E3 V 9.160323 N/A N/A N/A
Test Software JS1120-3 3.2.06 N/A N/A N/A
10dB Attenuator JFW/USA 50HF-010-SMA [N/A May. 06,24 [May. 05,25
MXE EMI Receiver [KEYSIGHT N9038A-544 MY54450026 Mar. 28,24  [Mar. 27,25
Signal Pre-Amplifier |EMSI EMC 9135 980249 May. 06,24 [May. 05,25
Signal Pre-Amplifier |EMSI EMC 012645B |980257 May. 10,24 [(May. 09,25
Signal Pre-Amplifier |EMSI EMC 184045B |980259 Feb. 17,24 |Feb. 16,25
DC Source Kikusui/JP PMX18-5A 0000001 Aug. 12,23  |Aug. 11,24
Power Meter Anritsu ML2495A 1506002 Feb. 14,24 Feb. 13,25
Power Sensor Anritsu MA2411B 1339352 Feb. 14,24 Feb. 13,25
Loop Antenna Schwarzbeck FMZB 1519B |00173 Sep.03,23 Sep.02,24

NOTE:

calibrations are traceable to CEPREI/CHINA, GRGT/CHINA and NIM/CHINA.

2. The test was performed in 3m Chamber.
3. The FCC Site Registration No. is 525120; The Designation No. is CN1171.

Huarui 7layers High Technology

(Suzhou) Co., Ltd.

Tower N, Innovation Center, 88 Zuyi Road, High-tech

District, Suzhou City, Anhui Province, China
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Test Report No.: PSU-NQN2412310215RF02

Lab B:
Equipment Manufacturer |Model No. Serial No. |Last Cal. Next Cal.
Pre-Amplifier R&S SCU18F1 100815 Aug.30,22  |Aug.29,24
Pre-Amplifier R&S SCU18F1 100815 Aug.29,24  |Aug.28,26
Pre-Amplifier R&S SCUO8F1 101028 Sep.16,22 |Sep.15,24
Pre-Amplifier R&S SCUO8F1 101028 Sep.15,24 |Sep.14,26
Signal Generator |R&S SMB100A 182185 Feb.16,24 |Feb.15,26
3m Fully-anechoic HRSW-SZ-

TDK 9m*6m*6m EMC-01Ch |Nov.25,22 |Nov.24,25
Chamber

amber

3m Semi-anechoic HRSW-SZ-

TDK 9m*6m*6m EMC-02Ch |Nov.25,22 |Nov.24,25
Chamber

amber

EMI TEST Receiver|R&S ESW44 101973 Feb.25,24 |Feb.24,26
Bilog Antenna 2§HWARZBE VULB 9163 1264 Feb.28,24 |Feb.27,26
Horn Antenna ETS_LINDGRE 3117 227836 Aug.22,24  |Aug.21,26
Horn Antenna Steatite Q-par
(18GHz-40GHz) Antennas Pal lams 00880 23486 Feb.23,24 |Feb.22,26
Horn Antenna Steatite Q-par |\ s 00208 23485 |Aug.22.22  |Aug.21,24

Antennas
Horn Antenna Steatite Q-par | \\1s 00208 [23485 Aug.21,24  |Aug.20,26

Antennas
Loop Antenna SCHWARZ HFH2-Z2/Z2E [100976 Feb.23,24 |Feb.22,26
WIDEBANDRADIO
COMMUNICATION [R&S CMW500 169399 Jun.27,22  |Jun.26,24
TESTER
WIDEBANDRADIO
COMMUNICATION [R&S CMW500 169399 Jun.26,24  (Jun.25,26
TESTER
Test Software ELEKTRA ELEKTRA4.32 |[N/A N/A N/A
Open Switchand | o¢ o 0SP220 101964  |N/A N/A
Control Unit
DC Source HYELEC HY3010B 551016 Aug.31,22 |Aug.30,24
DC Source HYELEC HY3010B 551016 Aug.30,24 |Aug.29,26
Hygrothermograph |DELI 20210528 SZ014 Sep.06,22 |Sep.05,24
Hygrothermograph |DELI 20210528 SZ014 Sep.05,24 |Sep.04,26

Tonscend
6DB attenuator Technology N/A 23062787 |N/A N/A

Co., Ltd
PC LENOVO E14 HRSW0024 [N/A N/A
TMC-AMI18843A(C HF290-NMNM-
ABLE) R&S 7 00M N/A N/A N/A
TMC-AMI18843A(C HF290-NMNM-
ABLE) R&S 4.00M N/A N/A N/A
CABLE R&S W13.02 N/A Apr.28,24  |Apr.27,25
CABLE R&S W13.02 N/A Apr.27,25  |Apr.26,26
CABLE R&S W12.14 N/A Apr.28,24  |Apr.27,25
CABLE R&S W12.14 N/A Apr.27,25  |Apr.26,26

Huarui 7layers High Technology

(Suzhou) Co., Ltd.

Tower N, Innovation Center, 88 Zuyi Road, High-tech
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Test Report No.: PSU-NQN2412310215RF02

NOTE: 1. The calibration interval of the above test instruments is 12/ 24/ 36 months and the calibrations

are traceable to CEPREI/CHINA, GRGT/CHINA and NIM/CHINA.
2. The test was performed in 3m Semi-anechoic Chamber and RF Oven Room.

3. The horn antenna is used only for the measurement of emission frequency above 1GHz if
tested.

4. The FCC Site Registration No. is 434559; The Designation No. is CN1325.

Huarui 7layers High Technology

Tower N, Innovation Center, 88 Zuyi Road, High-tech
(Suzhou) Co., Ltd.

Tel: +86 (0557) 368 1008
District, Suzhou City, Anhui Province, China
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Test Report No.: PSU-NQN2412310215RF02

3.1.4 TEST PROCEDURES

a.

The EUT was placed on the top of a rotating table 0.8 meters (for below 1GHz) / 1.5
meters (for above 1GHz) above the ground at 3-meter chamber room for test. The
table was rotated 360 degrees to determine the position of the highest radiation.

The EUT was set 3 meters away from the interference-receiving antenna, which was
mounted on the top of a variable-height antenna tower.

The antenna is a broadband antenna, and its height is varied from one meter to four
meters above the ground to determine the maximum value of the field strength. Both
horizontal and vertical polarizations of the antenna are set to make the measurement.

. For each suspected emission, the EUT was arranged to its worst case and then the

antenna was tuned to heights from 1 meter to 4 meters and the rotatable table was
turned from O degrees to 360 degrees to find the maximum reading.

The test-receiver system was set to Peak Detect Function and Specified Bandwidth
with Maximum Hold Mode.

If the emission level of the EUT in peak mode was 10dB lower than the limit specified,
then testing could be stopped and the peak values of the EUT would be reported.
Otherwise, the emissions that did not have 10dB margin would be re-tested one by one
using peak, quasi-peak or average method as specified and then reported in a data
sheet.

NOTE:

1.

2.

5.

The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 120kHz for Peak
detection (PK) and Quasi-peak detection (QP) at frequency below 1GHz.

The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and video bandwidth is 3MHz for
Peak detection at frequency above 1GHz.

The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and the video bandwidth is 3MHz
for RMS Average (Duty cycle < 98%) for Average detection (AV) at frequency above 1GHz, then the
measurement results was added to a correction factor (10 log(1/duty cycle)).

The resolution bandwidth of test receiver/spectrum analyzer is 1MHz and the video bandwidth is 10Hz
(Duty cycle = 98%) for Average detection (AV) at frequency above 1GHz.

All modes of operation were investigated, and the worst-case emissions are reported.

3.1.5 DEVIATION FROM TEST STANDARD

No deviation.
Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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3.1.6 TEST SETUP

<Frequency Range 9KHz~30MHz >

P 3m
EUT [~ i

0. 8mT

Turn Table

T

Ground Plane

I [—

MOOOO

O 0O ¢@C

Ve

Receiver

< Frequency Range 30MHz~1GHz >

Ant. Tower 1-4m

Variable

EUT& [ 3m \
Support Unjts ' '

:¢—E]

Turn Table
Soem e
L
Ground Plane
Test Receiver
[ | —
O O 0O O
] O O O C=—y
Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
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Test Report No.: PSU-NQN2412310215RF02

<Frequency Range above 1GHz>

Ant. Tower 1-4m*
Variable
EUT& e 3n > Bore Sight

Support Units

\\\ Turn <<:>
Table

Absorber
_ > j
= T
Ground Plane N
Test Receiver VJ‘\\\\\
\\\\\ [ | m— Pre—amplifier
0O 00O
Mooocl

Note: Above 1G is a directional antenna

Depends on the EUT height and the antenna 3dB beamwidth both, refer to section 7.3 of
CISPR 16-2-3.

For the actual test configuration, please refer to the attached file (Test Setup Photo).

3.1.7 EUT OPERATING CONDITION

a. Set the EUT under full load condition and placed them on a testing table.

b. Set the transmitter part of EUT under transmission condition continuously at specific
channel frequency.

c. The necessary accessories enable the EUT in full functions.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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3.1.8 TEST RESULTS

NOTE : The 9K~30MHz amplitude of spurious emissions attenuated more than 20 dB
below the permissible value is not required in the report.

30 MHz - 1GHz data:
Band 3
802.11ac (160MHz):

CHANNEL TX Channel 114

DETECTOR FUNCTION |Quasi-Peak (QP)
FREQUENCY RANGE 30MHz ~ 1GHz

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

Ro.|Fasency| OB Cove| QP | argin(CTocon | poarzaion | AZh | Ylghi | Meze, 8w
1 41.640 24.35 40.00 15.65 -9.57 H 355.1 2.00 120.000
1 65.357 20.55 40.00 19.45 -11.58 H 316 1.00 120.000
1 123.848 15.74 43.50 27.76 -13.40 H 45.1 2.00 120.000
1 186.558 14.88 43.50 28.62 -11.75 H 355.1 2.00 120.000
1 330.167 18.40 46.00 27.60 -5.07 H 155.8 1.00 120.000
1 536.340 21.51 46.00 24.49 -2.88 H 45.1 2.00 120.000

REMARKS:
1. Emission level (dBuV/m) = Read level (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Limit value — Emission Level.

Level in dBuV/m
-
o 3

-125

-175
30M 40M SO0M BOM 70M 80M 100 M 200 M 300 M 400 M 500 M BOOM T7OOM BOOM 16

Freguency in Hz
> QPK Level @Final Resulls "\ QPK Limit @FCC LIMITRE

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
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Test Report No.: PSU-NQN2412310215RF02

CHANNEL Channel 114

DETECTOR FUNCTION Quasi-Peak (QP)
FREQUENCY RANGE 30MHz ~ 1GHz

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

T QPK q A Antenna
Frequency|QPK Level | QPK Limit - Correction A Azimuth q Meas. BW
R " "MHz] | [@BuVIm] | [dBuVim] M[f;é’]'“ [dB] | Polarization | “ryp o, ""[*r"?]ht [kHz]
1 50.758 28.76 40.00 11.24 9.99 \' 318.4 1.00 120.000
1 | 101.635 23.16 43.50 20.34 “11.13 \' 318.4 1.00 120.000
1 | 179.186 13.48 43.50 30.02 12.38 \' 72.6 2.00 120.000
1 | 238.356 14.79 46.00 31.21 9.21 \' 160.6 1.00 120.000
1 | 350.876 17.66 46.00 28.34 4.29 \' 318.4 1.00 120.000
1 | 530.617 20.48 46.00 25.52 -3.03 \' 318.4 1.00 120.000
REMARKS:
1. Emission level (dBuV/m) = Read level (dBuV) + Correction Factor (dB/m).
2. Correction Factor (dB/m) = Antenna Factor (dB/m) + Cable Factor (dB).
3. The other emission levels were very low against the limit.
4. Margin value = Limit value — Emission Level.
E 85
;i S0 ’7
T 475
£ 4
L 25
Y w0
37s
35
325
30
275
25
25
20 ¢
175
15
125
10
75
L]
25
o
-25
-5
-75
-10
-125
-15
-17.5
-20
30M 40M 50M 60 M 7JOM 80M 100 M 200 M 300 M 400 M 500 M 600M T700M BOOM 1G
Frequency in Hz
$ GPK Level @Final Results "\ QPK Limit @FCC LIMITRE
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ABOVE 1GHz WORST-CASE DATA:

Note: For higher frequency, the emission is too low to be detected.

Band 1
802.11a
CHANNEL TX Channel 36 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit __ | Cormrection | Azimuth i
Rag [MHz] [dBuV/m] | [dBuVIm] M[Zré;]m [dB] Polarnzation [deq] HE_:,E'I]H
115147800 4005 54.00 13.95 3.38 H 244 6 1.00
1 15150.000] 39283 54.00 14.17 3.38 H 244 6 1.00
115179300 929 3.59 H 244 6 1.00
. .| PE+ : . Antenna
Frequency |PE+ Level| PK+ Limit . | Correction .| Azimuth i
Rag [MHz] [dBuV/m] | [dBuV/m] M[ZrE?]ln [dB] Polanzation [deg] HE—EI]H
1 |5.146450| 5359 74.00 20.41 3.37 H 196 2.00
115150000 5293 74.00 21.07 3.38 H 241 1.00
1 |5.178.850| 103.79 3.58 H 117.8 2.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
.1 AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction — Azimuth .
Rg MHz] | [dBuVim] | [dBuVIm] M[-ZI‘E?]IH [dB] Polanzation [deg] H?r:%ht
1 |5.144650] 3922 5400 1478 3.36 W 5 1.00
1 |5150.000) 3877 54.00 1523 3.38 W 5 1.00
1 |5178400| 8869 3.58 W 3152 2.00
. .| PE+ : . Antenna
Frequency |PE+ Level| PK+ Limit . | Correction . Azimuth -
Fog [MHz] [dBuV/m] | [dBuV/m] M[adré;]m [dB] Polanzation [deg] H?.—:fl]ht
115146900 53.30 74.00 20.70 3.37 W 5.1 1.00
1 |5.150.000] 5212 74.00 21.88 3.38 W 5.1 1.00
1 15179300 101.14 3.59 W 116.6 2.00
REMARKS:
1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5180MHz: Fundamental frequency.
Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China

Page 32 of 221




Test Report No.: PSU-NQN2412310215RF02

CHANNEL TX Channel 40 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
. .| ANG - . Antenna
Frequency |AVG Levell AVG Limit - | Correction - | Azimuth .
Ra " "MHz] | [dBuVim] | [dBuVim] ”[“d’Bg]'” | R T Hrif]ht
5144 500) 3839 54.00 15.61 3.36 H 2803 1.00
5.150.000) 38.20 54.00 15.80 3.38 H 2803 1.00
5,198 800) 9452 3.70 H 449 1.00
. .| PE+ : . Antenna
Frequency|PK+ Level] PK+ Limit . | Correction - Azimuth .
Rag MHz] | [dBuV/im] | [dBuVim] M[zrlél_]ln [dE] Polanzation [deg] H?,.El]ht
5,120200) 53.16 7400 20.84 3.24 H 2135 2.00
5,150.000) 5136 7400 22 64 3.39 H 164 6 2.00
5,199.100] 105.84 3.70 H 2135 2.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit - | Cormrechion | Azimuth i
Rag [MHz] [dBuV/m] | [dBuVIm] M[Zré;]m [dB] Polarnzation [deq] HE_:,E'I]H
5,134 600) 3787 5400 16.13 N WV 2649 2.00
5,150.000) 3776 5400 16.24 3.38 W 2649 2.00
5,202.100] 8989 3.70 W 34 2.00
. .| PE+ : . Antenna
Frequency |PE+ Level] PK+ Limit . | Caorrection — Azimuth .
Rog [MHz] [dBuv/m] | [dBuV/m] M[?jré]']m [dB] Polanzation [deq] Hv[er:%ht
5,141.800| 52.80 74.00 2120 3.35 W 2158 2.00
5,150.000] 5140 7400 2260 3.39 W 359 2.00
5,199.700] 102.05 3.70 WV 91.6 1.00
REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5200MHz: Fundamental frequency.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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BUREAU

Test Report No.: PSU-NQN2412310215RF02

CHANNEL TX Channel 48 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

REMARKS:

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008

.1 AVG ) . Antenna
Freguency JAVG Levell AVG Limit . | Correction .. | Azimuth i

Rg MHz] | [dBuV/m] | [dBuvim] M[ng]m [dE] Polanzation [deg] Hv[srlng]ht
3 |5.146.000) 3779 54.00 16.21 3.37 H 1226 2.00
3 |5.150.000) 3765 54 .00 16.35 3.38 H 1.7 2.00
3 |5.241.625) 9123 3.57 H 2804 1.00

. .| PE+ : . Antenna
Frequency|PK+ Level] PK+ Limit . | Correction - Azimuth .

Rag MHz] | [dBuV/im] | [dBuVim] M[zrlél_]ln [dE] Polanzation [deg] H?,.El]ht
3 |5.132500) 5290 7400 21.10 3.30 H 19 2.00
3 |5.150.000) 5157 7400 2243 3.38 H 3581 1.00
3 |5.239.000| 10492 3.57 H 3152 2.00

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
.| AVG ) . Antenna
Frequency |AVG Levell AVG Limit - | Cormrection 1 Azimuth i
Rag MHz] | [dBuVim] | [dBpvim] M[ng]m [dE] Polanzation [deg] Hv[srlr?]ht
5,134.000) 37.70 54.00 16.30 N W 3365 1.00
3 |5.150.000] 3760 5400 16.40 3.38 W 2661 2.00
3 |5.237500] 8992 3.58 W 3163 2.00
... | PE+ : . Antenna
Frequency |PE+ Level] PK+ Limit . | Correction . Azimuth -

Rg [MHz] [dBuV/m] | [dBuV/m] M[Zré;]ln [dB] Polanzation [deg] H?.—:fl]ht
3 |5.126.125| 5260 7400 21.40 3.27 WV 3354 1.00
3 |5.150000] 51.31 7400 2269 3.38 W 941 1.00
3 |5.241.250| 100.028 3.57 W 54 9 2.00

. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor

Margin value = Limit value — Emission Level.

. 5240MHz: Fundamental frequency.

(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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BUREAU

Test Report No.: PSU-NQN2412310215RF02

802.11n (20MHz)

CHANNEL

TX Channel 36

FREQUENCY RANGE

1GHz ~ 40GHz

DETECTOR FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

.| ANVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction .| Azimuth .
Rg [MHz] [dBuV/m] | [dBuV/m] M[Zré;]m [dB] Polanzation [deg] Hf:r:%ht
1 |5.148.700| 40238 5400 13.72 3.38 449 1.00
1 |5.150.000] 4025 54.00 13.75 3.38 449 1.00
1 |5.183.350| 9144 361 449 1.00
.| PE+ : . Antenna
Frequency|PK+ Level| PK+ Limit . | Correction - Azimuth .
Rg [MHz] [dBuV/m] | [dBuVim] M[ZrE?]ln [dB] Polanzation [deg] H?.—:El]ht
1 |5.141.850) 5337 7400 20.63 3.35 45 1.00
1 |5.150.000) 5322 7400 20.78 3.38 45 1.00
1 |5.178.850| 104.25 3.58 3151 2.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction . Azimuth y
Rag MHz] | [dBuV/m] | [dBpvim] M[Zrég]m [dE] Polanzation [deg] Hﬁﬁht
1 |5144650] 3928 54.00 14.72 3.36 W 2696 1.00
1 |5.150000] 3913 5400 14.87 3.38 WV 5.1 1.00
1 |5.181.100] 9063 3.60 W 1154 2.00
. PE+ ) . Antenna
Frequency|PK+ Level| PEK+ Limit . | Caorrection .| Azimuth .
Rag MHz] [dBuv/m] | [dBuV/m] M[Zré,l]m [dB] Polanzation [deg] H?.—:r%ht
1 |5.136550] 5354 74.00 20.46 3.32 W 1155 2.00
1 |5150000] m222 74.00 2178 3.38 W 449 1.00
1 |5178400| 102.94 3.58 W 1155 2.00
REMARKS:

Huarui 7layers High Technology

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5180MHz: Fundamental frequency.

(Suzhou) Co., Ltd.

Tower N, Innovation Center, 88 Zuyi Road, High-tech

District, Suzhou City, Anhui Province, China
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Test Report No.: PSU-NQN2412310215RF02

CHANNEL TX Channel 40 Peak (PK)
DETECTOR FUNCTION

FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

.| AVG ) . Antenna

Rg Fr‘fﬂﬁ'}“ﬁé}“ﬁ:ﬁ' ?:B{i#fn”q']t M[er?]in G"r[’d&g]"'“” Polarization Afér;‘;]th H?E]ht
5146600| 3854 | 5400 | 1546 | 337 H 1095 | 200
5150.000| 3843 | 5400 | 1557 | 338 H 1005 | 2.00
5.198.800| 9290 3.70 H 1005 | 200

. PE+ ) . Antenna

Rg Fr?ﬂ'ﬂ“ F[’:E;Hﬁ:ﬁ' '[jdig'ub'j”n‘q']t M[er?]in G"r[’d&g]"'“” Polarization Afér;‘;]th H?E]ht
5138200] 5313 | 7400 | 2087 | 333 H 2494 | 200
5150000 5277 | 7400 |2123| 2239 H 2446 | 1.00
5.201.200| 103.96 3.70 H 2446 | 1.00

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction . Azimuth -
Rg MHz] | [dBuVim] | [dBpVim] M[?er'Eq]m [dB] Polarization [deg] H?,.:,Ell]ht
2 |5.135.800] 3830 5400 15.70 3.32 WV 1131 2.00
5,150.000) 37.82 5400 16.18 3.38 WV w77 1.00
5,195 800] 9147 3.70 WV 314 2.00
. .| PE+ : . Antenna
Frequency |PE+ Level] PK+ Limit . |Correction . Azimuth .
Rg MHz] | [dBuV/m] | [dBuVim] M[ZFE?]IH [dE] Polanzation [deg] H?.—:»E.I]ht
5119600 5265 74.00 21.35 3.24 W 1154 2.00
5150000 5087 74.00 2313 3.38 W 359 2.00
5.201.500] 101.19 3.70 W 359 2.00

REMARKS:
1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5200MHz: Fundamental frequency.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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BUREAU

Test Report No.: PSU-NQN2412310215RF02

CHANNEL

TX Channel 48

FREQUENCY RANGE

1GHz ~ 40GHz

DETECTOR FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction .| Azimuth .
Rg [MHz] [dBuV/m] | [dBuV/m] M[Zré;]m [dB] Polanzation [deg] Hf:r:%ht
3 15132500 37.76 54.00 16.24 3.30 16.7 2.00
5,150.000] 37.68 54.00 16.32 3.38 449 1.00
3 15,239.000]| 9237 .57 16.7 2.00
. .| PE+ : . Antenna
Frequency|PK+ Level| PK+ Limit . | Correction - Azimuth .
Rg MHz] | [dBuv/m] | [dBuvim] I"ﬂ[-:-:jrg]m [dB] Polanzation [deg] H?r:%ht
3 |5144 875 5274 74.00 21.26 3.36 H 1 2.00
3 |5150.000] 5174 74.00 22 26 3.38 H 3199 1.00
3 |5.239.375] 10412 3.57 H 116.7 2.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit - | Correchion | Azimuth -
Rag [MHz] [dBuV/m] | [dBuV/m] M[ng]ln [dB] Polarnzation [deg] H?.—:fl]ht
3 |5148250| 3792 54.00 16.08 3.38 W 1154 2.00
3 |5150000) 37.72 54.00 16.28 3.38 W 1154 2.00
3 15.236.000] 9035 3.58 v 2151 2.00
. .| PE+ : . Antenna
Frequency |PE+ Level| PK+ Limit . |Correction | Azimuth -
Rag [MHz] [dBuV/m] | [dBuV/m] M[ng]ln [dB] Polarnzation [deg] H?.—:fl]ht
3 |5.112625] 5290 74.00 21.10 3.20 W 1 2.00
3 |5150.000] 51.21 74.00 2279 3.38 W 116.6 2.00
3 |15.238250| 103.63 3.58 v 486 1.00
REMARKS:
1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5240MHz: Fundamental frequency.

Huarui 7layers High Technology

(Suzhou) Co., Ltd.

Tower N, Innovation Center, 88 Zuyi Road, High-tech

District, Suzhou City, Anhui Province, China
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BUREAU

802.11n (40MHz)

Test Report No.: PSU-NQN2412310215RF02

Huarui 7layers High Technology

(Suzhou) Co., Ltd.

Tower N, Innovation Center, 88 Zuyi Road, High-tech

District, Suzhou City, Anhui Province, China

Page 38 of 221

Tel: +86 (0557) 368 1008

CHANNEL TX Channel 38 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit ~_ | Comection .| Azimuth i
Rg [MHz] [dBuV/m] | [dBuV/m] M[adrE?]m [dB] Polanzation [deg] H?r:%ht
1 |5.147500) 4672 5400 728 3.37 7749 1.00
1 |5.150.000) 4550 5400 8.50 3.39 774 1.00
1 |5.178.000) 9200 3.58 2559 1.00
. .| PK+ : : Antenna
Frequency |PK+ Level| PEK+ Limit . | Correction .. | Azimuth -
Ro | MHz] | [dBuvim] | [dBuVim] M[adng]m [dg] [Felanzaton) el HF;E]M
1 |5146.500| 5986 74.00 14.14 3.37 H 75.8 1.00
1 |5150.000] 5739 74.00 16.61 3.39 H 329 1.00
1 |5178.500| 103.06 3.58 H 75.8 1.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
. AVG : . Antenna
Frequency |AVG LevellAVG Limit . | Correction - Azimuth .
Rog [MHz] [dBuV/m] | [dBuV/m] M[er?]ln [dE] Polanzation [deg] Hv[sr:%ht
1 |5.149500) 4726 54 .00 6.74 3.38 W h28 1.00
1 |5.150.000) 4724 54 .00 6.76 3.39 W h2 8 1.00
1 |5177.000) 8997 3.57 W 2833 1.00
. .| PE+ : . Antenna
Freguency |PE+ Level| PK+ Limit . | Correchion | Azimuth i
Rg [MHz] [dBuV/m] | [dBuV/m] M[ZrE?]ln [dB] Polanzation [deg] HE—EI]H
1 |5.139.000) 5892 7400 15.08 3.33 W 1519 1.00
1 |5.150.000) 5836 7400 15.64 3.39 W 76 1.00
1 |5.181.500) 101.30 3.60 W 126.8 1.00
REMARKS:
1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5190MHz: Fundamental frequency.




BUREAU

Test Report No.: PSU-NQN2412310215RF02

CHANNEL TX Channel 46 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
.| ANVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction .| Azimuth .
Rg [MHz] [dBuV/m] | [dBuV/m] M[Zré;]m [dB] Polanzation [deg] Hf:r:%ht
5145350 3862 5400 15.38 3.36 2039 1.00
5,150.000] 3859 54.00 15.41 3.39 2039 1.00
52348501 9071 3.59 3334 2.00
. .| PE+ : . Antenna
Frequency |PE+ Level] PK+ Limit . | Correction . Azimuth y
Rg MHz] | [dBuVim] | [dBpvim] M[Zrég]m [dE] Polanzation [deg] Hﬁﬁht
5145700 54.10 7400 19.90 3.36 H 2826 2.00
5,150.000) 5277 7400 2123 3.39 H 107 2 2.00
h,226.900) 103.21 361 H 1807 1.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
- AVG ) . Antenna
Frequency |AVG Levell AVG Limit . | Caorrection . Azimuth -
Rg [MHz] [dBuV/m] | [dBuV/m] M[Zré;]ln [dB] Polanzation [deg] H?.—:fl]ht
5.149.200] 3869 5400 15.31 3.38 WV 278 1.00
5,150.000] 38.70 5400 15.30 3.39 W 278 1.00
5, 225150 89.76 3.62 W 27.8 1.00
. .| PE+ : . Antenna
Frequency |PE+ Level| PK+ Limit . | Correction . Azimuth -
Fog [MHz] [dBuV/m] | [dBuV/m] M[adré;]m [dB] Polanzation [deg] H?.—:fl]ht
5,132.050] 5290 7400 2110 3.30 WV 349 1.00
5,150.000] 53.06 74.00 20.94 3.39 W 359 1.00
5,226.900] 10047 361 WV 078 2.00
REMARKS:

Huarui 7layers High Technology

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5230MHz: Fundamental frequency.

(Suzhou) Co., Ltd.

Tower N, Innovation Center, 88 Zuyi Road, High-tech

District, Suzhou City, Anhui Province, China
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BUREAU

Test Report No.: PSU-NQN2412310215RF02

802.11ac (20MHz)

CHANNEL

TX Channel 36

FREQUENCY RANGE

1GHz ~ 40GHz

DETECTOR FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

.| ANVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction .| Azimuth .
Rg [MHz] [dBuV/m] | [dBuV/m] M[Zré;]m [dB] Polanzation [deg] Hf:r:%ht
1 |5.146.450| 3955 5400 14 45 3.37 3152 2.00
1 |5.150.000] 3923 54.00 14.77 3.38 3152 2.00
1 |5.182450| 9158 361 355 2.00
. .| PE+ : . Antenna
Frequency |PE+ Level] PK+ Limit . | Correction . Azimuth y
Rg MHz] | [dBuVim] | [dBpvim] M[Zrég]m [dE] Polanzation [deg] Hﬁﬁht
1 |5.147.350] 5366 7400 20.34 3.37 H 235 1.00
1 |5.150.000] 5204 7400 2196 3.38 H 2863 1.00
1 |5178.400| 10243 3.58 H 235 1.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
.| AVG . B Antenna
Frequency |AVG Levell AVG Limit . | Correction . Azimuth N
Rg MHz] | [dBuVim] | [dBuV/m] Margin [dB] Polarization [deg] Height
[dE] [m]
1 |5.149.600| 3852 54.00 165.48 3.38 v 264 9 200
1 |5.150.000| 3852 5400 15.48 3.38 v 2649 200
1 |5.181.550| 8942 3.60 Vv 264 9 200
. .| PK+ . : Antenna
Frequency |PE+ Level| PK+ Limit . | Correction L Azimuth .
Ro|' "MHz] | [dBuVim] | [dBuVim] ”[“d’Bg]'” e] |Folanzaton) e Hfﬁ"—:‘]’“
1 |5.145.550| 5444 74.00 19.56 3.36 v 2996 200
1 |5.150.000| 5343 7400 2057 3.38 v 2996 2.00
1 |5.177.950| 102.87 3.58 v 2494 200

REMARKS:
1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor

Margin value = Limit value — Emission Level.
2. 5180MHz: Fundamental frequency.

Huarui 7layers High Technology

(Suzhou) Co., Ltd.

Tower N, Innovation Center, 88 Zuyi Road, High-tech

District, Suzhou City, Anhui Province, China

Page 40 of 221

Tel: +86 (0557) 368 1008




BUREAU

Test Report No.: PSU-NQN2412310215RF02

CHANNEL TX Channel 40 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction - Azimuth .
Rg MHz] | [dBuvim] | [dBuvim] I"ﬂ[zrél]ln [dE] Polanzation [deg] H?ﬁht
5146600 3796 54 .00 16.04 3.37 3566 1.00
5150.000] 3790 54.00 16.10 3.38 3591 1.00
5197.3001 9128 3.70 485 1.00
. .| PK+ . : Antenna
Frequency |PK+ Level| PK+ Limit . | Correction . Azimuth N
Rl "MHz] | [dBuVim] | [dBuVim] ”[“d’Bg]'” g |Folanization| ", HF"'?]ht
5143.000) 5284 74.00 21.16 3.35 H 359 1.00
5150000 51.89 74.00 2211 3.38 H 359 1.00
5.202.400) 103.61 3.69 H 354 9 2.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction . Azimuth y
Rag MHz] | [dBuV/m] | [dBpvim] M[Zrég]m [dE] Polanzation [deg] Hﬁﬁht
2 |5.146.600) 3866 54.00 15.34 3.37 W 461 1.00
5,150.000] 3835 5400 15.65 3.38 WV 2255 2.00
5,200900] 9191 3.70 W 2972 1.00
.| PE+ ] . Antenna
Frequency |PE+ Level| PK+ Limit . |Cormrechon | Azimuth -
Rag MHz] | [dBuvim] | [dBuvim] M[Zré;]ln [d2] Polanzation [deq] Hv[srlr%ht
5115700 5313 7400 20.87 3.22 WV 048 2.00
5,150.000] 51.89 74.00 2211 3.38 W 049 2.00
5,198 800 103.24 3.70 W 1143 2.00
REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5200MHz: Fundamental frequency.

Huarui 7layers High Technology
(Suzhou) Co., Ltd.
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BUREAU

Test Report No.: PSU-NQN2412310215RF02

CHANNEL

TX Channel 48

FREQUENCY RANGE

1GHz ~ 40GHz

DETECTOR FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

.| AVG : . Antenna
Frequency |AVG Levell AWVG Limit . | Correction - Azimuth .

Rg MHz] | [dBuv/m] | [dBuvim] M[adr&m [dB] Polanzation [deg] Hf:r:%ht
3 |5.147125] 3781 5400 16.19 3.37 109.6 2.00
3 |5.150.000) 3763 5400 16.37 3.38 109.6 2.00
3 |5.239.000) 9214 3.57 462 1.00

. .| PE+ ) . Antenna
Frequency|PK+ Level] PK+ Limit . | Correction - Azimuth .

Rg MHz] | [dBuvim] | [dBuvim] I"ﬂ[zrél]ln [dE] Polanzation [deg] H?ﬁht
3 |5.135125] 5291 7400 21.09 ERc) | 5 1.00
3 |5.150.000) 5078 74.00 2322 3.38 14 2.00
3 |5.244630) 101.55 3.56 3556 2.00

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction - Azimuth .

Rog MHz] | [dBuvim] | [dBuV/m] M[zrg]ln [dE] Polanzation [deg] Hv[sr:%ht
3 |5.134.375) 3783 54 .00 16.17 ERc) | W 1143 2.00
3 |5.150.000) 3768 5400 16.32 3.38 W 462 1.00
3 |5.237.125] 9365 3.58 W 462 1.00

. .| PE+ ) . Antenna
Frequency |PK+ Level| PK+ Limit . | Correction - Azimuth .

Rg MHz] | [dBuvim] | [dBuvim] M[ZFE‘;J]IH [dB] Polanzation [deg] Hv[ar:%ht
3 |5.120875) 5299 7400 21.01 3.24 W 164 .5 2.00
3 |5.150.000) 5149 74.00 2251 3.38 W 2122 2.00
3 |5.238630) 104.72 3.58 W 461 1.00

REMARKS:
1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor

Margin value = Limit value — Emission Level.
2. 5240MHz: Fundamental frequency.
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Test Report No.: PSU-NQN2412310215RF02

802.11ac (40MHz)
CHANNEL TX Channel 38 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

. ANVG ' . Antenna
Freguency JAVG Levell AVG Limit - | Correction | Azimuth -
Rg MHz] | [dBuV/m] | [dBuvim] M[ng]ln [dE] Polanzation [deg] H?rlr?]ht
1 |5.149500) 4981 54.00 419 3.38 H 223 2.00
1 |5.150000) 5021 54 .00 379 3.39 H 223 2.00
1 |5.192.000) 8902 3.67 H 223 2.00
. .| PE+ . . Antenna
Frequency |PE+ Level] PK+ Limit . | Correction — Azimuth .
FRag [MHz] [dBuV/m] | [dBuV/m] M[Zré;]m [dB] Polanzation [deq] Hf:r:%ht
1 |5.149.000] 6722 74.00 6.78 3.38 H 061 2.00
1 |5150.000] 6679 74.00 7.21 3.39 H 061 2.00
1 |5.184.000| 10049 3.62 H 2935 1.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
- | AVG : . Antenna
Frequency |AVG Levell AVG Limit - | Correchion | Azimuth -
Rg [MHz] [dBuV/m] | [dBuVim] M[Zré;]ln [dg] Polanzation [deg] H?,-E]ht
1 |5.148.000| 4829 5400 BT 3.38 WV 2857 1.00
1 |5.150.000| 48386 5400 .14 3.39 WV 792 2.00
1 |5.193.500| 8764 3.68 W 1801 2.00
. .| PE+ : : Antenna
Frequency |PE+ Level| PK+ Limit . |Cormrechon | Azimuth i
Rag [MHz] [dBuV/m] | [dBuV/m] M[Zré;]m [dB] Polarnzation [deq] HE_:,E'I]H
1 |5.148500] 6488 7400 912 3.38 WV g 1.00
1 |5.150.000] 6483 74.00 917 3.39 W 791 2.00
1 |5187.500| 100.79 3.64 W 2815 1.00
REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5190MHz: Fundamental frequency.
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Test Report No.: PSU-NQN2412310215RF02

CHANNEL TX Channel 46 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction . Azimuth .
Rag MHz] | [dBuv/m] | [dBuVim] M[ZrE?]ln [dB] Polanzation [deq] H?.—:fl]ht
51495501 3821 54 .00 15.79 3.38 H 235 1.00
5150000 38.06 54 .00 1594 3.39 H 235 1.00
2 |5.228.300] 9061 361 H 235 1.00
. .| PE+ : . Antenna
Frequency |PE+ Level] PK+ Limit . | Correction .| Azimuth .
Rg [MHz] [dBuV/m] | [dBuW/m] M[Zré;]m [dB] Polanzation [deg] Hf:r:%ht
5134150 5271 74.00 2129 N H 778 2.00
5,150,000 52.26 74.00 2174 3.39 H 155 2.00
5,235.300] 100.83 3.59 H 3328 2.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction . Azimuth .
Rg MHz] | [dBuV/m] | [dBuVIm] M[ZFE?]IH [dE] Polanzation [deg] H?.—:»E.I]ht
5,148500] 38.01 5400 1599 3.38 W 134 1.00
5150000 3791 5400 16.09 3.39 W 134 1.00
2 |5.227 600 89038 3.61 W 2862 1.00
. PK+ ) . Antenna
Frequency |PE+ Level| PK+ Limit . | Cormrection | Azimuth i
Rag [MHz] [dBuV/m] | [dBuV/m] M[ZE]I” [dB] Polanzation [deg] H?.—:fl]ht
h,133.800) 5268 7400 2132 33 WV 2272 2.00
5150000 51.20 7400 2280 3.39 W 134 2.00
h227600) 9982 3.61 W 2534 1.00
REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5230MHz: Fundamental frequency.
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Test Report No.: PSU-NQN2412310215RF02

802.11ac (80MHz)

CHANNEL TX Channel 42 Peak (PK)

DETECTOR FUNCTION
FREQUENCY RANGE |1GHz ~ 40GHz Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Carrection _— Azimuth .
Rag [MHz] [dBuv/m] | [dBuVIm] M[?jré]']m [dB] Polanzation [deq] H?.—:fl]ht
10 | 5148675 4757 54.00 643 3.38 H 2529 1.00
10 |5150.000] 47.41 54.00 659 3.39 H 2529 1.00
10 15,206.900| &87.46 3.68 H 1 1.00
. .| PE+ : . Antenna
Frequency |PE+ Level| PK+ Limit . | Cormrection | Azimuth i
Rag [MHz] [dBuV/m] | [dBuV/m] M[Zré;]m [dB] Polarnzation [deg] H?.—:fl]ht
10 |5.146.550] 68.20 74.00 5380 3.37 H 238 2.00
10 |5.150.000] 6877 74.00 523 3.39 H nzse 2.00
10 |5.205.625] 9812 3.68 H 50.9 1.00

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

. .| AVG ' . Antenna
Frequency |AVG Levell AVG Limit - | Correction | Azimuth .
Rg MHz] | [dBuV/m] | [dBuVim] M[ng]ln [dE] Polanzation [deg] H?ﬁht
10 |5.148.675] 4855 54.00 545 3.38 W 9g8.8 1.00
10 |5.150.000| 4832 54 .00 5.68 3.38 W 9g.8 1.00
10 |5.206.475] 8627 3.68 W 359 1.00
. .| PE+ : . Antenna
Frequency |PE+ Level] PK+ Limit . | Correction — Azimuth .
Fg MHz] | [dBuv/m] | [dBLVim] M[ZrE?]ln [dE] Polanzation [deg] H?.—:»E.I]ht
10 |5.149525]| 6115 7400 12.85 3.38 W 2506 1.00
10 |5.150.000| 6091 7400 13.09 3.38 W 2506 1.00
10 |5.208.600| 9758 3.67 W 2506 1.00
REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5210MHz: Fundamental frequency.
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Test Report No.: PSU-NQN2412310215RF02

802.11ac (160MHz)

CHANNEL TX Channel 50 Peak (PK)

DETECTOR FUNCTION
FREQUENCY RANGE |1GHz ~ 40GHz Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

Rg Fr(mllj-lezr]\cy F[.:'(B"-pli,e‘,:.’nell ?(:(B"'pl\‘;;pn']t MEIEn Cor[r 3;}“)" Polarization Afci’r::]th A;%E?r;:ta

6 |5,124.875 63.56 74.00 10.44 11.73 H 195.3 1.00

6 | 5,150.000 60.40 74.00 13.60 11.76 H 195.3 1.00

6 | 5247.813 98.70 11.94 H 298.5 2.00

6 | 5,350.000 61.85 74.00 12.15 1217 H 259.8 1.00

6 | 5,386.500 65.49 74.00 8.51 1217 H 195.3 1.00

Ra Fn;lt\]nllj_lezr]\cy ‘?XBGMI\',?;?I I[\(‘ilgub;nr:lllt M%Yé? n Cor[r ;é}ion Polarization Afg:;]th Al-rl‘u.[;ri:g:r?ta

6 | 5117.000 47.03 54.00 6.97 11.72 H 195.8 2.00

6 | 5,150.000 42,76 54.00 11.24 11.76 H 195.8 2.00

6 | 5,238.625 83.03 11.93 H 53 1.00

6 | 5,350.000 49.22 54.00 4.78 1217 H 306.9 2.00

6 | 5,365.938 50.18 54.00 3.82 1217 H 306.9 2.00
Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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Test Report No.: PSU-NQN2412310215RF02

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

Rg Freml;lezr]\cy F['c}i(B*-pl\-Iel‘r,ne]l ?c:(B-'-pl\_llpnl]t ME:IEn Cor[r gg}ion Polarization Aﬂ;:;]th Al-rl‘%rij?::ta
6 | 5141.938 63.00 74.00 11.00 11.75 \" 193 1.00
6 | 5150.000 59.21 74.00 14.79 11.76 \" 193 1.00
6 | 5246.938 99.67 11.94 \" 193 1.00
6 | 5,350.000 61.65 74.00 12.35 12.17 \" 193 1.00
6 | 5369.875 64.10 74.00 9.90 12.17 Vv 193 1.00
Rg Freml;lezr]\cy I?Xgpl\_ﬁ:’n? ?Xgul\'ﬁrrnn']t ME:rlé? n Cor[r gg}ion Polarization Aﬂ;:;]th Al-rl‘%rij?::ta
6 5,116.563 47.51 54.00 6.49 11.72 \" 172.6 1.00
6 | 5150.000 45.04 54.00 8.96 11.76 \" 172.6 1.00
6 | 5254.813 84.70 11.95 \" 172.6 1.00
6 | 5,350.000 47.58 54.00 6.42 12.17 \" 172.6 1.00
6 | 5369.438 49.42 54.00 4.58 12.17 Vv 228.7 1.00
REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5250MHz: Fundamental frequency.
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Test Report No.: PSU-NQN2412310215RF02

802.11ax (20MHz)
CHANNEL TX Channel 36 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

.1 AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction - Azimuth .

Rag MHz] | [dBuV/im] | [dBuVim] M[zrlél_]ln [dE] Polanzation [deg] H?,.El]ht
1 |5.148700) 3946 5400 14 .54 3.38 H 3N27 2.00
1 |5.150.000) 3953 5400 14.47 3.38 H 327 2.00
1 |5177.500) 9153 3.57 H 327 2.00

. .| PE+ : . Antenna
Frequency |PE+ Level] PE+ Limit . | Cormrection | Azimuth i

Rag [MHz] [dBuV/m] | [dBuV/m] M[ZrEg;]ln [dB] Polarnzation [deg] H?.—:fl]ht
1 |5.147.350] 5369 74.00 2031 3.37 H 497 1.00
1 |5.150.000] 5315 74.00 20.85 3.38 H 497 1.00
1 |5.181.100| 107.00 3.60 H 2923 1.00

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
.1 AVG ) . Antenna
Freguency JAVG Levell AVG Limit . | Correction .| Azimuth i

Rg MHz] | [dBuV/m] | [dBuVim] M[ng]m [dE] Polanzation [deg] Hv[srlng]ht
1 |5.148700) 3914 54.00 14.86 3.38 W 5.1 1.00
1 |5.150.000) 3896 54 .00 15.04 3.38 W 2602 2.00
1 |5.185.600) 91.01 3.63 W 244 6 1.00

. .| PE+ : . Antenna
Frequency |PE+ Level| PK+ Limit . | Correction | Azimuth .

Rag [MHz] [dBuVim] | [dBuV/m] M[ng]ln [dB] Polanzation [deg] H?.—:»E'I]ht
1 |5.148250) 5434 7400 19.66 3.38 W 137 2.00
1 |5.150000) 5312 7400 20.88 3.38 W 359 1.00
1 |5.177.500) 104 42 3.57 W 3512 1.00

REMARKS:
1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5180MHz: Fundamental frequency.
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Test Report No.: PSU-NQN2412310215RF02

CHANNEL TX Channel 40 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction . Azimuth -

Rag MHz] | [dBuVim] | [dBpVim] M[?er'Eq]m [dB] Polarization [deg] H?,.:,Ell]ht
5,145100] 38138 5400 1582 3.36 H 497 1.00
5,150.000] 38.05 5400 1595 3.39 H 1047 2.00
5,198 800 8977 3.70 H 1047 2.00

. .| PE+ ] . Antenna
Freguency |PE+ Level| PK+ Limit . | Comection .| Azimuth i

Rg MHz] | [dBuVim] | [dBuVim] M[ng]m [dB] Polanzation [deg] Hf:rlr?]ht
5142700) 5279 74.00 21.21 3.35 H 3246 1.00
5150000 5183 7400 2217 3.39 H 6.2 2.00
5,203.600] 105.94 3.69 H 355 2.00

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction . Azimuth .

Rg MHz] | [dBuV/m] | [dBuVIm] M[ZFE?]IH [dE] Polanzation [deg] H?.—:»E.I]ht
5120500 3885 5400 15.15 3.24 W 102.4 1.00
5150000 3877 5400 15.23 3.38 W 1346 2.00

2 |5.198.800) 9529 3.70 W 497 1.00
| PE+ ; . Antenna
Frequency |PE+ Level| PK+ Limit . | Correction | Azimuth .

Rg MHz] | [dBuv/m] | [dBuVim] M[?jré]]m [de] Polanzation [deq] H?rlr?]ht
5149000 5314 7400 20.86 3.38 W 1 1.00
5150000 5249 7400 2151 3.38 W 35565 2.00
5.201.500| 106.43 3.70 W 45 1.00

REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5200MHz: Fundamental frequency.
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BUREAU

Test Report No.: PSU-NQN2412310215RF02

CHANNEL

TX Channel 48

FREQUENCY RANGE

1GHz ~ 40GHz

DETECTOR FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

- | AVG ] . Antenna
Frequency |AVG Levell AVG Limit ~_ | Comechon | Azimuth -

Rg MHz] | [dBuvim)] | [dBuvim] M[Zré;]ln [d2] Polanzation [deq] Hv[srlr%ht
3 |5144.875] 3785 54.00 16.15 3.36 2047 1.00
3 |5150.000] 37.73 54.00 16.27 3.38 304 2.00
3 15.239.000] 9235 .57 48 .4 1.00

. .| PE+ : . Antenna
Frequency |PE+ Level] PK+ Limit . | Correction . Azimuth .

Raog MHz] | [dBuv/m] | [dBuVim] M[ZrE?]ln [dE] Polanzation [deq] Hf:r:%ht
3 |5.114.875] 5240 74.00 21.60 A 3591 1.00
3 |5.150.000) 51.16 74.00 22.84 3.38 3581 1.00
3 |5.237.130) 102.96 3.58 3591 1.00

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit - | Correchion | Azimuth -

Rag [MHz] [dBuV/m] | [dBuV/m] M[ng]ln [dB] Polarnzation [deg] H?.—:fl]ht
3 |5.144125] 3890 54.00 15.10 3.36 W 449 1.00
3 |5150.000] 3863 54.00 15.37 3.38 W 1154 2.00
3 15239375 9335 .57 v 1154 2.00

. .| PE+ : . Antenna
Frequency |PE+ Level] PK+ Limit . | Correction — Azimuth .

Raog MHz] | [dBuv/m] | [dBLVim] M[ZrE?]ln [dE] Polanzation [deg] H?.—:»E.I]ht
3 |5126.875]| 5346 74.00 20.54 3.27 v 3549 2.00
3 |5150.000]| 5229 74.00 21.1 3.38 A" 485 1.00
3 |5.240500| 10574 3.57 W 20156 2.00

REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5240MHz: Fundamental frequency.
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Test Report No.: PSU-NQN2412310215RF02

802.11ax (40MHz)

CHANNEL TX Channel 38 Peak (PK)
DETECTOR FUNCTION

FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

.1 AVG ) . Antenna
Freguency |AVG Levell AVG Limit . | Correction .. | Azimuth i
Rg MHz] | [dBuV/im] | [dBuVim] M[ng]m [dE] Polanzation [deg] Hv[srlng]ht
1 |5.145500) 41495 5400 12.05 3.36 H 2827 2.00
1 |5.150.000] 4151 5400 12.49 3.39 H 2827 2.00
1 |5.188500) 8990 3.65 H 106 2.00
. .| PE+ . . Antenna
Frequency |PE+ Level] PK+ Limit . | Cormrection | Azimuth i
Rag MHz] | [dBuVim] | [dBpvim] M[ng]m [dE] Polanzation [deg] Hf:rlr?]ht
1 |5.145500| 5749 74.00 16.51 3.36 H 2834 2.00
1 |5.150.000| 5567 74.00 1833 3.39 H 2535 1.00
1 |5.188.500| 103.53 3.65 H 25356 1.00

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

- | AVG ] . Antenna
Frequency |AVG Levell AVG Limit ~_ | Comechon | Azimuth -
Rag MHz] | [dBuvim)] | [dBuvim] M[Zré;]ln [d2] Polanzation [deq] Hv[srlr%ht
1 |5147.000] 4890 5400 5.10 3.37 WV 287 1.00
1 |5.150.000] 4833 5400 567 3.39 W 911 2.00
1 |5.189.000] 8874 3.65 W 116.2 2.00
. .| PE+ : . Antenna
Frequency |PE+ Level] PK+ Limit . | Carrection _— Azimuth .
Rg [MHz] [dBuV/m] | [dBuV/m] M[Zré;]m [dB] Polanzation [deq] H?.—:fl]ht
1 |5.143.500] 5487 74.00 1913 3.35 W 3591 1.00
1 |5.150.000] 5313 74.00 20.87 3.39 W 2067 2.00
1 |5187.500| 10118 3.64 W 2618 1.00

REMARKS:
1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5190MHz: Fundamental frequency.
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BUREAU

Test Report No.: PSU-NQN2412310215RF02

CHANNEL TX Channel 46 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction .| Azimuth i
Rg [MHz] [dBuV/m] | [dBuV/m] M[ZrE?]ln [dB] Polanzation [deg] HE—EI]H
5,144 300) 3780 5400 16.20 3.36 3084 2.00
5,150.000) 3769 5400 16.31 3.39 206.8 2.00
5,229000) 8934 3.61 1059 2.00
. .| PE+ ] . Antenna
Freguency |PE+ Level| PK+ Limit . | Comection .| Azimuth i
Rg MHz] | [dBuVim] | [dBuVim] M[ng]m [dB] Polanzation [deg] Hf:rlr?]ht
5125750 5257 74.00 2143 3.27 2827 2.00
5.150.000) 5223 7400 2177 3.39 2069 2.00
h,227600) 103.48 3.61 3591 1.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
. ANVG ' . Antenna
Frequency |AVG Levell AVG Limit - | Correction | Azimuth -
Rg MHz] | [dBuVim] | [dBpVim] M[ng]ln [dB] Polanzation [deg] H?rlr?]ht
2 |5.141.850) 3767 54.00 16.33 3.35 W 180.6 2.00
2 |5.150.000) 3764 5400 16.36 3.38 WV 180.6 2.00
h,235.300) 87.24 3.58 WV 2309 2.00
. .| PE+ ' . Antenna
Frequency |PE+ Level| PK+ Limit . 1 Correction | Azimuth .
Rg MHz] | [dBuV/m] | [dBuvim] M[ng]ln [dE] Polanzation [deg] H?ﬁht
5110700 5289 74.00 21.11 3.19 W 1824 2.00
5.150.000] 5201 7400 2199 3.39 W 359 1.00
5,226.900] 103.30 3.61 W 2612 1.00
REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5230MHz: Fundamental frequency.
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BUREAU

802.11ax (80MHz)

Test Report No.: PSU-NQN2412310215RF02

CHANNEL

TX Channel 42

FREQUENCY RANGE

1GHz ~ 40GHz

DETECTOR FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

.| AVG : . Antenna
Frequency |AVG LevellAVG Limit . | Correction — Azimuth .
Rag MHz] | [dBuV/m] | [dBuVIm] M[zrég]ln [dB] Polanzation [deg] H?r:%ht
10 15.148.250] 4758 54 .00 6.42 3.38 1024 2.00
10 15.150.000] 46.40 54 .00 7.60 3.39 102.4 2.00
10 |5.206.050] 85.07 3.68 2518 1.00
. .| PE+ : . Antenna
Frequency |PE+ Level] PK+ Limit . | Correction . Azimuth -
Rg [MHz] [dBuV/m] | [dBuV/m] M[ZrE:EJ_]m [dE] Polanzation [deg] H?,.:,Ell]ht
10 |5.148675| 67.36 7400 6.64 3.38 3556 2.00
10 15150000 6718 74.00 6.82 3.38 328 2.00
10 |5.207.330| 100.25 3.68 104 .8 2.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
- | AvVG ; . Antenna
Frequency |AVG Levell AVG Limit ~_ | Correction | Azimuth .
Rg MHz] | [dBuvim] | [dBuVim] M[?jré]]m [de] Polanzation [deq] H?rlr?]ht
10 |5.144. 850 4678 5400 7.22 3.36 W 1 1.00
10 |5.150.000| 4625 54 .00 775 3.38 W 102.4 2.00
10 |5.214.125] 85.10 3.66 W 1 1.00
. .| PEK+ : . Antenna
Frequency|PK+ Level| PEK+ Limit . | Correction - Azimuth .
Rag MHz] | [dBuv/m] | [dBuvim] M[adré;l]m [dB] Polarnzation [deg] Hf:r:%ht
10 15.142.300| 68.51 7400 549 3.35 W 359 1.00
10 15,150.000| 65.86 74.00 g8.14 3.39 W 2446 2.00
10 |5.206.480 100.34 3.68 WV 359 1.00

REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5210MHz: Fundamental frequency.

Huarui 7layers High Technology

(Suzhou) Co., Ltd.
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BUREAU

Test Report No.: PSU-NQN2412310215RF02

802.11ax (160MHz)

CHANNEL

TX Channel 50

FREQUENCY RANGE

1GHz ~ 40GHz

DETECTOR FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

Huarui 7layers High Technology

.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction - Azimuth .
Rag MHz] | [dBuV/m] | [dBuVim] M[adrég]m [dE] Polanzation [deg] H?ﬁht
& |5.115.250) 5048 5400 352 3.22 H a0 2.00
8 |5.150.000) 4626 5400 774 3.37 H 081 2.00
8 |5.245625| 8361 3.55 H 359 1.00
& |5.350.000) 4766 5400 6.34 3.60 H 3549 2.00
8 |5.386838) 5028 5400 372 3.62 H 3549 2.00
. PEK+ : . Antenna
Frequency |PE+ Level] PK+ Limit . | Carrection _— Azimuth .
Rag [MHz] [dBuV/m] | [dBuV/m] M[Zré;]m [dB] Polanzation [deq] H?.—:fl]ht
8 |5113.938] 6356 74.00 10.44 3 H 3055 2.00
8 |5.150.000] 5838 7400 1562 3.33 H 3549 2.00
8 |5235563] 9755 3.58 H 359 1.00
8 |5.350.000] 6542 74.00 858 3.60 H 2518 2.00
8 |5.384313] 68497 74.00 .03 3.62 H 2518 2.00

(Suzhou) Co., Ltd.

Tower N, Innovation Center, 88 Zuyi Road, High-tech

District, Suzhou City, Anhui Province, China
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Test Report No.: PSU-NQN2412310215RF02

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
.| AVG : . Antenna
Frequency |AVG LevellAVG Limit . | Correction - Azimuth .

Rg MHz] | [dBuvim] | [dBuvim] I"ﬂ[-:-:jrg]m [dB] Polanzation [deg] H?r:%ht
8 |5.113.500) 4953 54 .00 4 47 32 W 1 1.00
& |5.150.000] 4543 54 .00 857 3.37 W 928 2.00
8 |5.265.313] 8437 3.52 W 3559 1.00
8 |5.350.000) 4763 54 .00 6.37 3.60 W 1 1.00
8 |5.373.813) 5071 54 .00 329 3.61 W 284 1.00

- .| PE+ ; . Antenna
Frequency |PE+ Level| PK+ Limit . |Comrection .| Azimuth .

Rg [MHz] [dBuV/m] | [dBuVim] M[adré;l]m [d2] Polanzation [deg] H?r::?]ht
8 |5 116562] 6306 7400 10.94 3.22 W 1 1.00
8 |5.150.000] 5825 7400 1575 3.37 W 1 1.00
8 |5.236.000] 97497 3.58 W 1 1.00
8 |52350.000] 6351 74.00 10.49 3.60 W 185.6 2.00
8 |5384313] 6736 7400 6.64 3.62 W A4 4 1.00

REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5250MHz: Fundamental frequency.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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BUREAU

802.11ac (160MHz)
Worst case harmonic:

Test Report No.: PSU-NQN2412310215RF02

CHANNEL TX Channel 50 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE |1GHz ~ 40GHz Average (AV)
| ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
. PK+ . AVG . . Antenna
Frequency | PK+ Level | PK+ Limit . AVG Level | AVG Limit . Correction e Azimuth :
R | MHz] | [@BpV/m] | [dBuV/m] M[%'g]'“ [dBpV/m] | [dBpV/m] M[Z’g]'“ [@g] | Polarization { "0 H‘[’rﬁ]ht
2 |10,500.000 43.16 74.00 30.84 32.90 54.00 21.10 7.24 H 261.5 2.00
2 |15,750.000 47.16 74.00 26.84 36.97 54.00 17.03 9.31 H 110.9 2.00
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Frequency in Hz
?'i\‘-“'[\“"h"(*” riticalPoint _ PK+ Level @CriticalPoint r\J-ﬁ*.ftiliwlnwlujnJI(I' RE_HF_LIMI PK+ Limit @FCC_RE_HF_LIMI
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Test Report No.: PSU-NQN2412310215RF02

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

. PK+ . AVG . . Antenna
Frequency | PK+ Level | PK+ Limit . AVG Level | AVG Limit . Correction e Azimuth :
Rg [MHz] [dBuVim] | [dBuV/m] Margin [dBpV/m] | [dBpV/m] Margin [dB] Polarization [deg] Height
[dB] [dB] [m]
2 |10,500.000 43.33 74.00 30.67 33.08 54.00 20.92 7.24 \" 0.9 2.00
2 |15,750.000 47.10 74.00 26.90 36.67 54.00 17.33 9.31 \" 97.7 2.00
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0 T T T T T
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Frequency in Hz
1?'1\‘-“'[\|("J|"(<3[ riticalPoint : PK+ Level @CriticalPoint "\J-“.\-‘Eiliunlujulli' RE_HF_LIMI PK+ Limit @FCC_RE_HF_LIMI
REMARKS:
1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5250MHz: Fundamental frequency.
3. For frequency above 18GHz, the emission was tested 20db below the limit so the data not
recorded in the sheet.
Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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BUREAU

Test Report No.: PSU-NQN2412310215RF02

5G WIFI-RU
802.11ax (20MHz) (RU26):
CHANNEL TX Channel 36 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
- ANVG ) . Antenna
Frequency |AVG Levell AVG Limit . | Correction - Azimuth .
Rg MHz] | [dBuv/m] | [dBuvim] I"ﬂ[-:-:jrg]m [dB] Polanzation [deg] H?r:%ht
1 |5.137.000) 3775 5400 16.25 3.32 461 1.00
1 |5.150.000) 3763 5400 16.37 3.38 461 1.00
1 |5.171.650) 9165 3.53 355 2.00
. PE+ ) . Antenna
Frequency |PE+ Level| PK+ Limit . | Correchion .| Azimuth .
Rg [MHz] [dBuV/m] | [dBuVim] M[Zré;l]ln [dg] Polanzation [de] Hv[srlr%ht
1 |5.141.850) 5286 7400 21.14 3.35 H 3152 2.00
1 |5.150.000) 5156 7400 22 44 3.38 H 19 2.00
1 |5.171.650| 10428 3.53 H 45 1.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction - Azimuth .
Rog MHz] | [dBuvim] | [dBuVim] M[zrg]ln [dB] Polanzation [deg] Hv[sr:%ht
1 |5.133400) 37795 54 .00 16.25 3.30 W 3591 1.00
1 |5.160000) 3772 5400 16.28 3.38 W 169.3 2.00
1 |5.171.6500) 9162 3.53 W 1 1.00
. .| PE+ : . Antenna
Frequency|PK+ Level| PK+ Limit . | Correction - Azimuth .
Rog MHz] | [dBuvim] | [dBuVim] M[zrg]ln [dB] Polanzation [deg] Hv[sr:%ht
1 |5.128.000) 5244 7400 21.56 3.28 W 170.6 2.00
1 |5.150.000) 5204 7400 2196 3.38 W 941 1.00
1 |5.171.200) 104.45 3.53 W 45 1.00
REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5180MHz: Fundamental frequency.

Huarui 7layers High Technology
(Suzhou) Co., Ltd.

Tower N, Innovation Center, 88 Zuyi Road, High-tech

District, Suzhou City, Anhui Province, China
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Test Report No.: PSU-NQN2412310215RF02

CHANNEL TX Channel 40 Peak (PK)

DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

.1 AVG ) . Antenna
Freguency |AVG Levell AVG Limit . | Correction .. | Azimuth i

Rg MHz] | [dBuV/im] | [dBuVim] M[ng]m [dE] Polanzation [deg] Hv[srlng]ht
5149000 3735 5400 16.65 3.38 H 449 1.00
51500000 3729 5400 16.71 3.38 H 3e7 1.00
5,199.400) 89485 3.70 H 3151 2.00

. .| PE+ : . Antenna
Frequency |PE+ Level] PK+ Limit . | Carrection .| Azimuth .

Rg [MHz] [dBuV/m] | [dBuV/m] M[Zré;]m [dB] Polanzation [deg] H?.—:El]ht
5.140.600) 5236 74.00 2164 3.34 H 049 2.00
5,150.000] 51.64 74.00 2236 3.38 H 355 2.00
5,191.600] 10416 3.67 H 355 2.00

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Carrection _— Azimuth .

Rg [MHz] [dBuv/m] | [dBuVIm] M[Zré;]m [dB] Polanzation [deq] H?.—:fl]ht
5,132500) 3735 5400 16.65 3.30 W 359 1.00
5,150.000) 3732 5400 16.68 3.38 W 167 2.00
5, 200.900) 8874 3.70 W 1 1.00

. .| PE+ : . Antenna
Frequency |PE+ Level| PK+ Limit . |Cormrechon | Azimuth i

Rag [MHz] [dBuV/m] | [dBuV/m] M[Zré;]m [dB] Polarnzation [deq] HE_:,E'I]H
5120500 5264 7400 21.36 3.24 WV 206 2.00
5,150.000] 5144 74.00 22 56 3.39 W 116.7 2.00
5,191.300] 10449 3.67 W 1 1.00

REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5200MHz: Fundamental frequency.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China

Page 59 of 221




BUREAU

Test Report No.: PSU-NQN2412310215RF02

CHANNEL TX Channel 48 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction .| Azimuth i
Rg [MHz] [dBuV/m] | [dBuV/m] M[ZrE?]ln [dB] Polanzation [deg] HE—EI]H
3 |5.146.000) 3735 5400 16.65 3.37 2171 2.00
3 |5.150.000) 3725 5400 16.75 3.38 2171 2.00
3 |5.248750) 9188 3.54 2171 2.00
. .| PE+ : . Antenna
Frequency |PE+ Level| PK+ Limit . | Correchion .| Azimuth .
Rg [MHz] [dBuV/m] | [dBuVim] M[Zré;l]ln [dg] Polanzation [de] Hv[srlr%ht
3 |5.140.750) 5185 7400 2215 3.34 H 179 2.00
3 |5.150.000) 5073 7400 2327 3.38 H 0.9 2.00
3 |5.248750| 10417 3.54 H 437 1.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
. ANVG ' . Antenna
Frequency |AVG Levell AVG Limit - | Correction | Azimuth -
Rg MHz] | [dBuVim] | [dBpVim] M[ng]ln [dB] Polanzation [deg] H?rlr?]ht
5145250 3733 54.00 16.67 3.36 W 2803 1.00
3 |5.150000) 3718 5400 16.82 3.38 WV 165.8 2.00
3 |5.248750| 8975 3.54 WV 3556 2.00
. .| PE+ : . Antenna
Frequency |PE+ Level] PK+ Limit . |Correction . Azimuth .
Rag MHz] | [dBuV/m] | [dBuVim] M[ZFE?]IH [dE] Polarization [deg] H?.—:»E.I]ht
3 |5.116.000| 5289 74.00 21.11 3.22 W 143 2.00
3 |5.150.000) 5196 74.00 2224 3.38 W 94 2.00
3 |5.248.750| 101.64 3.54 W 2422 2.00
REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5240MHz: Fundamental frequency.

Huarui 7layers High Technology
(Suzhou) Co., Ltd.
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BUREAU

Test Report No.: PSU-NQN2412310215RF02

802.11ax (20MHz) (RU52):
CHANNEL TX Channel 36 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
- avG : . Antenna
Frequency |AVG Levell AVG Limit . | Caorrection - Azimuth .
Rg MHz] | [dBuv/m] | [dBuvim] M[adr&m [dB] Polanzation [deg] Hf:r:%ht
1 |5.146450) 3817 5400 15.83 3.37 359 1.00
1 |5.150.000) 3809 5400 1591 3.38 359 1.00
1 |5.173.450) 9438 3.55 2792 1.00
. .| PE+ : . Antenna
Frequency|PK+ Level| PK+ Limit . | Correction .. | Azimuth .
Rag MHz] | [dBuvim] | [dBuvim] M[ZrE?]m [dB] Polanzation [deg] Hf:r:%ht
1 |5137.000] 5293 7400 21.07 3.32 359 2.00
1 |5150.000] 5253 7400 2147 3.38 1 1.00
1 |5173.450| 106.81 3.55 355 2.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
- | AVG i . Antenna
Frequency |8VG Levell AVG Limit ~ | Comechion | Azimuth .
Rg MHz] | [dBuvim] | [dBuvim] M[erg]ln [d8] Polanzation [dea] Hv[srlr%ht
1 |5124850] 3814 54.00 15.86 3.26 W 5 1.00
1 |5150000] 3799 54.00 16.01 3.38 W 5 1.00
1 |5171.200] 9361 3.53 W 1191 2.00
. .| PK+ . : Antenna
Frequency |PK+ Level| PK+ Limit . | Correction - Azimuth N
Ra|' "MHz] | (@BuVim] | [dBuVim] ”[E'd’BE']'" @e] |Folanzaton| e HF"'?]"t
1 |5.132.500| h258 74.00 2142 3.30 Vv 3556 200
1 |5150.000] 5219 74.00 21.81 3.38 WV 168.2 2.00
1 |5173.450) 107.01 3.55 Vv 3487 1.00
REMARKS:
1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5180MHz: Fundamental frequency.

Huarui 7layers High Technology
(Suzhou) Co., Ltd.
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BUREAU

Test Report No.: PSU-NQN2412310215RF02

CHANNEL TX Channel 40 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
. | AVG . . Antenna
Frequency |AVG Levell AVG Limit - | Correction ... | Azimuth -
Ro| " MHz] | [dBuV/m] | [dBuVim] M[Zng]m [de] [FolEnzaton) o] HF"'?]”
5144 500) 38.18 5400 15.82 3.36 H 241 1.00
5150000 3796 5400 16.04 3.38 H 44 9 1.00
5195.800) 9337 3.70 H 1 1.00
. PE+ ) . Antenna
Frequency|PK+ Level| PEK+ Limit . | Caorrection .| Azimuth .
Rag MHz] [dBuv/m] | [dBuV/m] M[Zré,l]m [dB] Polanzation [deg] H?.—:r%ht
5120200) 5273 74.00 2127 3.24 H 3556 2.00
5150000 5199 74.00 22 3.38 H 241 1.00
5,196.1001 106.70 3.70 H 3591 1.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction - Azimuth .
Rog MHz] | [dBuvim] | [dBuVim] M[zrg]ln [dB] Polanzation [deg] Hv[sr:%ht
51472001 3764 54 .00 16.36 3.37 W 170.6 2.00
5150000 3755 5400 16.45 3.38 W 170.6 2.00
51879001 9213 3.70 W 1202 2.00
. .| PE+ ) . Antenna
Frequency |PE+ Level| PK+ Limit . 1 Correction | Azimuth .
Rg MHz] | [dBuV/m] | [dBuvim] M[ng]ln [dE] Polanzation [deg] H?ﬁht
5125000] 5311 74.00 20.89 3.27 W 3591 1.00
5150000 5168 7400 2232 3.38 W 229 1.00
5197600 10451 3.70 W 1181 2.00
REMARKS:

Huarui 7layers High Technology
(Suzhou) Co., Ltd.

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5200MHz: Fundamental frequency.
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Test Report No.: PSU-NQN2412310215RF02

CHANNEL TX Channel 48 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction .| Azimuth i
Rg [MHz] [dBuV/m] | [dBuV/m] M[ZrE?]ln [dB] Polanzation [deg] HE—EI]H
3 |5134.750] 3767 54 00 16.33 R H 3591 1.00
3 |5150.000] 3762 54 00 16.38 3.38 H 557 1.00
3 |5.246.500] 9364 3.55 H 3591 1.00
. .| PE+ : . Antenna
Frequency |PE+ Level| PK+ Limit . | Correction .| Azimuth i
Rag [MHz] [dBuV/m] | [dBuV/m] M[ZrE?]ln [dB] Polanzation [deg] HE—EI]H
3 |5115250| 52384 74.00 21.16 3.22 H 1 1.00
3 |5150.000] 5148 74.00 2252 3.38 H 359 2.00
3 15247250 106.77 3.55 H 2434 1.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
- | ava ; . Antenna
Frequency JANG Levell AVG Limit - | Comrechion | Azimuth .
Rg [MHz] [dBuV/m] | [dBuV/m] M[Zrég]m [dg] Polanzation [deg] H?,-E]ht
3 15132500 3728 54 00 16.72 3.30 W 8.1 1.00
3 |5.150.000] 3720 54 00 16.80 3.38 W 155 2.00
3 |5.246.125| 8993 3.55 1) 3591 1.00
. .| PE+ ' . Antenna
Fregquency|PE+ Level| PK+ Limit . | Comection | Azimuth i
Rg MHz] | [dBuV/im] | [dBuVim] M[ZrE?]m [dB] Polanzation [deg] Hf:rlr?]ht
3 |5149375] 5272 74.00 2128 3.38 W 3204 1.00
51500000 51.19 74.00 2281 3.38 W 1 2.00
3 |5.247250| 103.08 3.55 W 359 1.00
REMARKS:
1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5240MHz: Fundamental frequency.
Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
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Test Report No.: PSU-NQN2412310215RF02

802.11ax (20MHz) (RU106):

CHANNEL TX Channel 36 Peak (PK)

DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction . Azimuth y
Rog MHz] | [dBuV/im] | [dBuvim] M[Zré;]m [dB] Polanzation [deg] Hf:r:%ht
1 |5148.700] 3856 5400 1544 3.38 H 473 1.00
1 |5150.000] 3832 5400 15.68 3.38 H 2506 1.00
1 |5174.800] 9465 3.56 H 1 1.00
. .| PE+ : . Antenna
Frequency|PK+ Level] PK+ Limit . | Correction - Azimuth .
Rog MHz] | [dBuvim] | [dBuVim] M[adrE?]m [d2] Polarnzation [deg] Hf:r:%ht
1 |5.144 650 6197 7400 12.03 3.36 H 152 6 1.00
1 |5.150.000) 5578 7400 18.22 3.38 H 47 4 1.00
1 |5.176.600| 106.84 3.57 H 117.8 2.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
- AVG ) . Antenna
Frequency |AVG Levell AVG Limit . | Caorrection . Azimuth -
Rg [MHz] [dBuV/m] | [dBuV/m] M[Zré;]ln [dB] Polanzation [deg] H?.—:fl]ht
1 |5.132950)| 3794 5400 16.06 3.30 WV 1142 2.00
1 |5.150.000| 3790 5400 16.10 3.38 W 114 2 2.00
1 |5175.700| 90.70 3.56 W a2 1.00
. .| PE+ : . Antenna
Frequency |PE+ Level] PK+ Limit . |Correction . Azimuth .
Rag MHz] | [dBuV/m] | [dBuVim] M[ZFE?]IH [dE] Polarization [deg] H?.—:»E.I]ht
1 |5.148250| 5739 74.00 16.61 3.38 W 5.1 1.00
1 |5.150000) 5517 74.00 18.83 3.38 W 343 1.00
1 |5.173.000) 103.81 3.54 W 1 1.00

REMARKS:
1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor

Margin value = Limit value — Emission Level.
2. 5180MHz: Fundamental frequency.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
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BUREAU

Test Report No.: PSU-NQN2412310215RF02

CHANNEL

TX Channel 40

FREQUENCY RANGE

1GHz ~ 40GHz

DETECTOR FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

.| ANG ) . Antenna
Frequency |AVG Levell AVG Limit - | Cormrection | Azimuth i

Rag MHz] | [dBuVim] | [dBpvim] M[Zré;]ln [dE] Polanzation [deg] Hf:rlr?]ht
5,146,900 3869 54.00 15.31 3.37 156.2 1.00
5.150.000] 3858 5400 1542 3.38 1562 1.00
5,191.300) 94638 3.67 hd 4 1.00

. .| PE+ : . Antenna
Frequency |PE+ Level] PK+ Limit . | Correction .. | Azimuth .

Rag MHz] | [dBuVim] | [dBpvim] M[Zrég]m [dE] Polanzation [deq] HE—:rE.I]ht
5. 145.100] 5443 7400 19.57 3.36 H 339 2.00
5,150.000] 53.80 7400 2020 3.38 H 47 3 1.00
5,197.000) 107.32 3.70 H 116.6 2.00

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
.| AVG : . Antenna
Frequency |[AVG Levell AVG Limit . | Correction . Azimuth -

Fog [MHz] [dBuV/m] | [dBuV/m] M[adré;]m [dB] Polanzation [deg] H?.—:fl]ht

2 |5.143.600) 37.88 5400 16.12 3.35 WV 5.1 1.00
5,150.000) 37.73 54.00 16.27 3.39 W 157 4 2.00
5,194 000] 91.80 3.69 WV 1 1.00

. .| PK+ . g Antenna
Frequency |PK+ Level| PK+ Limit . | Correchion .. | Azimuth .

RO MHz] * | @Buvim] | [9BuvIm] M[“d’é']'" e] |Folanzaton| e HF"'?]”
5147 800 5378 74.00 2022 3.38 Vv 5 1.00
5150000 5149 74.00 22 51 3.39 Vv 5 1.00
5.193.700) 104.01 3.69 WV 1 1.00

REMARKS:

Huarui 7layers High Technology

1

Margin value = Limit value — Emission Level.

(Suzhou) Co., Ltd.

. 5200MHz: Fundamental frequency.

Tower N, Innovation Center, 88 Zuyi Road, High-tech

District, Suzhou City, Anhui Province, China
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BUREAU

Test Report No.: PSU-NQN2412310215RF02

1.

Huarui 7layers High Technology

Margin value = Limit value — Emission Level.

(Suzhou) Co., Ltd.

. 5240MHz: Fundamental frequency.

Tower N, Innovation Center, 88 Zuyi Road, High-tech

District, Suzhou City, Anhui Province, China
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Tel: +86 (0557) 368 1008

CHANNEL TX Channel 48 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
.1 AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction - Azimuth .
Rag MHz] | [dBuV/im] | [dBuVim] M[zrlél_]ln [dE] Polanzation [deg] H?,.El]ht
3 |5.149.375] 3791 5400 16.09 3.38 1741 1.00
3 |5.150.000) 37.80 5400 16.20 3.38 102.3 2.00
3 |5.246125] 9344 3.55 359 1.00
. .| PE+ : . Antenna
Frequency |PE+ Level| PK+ Limit . | Correction .| Azimuth i
Rg [MHz] [dBuV/m] | [dBuV/m] M[ZrE?]ln [dB] Polanzation [deg] HE—EI]H
3 |5.134.375) 5294 7400 21.06 33 108.4 2.00
3 |5.150.000) 5239 7400 21.61 3.38 3534 1.00
3 |5.245.750| 105.86 3.55 3591 1.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
.| AVG ' . Antenna
Freguency JAVG Levell AVG Limit - | Correction | Azimuth i
Rg MHz] | [dBuV/m] | [dBuvim] M[ng]ln [dB] Polanzation [deg] Hv[srlng]ht
3 |5131.750) 3797 54.00 16.23 3.30 W 582 2.00
3 |5.149.375] 3763 54 .00 16.37 3.38 W 2231 2.00
3 |5.248750) 9323 354 W 496 1.00
. .| PE+ : . Antenna
Frequency|PK+ Level| PK+ Limit . | Correction - Azimuth .
Rog MHz] | [dBuvim] | [dBuVim] M[zrg]ln [dB] Polanzation [deg] Hv[sr:%ht
3 |5.112625) 5267 7400 21.33 3.20 W 2136 2.00
3 |5.150000) 5122 7400 2278 3.38 W 2638 2.00
3 |5.243.880) 104.02 3.56 W 1 1.00
REMARKS:

Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor




Test Report No.: PSU-NQN2412310215RF02

802.11ax (20MHz) (RU242):

CHANNEL TX Channel 36 Peak (PK)

DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

. AVG : . Antenna
Frequency |&VG Levell AVG Limit . | Correction - Azimuth .
Rg MHz] | [dBuv/m] | [dBuvim] M[ZFE‘;J]IH [dB] Polanzation [deg] Hv[ar:%ht
1 |5.143.750) 3847 5400 15.53 3.36 W 1 1.00
1 |5.150.000) 3828 5400 15.72 3.38 W 1 1.00
1 |5179.300) 8722 3.59 W 988 1.00
. .| PE+ . . Antenna
Frequency |PE+ Level] PK+ Limit . | Correction . Azimuth y
Rog MHz] | [dBuV/m] | [dBuvim] M[Zré;]m [dB] Polanzation [deg] Hf:r:%ht
1 |5.145100] 5378 74.00 2022 3.36 H 2613 2.00
1 |5150.000] 5278 7400 2122 3.38 H 2613 2.00
1 |5.184.700| 10457 3.62 H 2792 1.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
.| AVG : : Antenna
Frequency |AVG Levell AVG Limit - | Cormrechion | Azimuth i
Rag [MHz] [dBuV/m] | [dBuVIm] M[Zré;]m [dB] Polarnzation [deq] HE_:,E'I]H
1 |5.149150| 4001 5400 1399 3.38 H 61.6 1.00
1 |5.150.000] 4001 5400 1399 3.38 H 61.6 1.00
1 |5184.700] 8932 3.62 H 272 1.00
.| PE+ ] . Antenna
Frequency |PE+ Level| PK+ Limit . |Cormrechon | Azimuth -
Rag MHz] | [dBuvim] | [dBuvim] M[Zré;]ln [d2] Polanzation [deq] Hv[srlr%ht
1 |5123.050] 5345 7400 2055 3.25 WV 3549 2.00
1 |5.150.000] 5223 74.00 2177 3.38 W 1 1.00
1 |5.180.650| 102.76 3.60 W 3587 1.00
REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5180MHz: Fundamental frequency.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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Test Report No.: PSU-NQN2412310215RF02

CHANNEL TX Channel 40 Peak (PK)

DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

.| AVG : . Antenna
Frequency JAVG Levell AVG Limit - | Correction | Azimuth i

Rag [MHz] [dBuV/m] | [dBuV/m] M[ng]ln [dB] Polanzation [deg] H?.—:fl]ht
5,144 800 3828 54 .00 1572 3.36 H 359 1.00
5150000 3822 54 .00 15.78 3.39 H 2589 1.00

2 |5.204200] 9064 3.69 H 359 1.00
. .| PE+ : . Antenna
Frequency|PK+ Level| PK+ Limit . |Correction — Azimuth .

Rag MHz] | [dBuV/m] | [dBuVIm] M[zrég]ln [dB] Polanzation [deg] H?r:%ht
5134000 52467 7400 21.33 33 H 2566 2.00
5150000 5246 7400 2154 3.38 H 3581 1.00
5,204 200) 106.34 3.69 H 3591 1.00

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit - | Cormrechion | Azimuth i

Rag [MHz] [dBuV/m] | [dBuVIm] M[Zré;]m [dB] Polarnzation [deq] HE_:,E'I]H
5,122.300) 3783 5400 16.07 3.25 WV 45 1.00
5,150.000) 37.70 5400 16.30 3.38 W 45 1.00
5.201.800]| 8765 3.70 W 3591 1.00

. .| PE+ : . Antenna
Frequency|PE+ Level] PK+ Limit . | Correction .| Azimuth .
Rag [MHz] [dBuV/m] | [dBuV/m] M[adng]ln [dB] Polanzation [deg] Hv[ar:%ht
2 |5.148100) H2a84 74.00 21.16 3.38 W 3581 1.00
5,150.000) 5202 74.00 2198 3.38 W 0.9 2.00
5,199.100] 101.65 3.70 W 100 2.00

REMARKS:
1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5200MHz: Fundamental frequency.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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BUREAU

Test Report No.: PSU-NQN2412310215RF02

CHANNEL TX Channel 48 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
.| AVG : . Antenna
Frequency |AVGE Levell AVG Limit - | Cormrection | Azimuth i
Rag [MHz] [dBuV/m] | [dBuV/m] I"ﬂ[-:;ng]m [dB] Polarnzation [deg] H?.—:fl]ht
3 |5.146.000) 3787 5400 16.13 3.37 3151 2.00
3 |5.150.000| 3775 5400 16.25 3.38 359 1.00
3 |5.238250)| 9201 3.58 1178 2.00
. .| PK+ . . Antenna
Frequency |PE+ Level| PK+ Limit . |Correction | Azimuth -
Rag MHz] | [dBuVim] | [dBuvim] M[ng]ln [dB] Polanzation [deg] H?rlr?]ht
3 |5111.875] 5370 74.00 20.30 3.20 3556 2.00
5.150.000] 51.64 7400 22 36 3.38 3152 2.00
3 |5.243.880| 10419 3.56 1919 1.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Caorrection .| Azimuth .
Rag MHz] [dBuv/m] | [dBuV/m] M[Zré,l]m [dB] Polanzation [deg] H?.—:r%ht
3 |5144875] 3771 54.00 16.29 3.36 W 5 1.00
3 |5150000] 3746 5400 16.54 3.38 W 1298 2.00
3 |5,238.625] 8770 3.58 W 1208 2.00
. .| PE+ : . Antenna
Frequency|PK+ Level| PK+ Limit . | Correction .. | Azimuth .
Rg MHz] | [dBuV/m] | [dBuVim] M[Zrél]m [dE] Polanzation [deg] HE—:rE.I]ht
5 131.750) 53.03 7400 2097 3.30 W 5.1 1.00
3 |5150.000] 5165 7400 2235 3.38 WV 3163 2.00
3 |5.240880| 101.38 3.57 W 359 1.00
REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5240MHz: Fundamental frequency.

Huarui 7layers High Technology

(Suzhou) Co., Ltd.

Tower N, Innovation Center, 88 Zuyi Road, High-tech

District, Suzhou City, Anhui Province, China
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Test Report No.: PSU-NQN2412310215RF02

802.11ax (40MHz) (RU484):
CHANNEL TX Channel 38 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction . Azimuth y
Rg MHz] | [dBuV/m] | [dBpvim] M[Zrég]m [dE] Polanzation [deg] Hﬁﬁht
1 |5.146.000] 4367 54.00 10.33 3.37 H 61.2 1.00
1 |5.150.000] 4252 5400 11.48 3.39 H 2815 1.00
1 |5.189.000] 9014 3.65 H e 1.00
. .| PK+ . . Antenna
Frequency |PE+ Level| PK+ Limit . |Correction | Azimuth -
Rag MHz] | [dBuVim] | [dBuvim] M[ng]ln [dB] Polanzation [deg] H?rlr?]ht
1 |5.143.500| 6048 74.00 13.52 3.35 H 2787 1.00
1 |5.150.000| 5823 7400 1577 3.39 H 2797 1.00
1 |5.187.000| 107.69 3.64 H hi4 1.00

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

. | AVG . . Antenna
Rg Frequency |AVG Levell AVG Limit Margin Correction Polarization Azimuth Height
[MHz] | [dBpV/m] | [dBuVim] [dB] [deq]
[dB] [m]
1 |5.144.000) 3937 54.00 14.63 3.36 W 1281 1.00
1 |5150.000) 3914 54 00 14.86 3.39 W 183 2.00
1 |5.187.000) 86.03 3.64 W 2786 1.00
. .| PE+ : . Antenna
Frequency |PK+ Level| PK+ Limit . | Correction - Azimuth .
Rog [MHz] [dBuV/m] | [dBuV/m] M[ng]ln [dB] Polanzation [deq] Hv[sr:%ht
115149500 5459 74.00 19.41 3.38 W 126.9 1.00
1 |5150.000) 5462 74.00 19.38 3.39 W 126.9 1.00
1 |5186.500) 100.71 3.64 W 2774 1.00

REMARKS:
1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor

Margin value = Limit value — Emission Level.
2. 5190MHz: Fundamental frequency.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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BUREAU

Test Report No.: PSU-NQN2412310215RF02

CHANNEL TX Channel 46 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction .. | Azimuth .
Rag MHz] | [dBuVim] | [dBpvim] M[Zrég]m [dE] Polanzation [deq] HE—:rE.I]ht
5,147 800) 3952 54.00 14 .48 3.38 2511 1.00
5,150.000] 3841 5400 1559 3.39 2511 1.00
h 227 600) 8919 361 2838 2.00
. PEK+ : . Antenna
Frequency |PE+ Level| PK+ Limit . | Cormrection | Azimuth i
Rag [MHz] [dBuV/m] | [dBuV/m] M[Zré;]m [dB] Polarnzation [deq] HE_:,E'I]H
5115600 5287 7400 2113 3.22 078 2.00
5,150.000] 5194 74.00 2206 3.39 3556 2.00
h,225500) 103.71 3.62 3591 1.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction .| Azimuth .
Rag [MHz] [dBuv/m] | [dBuV/m] M[adng]ln [dB] Polanzation [deg] Hv[ar:%ht
2 |5.142800) 3813 5400 15.87 3.35 W 2002 2.00
5,150.000) 38.00 54.00 16.00 3.39 W 2002 2.00
227 600) 8674 3.61 W 2755 1.00
. .| PE+ : . Antenna
Frequency|PK+ Level| PK+ Limit . | Correction - Azimuth .
Rag MHz] | [dBuv/m] | [dBuvim] M[ZrEt;J]m [dB] Polanzation [deg] Hf:r:%ht
5141.850) 5290 7400 21.10 3.35 W 177.7 2.00
5,150.000) 52.03 7400 2197 3.39 W 037 2.00
5,229.000] 102.34 3.61 W 2285 2.00
REMARKS:

Huarui 7layers High Technology
(Suzhou) Co., Ltd.

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5230MHz: Fundamental frequency.
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Test Report No.: PSU-NQN2412310215RF02

802.11ax (80MHz) (RU996):

CHANNEL TX Channel 42 Peak (PK)

DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Carrection _— Azimuth .
Rag [MHz] [dBuv/m] | [dBuVIm] M[?jré]']m [dB] Polanzation [deq] H?.—:fl]ht
1015141875 4572 5400 828 3.35 H 3139 2.00
10 |5.150.000] 43.69 5400 10.31 3.39 H 247 1.00
10152039251 &85.01 3.69 H 35565 2.00
. .| PE+ : . Antenna
Frequency|PK+ Level] PK+ Limit . | Correction - Azimuth .
Rg MHz] | [dBuvim] | [dBuvim] I"ﬂ[zrél]ln [dE] Polanzation [deg] H?ﬁht
10 15.124.875] 60.66 7400 13.34 3.26 H 461 1.00
10 15.150.000] 58.48 74.00 15.52 3.38 H 2458 1.00
10 |5.208.600]) 101.41 3.67 H 2458 1.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction . Azimuth -
Rog [MHz] [dBuV/m] | [dBuV/m] M[Zrél]ln [dB] Polanzation [deg] H?.—:fl]ht
10 |5.141.875| 4058 5400 1342 3.35 WV 2839 1.00
10 |5.150.000]| 4063 5400 13.37 3.39 WV 2839 1.00
10 |5.209.025| 81.02 3.67 WV 1119 2.00
. .| PE+ : . Antenna
Frequency |PE+ Level] PK+ Limit . | Correction . Azimuth y
Rag MHz] | [dBuVim] | [dBpvim] M[Zrég]m [dE] Polanzation [deg] Hﬁﬁht
10 15.137.200] 58.90 7400 15.10 3.32 W 3591 1.00
10 |5.150.000] 56.91 7400 17.09 3.39 WV 2828 1.00
10 |5.209.025] 9971 3.67 W 1095 2.00

REMARKS:
1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5210MHz: Fundamental frequency.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China

Page 72 of 221




Test Report No.: PSU-NQN2412310215RF02

802.11ax (160MHz) (RU996):
CHANNEL TX Channel 50 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Carrection _— Azimuth .
Rag [MHz] [dBuv/m] | [dBuVIm] M[Zré;]m [dB] Polanzation [deq] H?.—:fl]ht
8 15110875 4462 54.00 938 3.19 H 96.5 2.00
8 |15150.000]| 4034 54.00 13.66 3.38 H 96.5 2.00
8 |5.180438| 79237 3.59 H 96.5 2.00
8 |5,350.000]| 4382 54.00 10.18 3.60 H 355 2.00
8 |5 412750 4447 54.00 953 3.66 H 3565 2.00
. .| PE+ : . Antenna
Frequency|PK+ Level] PK+ Limit . | Correction - Azimuth .
Rg MHz] | [dBuV/im] | [dBuVim] M[zrlél_]ln [dE] Polanzation [deg] H?,.El]ht
g |5124875] 6528 7400 872 3.26 H N2y 2.00
8 |5150.000] 5939 74.00 14.61 3.38 H nay 2.00
8 |5.214125]| 9363 3.66 H 304 .4 1.00
8 |5.350.000] 61.20 74.00 12.80 3.60 H 250.6 1.00
8 |5.396.562| 66.71 74.00 7.29 3.62 H 2506 1.00
Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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Test Report No.: PSU-NQN2412310215RF02

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction . Azimuth .

Rg MHz] | [dBuV/m] | [dBuVIm] M[ZFE?]IH [dE] Polanzation [deg] H?.—:»E.I]ht
8 |5.117438| 4125 5400 12.75 3.23 W 316 2.00
8 |5.150.000| 3834 5400 15.66 3.38 W 1047 2.00
8 |5.184.813| 7757 3.62 W 461 1.00
8 |5.350.000| 4064 5400 13.36 3.60 W 353 1.00
& |5412.750| 4385 54.00 10.15 3.66 W 2613 2.00

. .| PE+ : . Antenna
Frequency|PK+ Level| PK+ Limit . | Correction - Azimuth .

Rog MHz] | [dBuvim] | [dBuVim] M[zrg]ln [dB] Polanzation [deg] Hv[sr:%ht
8 |5.124875] 6169 7400 12.31 3.26 W 1119 2.00
& |5.150.000) 5539 7400 18.61 3.38 W 3139 2.00
8 |5.178.250| 8893 3.58 W 3139 2.00
8 |5.350.000) 5728 7400 16.72 3.60 W 461 1.00
8 |5.392.188] 6174 7400 12.26 3.62 W 1119 2.00

REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5250MHz: Fundamental frequency.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China

Page 74 of 221



Test Report No.: PSU-NQN2412310215RF02

802.11ax (160MHz) (RU996):
Worst case harmonic:

CHANNEL TX Channel 50 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE |1GHz ~ 40GHz Average (AV)
| ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
PK+: QPK]| PK+ .| ANVG . . Antenna
Frequency |PE+ Level C . VG Levell AVG Limit . | Correction .. | Azimuth -
Rag Limit Margin Margin Polarization Height
[MHz] [dBpim] [dBuVim]| [dB] [dBp\im] | [dBpVim] [dB] [dB] [deq] [m]
4 105000000 36.91 74.00 37.09 26.26 54.00 2774 11.94 H 1 2.00
4 N5.750.0000 42.03 74.00 31.97 31.06 54.00 2294 16.25 H 1 2.00
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Test Report No.: PSU-NQN2412310215RF02

| ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
Rg |Freauency [PK+ Level PK:iﬁtpK MF;EH AVG Level| AVG Limit ruf:i;n Correction |, .. | Azimuth ’E‘;I’;?;';f
[MHz] [dEpVim] [dBuVim]| [dB] [dBpVim] | [dBpVim] [dB] [dB] [deq] [m]
10,500,000 36.14 7400 37.86 25.88 54.00 28.12 11.94 W 1 2.00
15,750,000 41.06 74.00 3294 31.08 54.00 2292 16.25 W 1 2.00
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1G 20 G 4G S5 &G TG OBG 89G 10 MG WG 403
Frequency in Hz
AVG Lewel @eCritioal Peant Pir Lowed CAtzal Port ™\ A0S Limit BFCCALAN Py QP Limit @FGC-WLAN
REMARKS:
1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5250MHz: Fundamental frequency.
3. For frequency above 18GHz, the emission was tested 20db below the limit so the data not
recorded in the sheet.
Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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Test Report No.: PSU-NQN2412310215RF02

Band 2
802.11a
CHANNEL TX Channel 52 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction - Azimuth .
Rg MHz] | [dBuv/m] | [dBuvim] I"ﬂ[-:-:jrg]m [dB] Polanzation [deg] H?r:%ht
h258000| 94.02 353 H 117.9 2.00
5,350.000) 38.26 54 00 15.74 3.60 H 1 2.00
5, 352.000] 383 5400 15.69 3.60 H 556 2.00
. .| PE+ : . Antenna
Frequency|PK+ Level| PK+ Limit . |Correction — Azimuth .
Rog MHz] | [dBuV/m] | [dBuvim] M[zrg]ln [dB] Polanzation [deg] Hv[sr:%ht
5259380 106.09 353 H 486 1.00
5350000 5212 74.00 21.88 3.60 H 299.6 1.00
4 |5.382875] 53.07 74.00 2093 3.62 H 359 2.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction . Azimuth -
Rog [MHz] [dBuV/m] | [dBuV/m] M[Zrél]ln [dB] Polanzation [deg] H?.—:fl]ht
258425 9320 3.53 W 5.1 1.00
5,350.000) 3812 54.00 15.88 3.60 v 23115 1.00
h,357.225] 3813 54.00 15.87 3.61 W 117.8 2.00
. .| PE+ : . Antenna
Frequency |PE+ Level] PK+ Limit . | Correction . Azimuth y
Rag MHz] | [dBuVim] | [dBpvim] M[Zrég]m [dE] Polanzation [deg] Hﬁﬁht
4 15257950 103.04 3.53 v 45 1.00
5350000 51.39 74.00 2261 3.60 W 3591 1.00
h374.325| B276 74.00 21.24 .61 W 45 1.00
REMARKS:
1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5260MHz: Fundamental frequency.
Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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BUREAU

Test Report No.: PSU-NQN2412310215RF02

CHANNEL TX Channel 60 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit ~_ | Comection .| Azimuth i
Rg [MHz] [dBuV/m] | [dBuV/m] M[adrE?]m [dB] Polanzation [deg] H?r:%ht
5 |5.300.600) 9529 348 3152 1.00
5 |5.350.000) 3954 5400 14.46 3.60 509 1.00
5 |5.351.000) 3946 5400 14.54 3.60 509 1.00
... | PE+ : . Antenna
Frequency |PE+ Level| PK+ Limit . |Correction | Azimuth -
Rag [MHz] [dBuV/m] | [dBuV/m] M[ng]ln [dB] Polarnzation [deg] H?.—:fl]ht
5 |5.298.200| 106.85 3.48 359 1.00
5 |5.350.000] 5313 7400 20.87 3.60 354 9 2.00
5 |5.354.600| 5435 7400 19.65 3.60 H 3151 2.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction — Azimuth .
Rg [MHz] [dBuV/m] | [dBuV/m] M[adré;]m [dB] Polanzation [deq] Hv[ar:%ht
5298500 92466 3.48 W 2661 2.00
5 |5350.000] 3825 54.00 15.75 3.60 W 3151 2.00
5 |5.357.300] 3856 5400 15.44 361 WV 2661 2.00
. .| PE+ : . Antenna
Frequency |PE+ Level] PK+ Limit . | Carrection _— Azimuth .
Rg [MHz] [dBuV/m] | [dBuV/m] M[Zré;]m [dB] Polanzation [deq] H?.—:fl]ht
5 |5.301.500| 104.82 3.48 W 264 8 2.00
5 |5.350.000] 5144 74.00 22 56 3.60 W 1.8 2.00
5 |5356400] 5274 74.00 21.26 3.60 W 359 1.00
REMARKS:

Huarui 7layers High Technology

1.

Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.

(Suzhou) Co., Ltd.

. 5300MHz: Fundamental frequency.

Tower N, Innovation Center, 88 Zuyi Road, High-tech

District, Suzhou City, Anhui Province, China
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BUREAU

Test Report No.: PSU-NQN2412310215RF02

CHANNEL TX Channel 64 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
.| AVG : . Antenna
Frequency |AVGE Levell AVG Limit - | Correction | Azimuth -
Rag [MHz] [dBuV/m] | [dBuV/m] M[ng]ln [dB] Polarnzation [deg] H?.—:fl]ht
6 |5.318400] 9441 3.52 3164 2.00
6 |5.350.000] 3951 5400 14.49 3.60 2673 2.00
6 |5.356.200| 3949 5400 14.51 3.60 H 3562 2.00
. .| PE+ . . Antenna
Fregquency|PE+ Level| PK+ Limit . | Comection .| Azimuth i
Rg MHz] | [dBuV/im] | [dBuVim] M[ng]m [dB] Polanzation [deg] Hf:rlr?]ht
6 |52317.200] 105.94 3.52 2159 2.00
5.350.000) 5365 7400 20.35 3.60 355 2.00
6 |5358400] 5476 7400 1924 3.61 355 2.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
- | ava ; . Antenna
Frequency JANG Levell AVG Limit - | Comrechion | Azimuth .
Rg [MHz] [dBuV/m] | [dBuV/m] M[Zrég]m [dg] Polanzation [deg] H?,-E]ht
6 |5318.000] 9028 3.52 W 3151 2.00
6 |5.350.000] 3846 5400 15.54 3.60 W 2649 2.00
6 |5.350400]| 3848 5400 1552 3.60 W a2 1.00
. .| PEK+ : . Antenna
Frequency|PK+ Level| PEK+ Limit . | Correction - Azimuth .
Rag MHz] | [dBuv/m] | [dBuvim] M[adré;l]m [dB] Polarnzation [deg] Hf:r:%ht
5,317.600) 102.71 3.52 W 352 2.00
6 |52350.000] 5276 74.00 2124 3.60 W 3989 1.00
6 |5.352800] 5311 7400 20.89 3.60 WV 3199 1.00
REMARKS:

Huarui 7layers High Technology

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5320MHz: Fundamental frequency.

(Suzhou) Co., Ltd.

Tower N, Innovation Center, 88 Zuyi Road, High-tech

District, Suzhou City, Anhui Province, China

Page 79 of 221

Tel: +86 (0557) 368 1008




BUREAU

Test Report No.: PSU-NQN2412310215RF02

802.11n (20MHz)

CHANNEL TX Channel 52 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
.| AVG : . Antenna
Frequency |AVG LevellAVG Limit . | Correction - Azimuth .
Rg [MHz] [dBuV/m] | [dBuV/m] M[ZrE?]ln [dB] Polanzation [deg] H?.—:El]ht
52579501 9462 3.53 1143 2.00
53500001 3841 54 .00 15.59 3.60 2146 2.00
4 15,356.275] 3842 54.00 15.58 3.60 45 1.00
. .| PE+ : . Antenna
Frequency |PE+ Level| PK+ Limit . | Cormrection | Azimuth i
Rag [MHz] [dBuV/m] | [dBuV/m] M[Zré;]m [dB] Polarnzation [deq] HE_:,E'I]H
5,258.900) 10581 3.53 3152 2.00
5,350.000) 5261 74.00 21.39 3.60 3581 1.00
5,360.075] 5343 74.00 2057 361 3591 1.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
.| AVG . . Antenna
Frequency |AVG Levell AVG Limit - | Correction - .| Azimuth .
Ra| " MHz] | [dBuVim] | [dBuVim] ""E’Bg]'" N | e T HF"'?]M
4 |5258900) 91382 3.53 W J31.8 1.00
5350000 38.05 54 .00 15.95 3.60 W 1059 2.00
5357225 38.09 54 .00 15.91 3.61 W 574 1.00
. .| PE+ : . Antenna
Freguency |PE+ Level| PK+ Limit . | Correchion | Azimuth i
Rg [MHz] [dBuV/m] | [dBuV/m] M[ZrE?]ln [dB] Polanzation [deg] HE—EI]H
5257480 103.37 3.53 W 3306 1.00
5350000 5122 7400 2278 3.60 W 2805 1.00
5353900 52488 7400 21.12 3.60 W 0.9 2.00
REMARKS:

Huarui 7layers High Technology

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5260MHz: Fundamental frequency.

(Suzhou) Co., Ltd.

Tower N, Innovation Center, 88 Zuyi Road, High-tech

District, Suzhou City, Anhui Province, China
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BUREAU

Test Report No.: PSU-NQN2412310215RF02

CHANNEL

TX Channel 60

FREQUENCY RANGE

1GHz ~ 40GHz

DETECTOR FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction . Azimuth -
Rag MHz] | [dBuVim] | [dBpVim] M[?er'Eq]m [dB] Polarization [deg] H?,.:,Ell]ht
5 |5.298.800 3.47 1155 2.00
5.350.000 5400 14.72 3.60 355 2.00
5 |5.350.400 5400 14.70 3.60 355 2.00
. .| PE+ : . Antenna
Frequency |PE+ Level| PK+ Limit . | Cormrection | Azimuth i

Rag [MHz] [dBuV/m] | [dBuV/m] M[Zré;]m [dB] Polarnzation [deq] HE_:,E'I]H
5 |5.299.100 3.48 1178 2.00
5 |5.350.000 74.00 2068 3.60 3549 2.00
5 |5.383.700 74.00 2063 3.62 049 2.00

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction . Azimuth -

Rog [MHz] [dBuV/m] | [dBuV/m] M[Zrél]ln [dB] Polanzation [deg] H?.—:fl]ht
5 |5.298.500 3.48 WV 2839 1.00
5 |5.350.000 5400 1543 3.60 WV 264 .8 2.00
5 |5.356.400 5400 15.31 3.60 WV 5 1.00

. .| PE+ : . Antenna
Frequency |PE+ Level] PK+ Limit . |Correction — Azimuth .

Rog MHz] | [dBuv/m] | [dBuVim] M[adrg]ln [dB] Polanzation [deq] Hn[er:’g:]ht
5 |5.298.200 3.48 W 2804 1.00
5 |5.350.000 74.00 21.31 3.60 W 3152 2.00
5 |5.353.100 74.00 20.60 3.60 W 3iia 1.00

REMARKS:
1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor

Margin value = Limit value — Emission Level.
2. 5300MHz: Fundamental frequency.

Huarui 7layers High Technology

(Suzhou) Co., Ltd.

Tower N, Innovation Center, 88 Zuyi Road, High-tech

District, Suzhou City, Anhui Province, China
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BUREAU

Test Report No.: PSU-NQN2412310215RF02

CHANNEL

TX Channel 64

FREQUENCY RANGE

1GHz ~ 40GHz

DETECTOR FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

- ANVG ) . Antenna
Frequency |AVG Levell AVG Limit . | Correction - Azimuth .

Rg [MHz] [dBuV/m] | [dBuV/m] M[ZrE?]ln [dB] Polanzation [deg] H?.—:El]ht
6 |5.317.600) 9340 3.52 3152 2.00
6 |5.350.000] 3961 5400 14.39 3.60 355 2.00
6 |5,350.800) 3959 5400 14.41 3.60 355 2.00

. .| PE+ : . Antenna
Frequency |PE+ Level] PK+ Limit . | Correction .. | Azimuth .
Rag MHz] | [dBuVim] | [dBpvim] M[Zrég]m [dE] Polanzation [deq] HE—:rE.I]ht
6 |5.319.200| 104.33 3.53 H 355 2.00
5,350.000) 5294 7400 21.06 3.60 H 355 2.00
6 |5.358.800| 54.31 74.00 19.69 361 H 2577 1.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
.| AVG : . Antenna
Frequency |&VG Levell AWVG Limit . | Correction .| Azimuth .

Rag [MHz] [dBuV/m] | [dBuV/m] M[adrég]m [dB] Polanzation [deg] H?.—:El]ht
6 |5316.800| 8848 3.52 W 3494 1.00
6 |5350000] 3843 5400 15.57 3.60 W 3591 1.00
6 |5350400] 3843 5400 1557 3.60 WV 3494 1.00

. .| PE+ : . Antenna
Frequency|PK+ Level] PK+ Limit . | Correction - Azimuth .

Rg MHz] | [dBuV/im] | [dBuVim] I"-l"I[adrErE]_]m [dE] Polanzation [deg] H?ﬁht
6 |5316.800| 103.49 3.52 W 3152 2.00
6 |5.350.000] 5261 7400 2139 3.60 WV 723 1.00
6 |5.356200] 5396 7400 20.04 3.60 W 0.9 2.00

REMARKS:
1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor

Margin value = Limit value — Emission Level.
2. 5320MHz: Fundamental frequency.

Huarui 7layers High Technology

(Suzhou) Co., Ltd.

Tower N, Innovation Center, 88 Zuyi Road, High-tech

District, Suzhou City, Anhui Province, China
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BUREAU

Test Report No.: PSU-NQN2412310215RF02

802.11n (40MHz)

CHANNEL TX Channel 54 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
. AVG ) . Antenna
Frequency |AVGE Levell AVG Limit - | Cormrection | Azimuth i
Rag [MHz] [dBuV/m] | [dBuV/m] I"ﬂ[-:;ng]m [dB] Polarnzation [deg] H?.—:fl]ht
3 |5.271.533] 9211 351 3246 1.00
3 |5.350.000] 3929 5400 14.7 3.60 3246 1.00
3 |5.351.100| 3930 5400 14.70 3.60 3246 1.00
. .| PE+ ) . Antenna
Frequency|PK+ Level| PK+ Limit . |Correction - Azimuth .
Rg [MHz] [dBuV/m] | [dBuV/m] M[ng]ln [dB] Polanzation [deg] H?.—:fl]ht
3 |5.267.870) 102.38 351 H 1042 2.00
3 |5.350.000) 5232 7400 21.68 3.60 H 5 1.00
3 |5.353.667) 5332 74.00 20.68 3.60 H 3329 2.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
.| AVG : . Antenna
Frequency |AVG Levell AWVG Limit . | Correction - Azimuth .
Raog [MHz] [dBuV/m] | [dBuV/m] M[adrE?]m [dB] Polanzation [deg] Hﬁ:ﬁg&ht
3 |5.267.867| 8988 3.51 W L 1.00
3 |5.350.000] 3860 5400 15.40 3.60 W 146.6 1.00
3 |5,355.133] 3865 5400 15.35 3.60 W 146 6 1.00
. .| PE+ : . Antenna
Frequency|PK+ Level| PK+ Limit . | Correction - Azimuth .
Rag MHz] | [dBuV/m] | [dBuvim] M[adrEt;J]m [dB] Polarnzation [deg] H?ﬁht
52682301 101.60 3.51 W 106 2.00
3 |5350.000] 5191 7400 22109 3.60 W 3581 1.00
3 |5391.067] 5326 7400 2074 3.62 W 232 2.00
REMARKS:

Huarui 7layers High Technology
(Suzhou) Co., Ltd.

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5270MHz: Fundamental frequency.
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BUREAU

Test Report No.: PSU-NQN2412310215RF02

CHANNEL

TX Channe

|62

FREQUENCY RANGE

1GHz ~ 40GHz

DETECTOR FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

REMARKS:
1.

Huarui 7layers High Technology
(Suzhou) Co., Ltd.

- ANVG ) . Antenna
Frequency |AVG LevellAVG Limit . | Correction - Azimuth .

Rg MHz] | 1dBuvim] | [dBuvim] M[ng]ln [dB] Polanzation [deg] H?r:%ht
5.308.000] 9251 3.50 260 1.00
5350000 4735 54 .00 6.65 3.60 1114 2.00

4 15,351.000] 47.78 54.00 6.22 3.60 a3 2.00

. .| PE+ : . Antenna
Frequency|PK+ Level| PK+ Limit . |Correction — Azimuth .

Rg MHz] | [dBuV/m] | [dBuvim] M[-ZI‘E?]IH [dB] Polanzation [deg] H?r:%ht
5,307.500) 104.73 3.50 H 104.8 2.00
53500001 6159 7400 12.41 3.60 H 2821 2.00
53505001 6127 7400 12.73 3.60 H 2594 1.00

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction .| Azimuth .

Rag [MHz] [dBuv/m] | [dBuV/m] M[adng]ln [dB] Polanzation [deg] Hv[ar:%ht

4 15312500 9155 3.51 W 45 1.00
5,350.000) 4405 54.00 9.95 3.60 W 2146 1.00
5,353500] 4395 54.00 10.05 3.60 W 45 1.00

. .| PE+ : . Antenna
Frequency|PE+ Level] PK+ Limit . | Correction .| Azimuth .

Rag [MHz] [dBuV/m] | [dBuV/m] M[adng]ln [dB] Polanzation [deg] Hv[ar:%ht
5,306.500] 103.47 3.49 W 306.6 2.00
5,350.000) 6026 74.00 13.14 3.60 W 3192 1.00
5,351.000] 6132 74.00 1268 3.60 W 76.6 2.00

Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.

. 5310MHz: Fundamental frequency.
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BUREAU

Test Report No.: PSU-NQN2412310215RF02

802.11ac (20MHz)

CHANNEL TX Channel 52 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
.| AVG : . Antenna
Frequency |AVGE Levell AVG Limit - | Cormrection | Azimuth i

Rag [MHz] [dBuV/m] | [dBuV/m] I"ﬂ[-:;ng]m [dB] Polarnzation [deg] H?.—:fl]ht
5, 258900) 9122 3.53 1131 2.00
5,350.000] 3795 5400 16.05 3.60 1657 2.00
h,357.225| 38.07 5400 1593 361 34 2.00

. .| PE+ : . Antenna
Frequency |PE+ Level] PK+ Limit . | Carrection .| Azimuth .

Rg [MHz] [dBuV/m] | [dBuV/m] M[Zré;]m [dB] Polanzation [deg] H?.—:El]ht
52584301 103.67 3.53 H 1118 2.00
5,350.000] 51.94 74.00 2206 3.60 H 359 2.00
5, 357.700] 5345 74.00 20.55 361 H 1449 2.00

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
.| AVG : . Antenna
Frequency |&VG Levell AWVG Limit . | Correction .| Azimuth .

Rag MHz] [dBLV/m] | [dBuV/m] M[Zrél]m [dB] Polanzation [deg] Hf:r:%ht
h261.750) 9280 3.52 W 461 1.00
53500001 3821 5400 15.79 3.60 W 1119 2.00
h3RT 225 3827 5400 15.73 3.61 W Jz2s 2.00

. | PK+ ; . Antenna
Frequency |PE+ Level| PK+ Limit . | Comrechion | Azimuth .

Rg MHz] | [dBuvim] | [dBuvim] M[ZrE?]m [dg] Polanzation [deg] H?,-E]ht
h261.75001 104.32 3.52 W 250 1.00
h.350.000) 5167 7400 2233 3.60 W 049 2.00
5358175 53.10 7400 2090 3.61 W 65.3 2.00

REMARKS:
1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor

Margin value = Limit value — Emission Level.

2. 5260MHz: Fundamental frequency.

Huarui 7layers High Technology

(Suzhou) Co., Ltd.

Tower N, Innovation Center, 88 Zuyi Road, High-tech

District, Suzhou City, Anhui Province, China
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BUREAU

Test Report No.: PSU-NQN2412310215RF02

CHANNEL TX Channel 60 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit __ | Cormrection | Azimuth i
Rag [MHz] [dBuV/m] | [dBuVIm] I"ﬂ[-:;ng]m [dB] Polarnzation [deq] HE_:,E'I]H
5 |5.298500] 9319 3.48 3128 2.00
5 |5.350.000] 3866 5400 15.34 3.60 247 1.00
5 |5.356.100] 3866 5400 15.34 3.60 1 1.00
.| PE+ : . Antenna
Frequency|PK+ Level| PK+ Limit . | Correction - Azimuth .
Rg MHz] | [dBuv/m] | [dBuvim] I"ﬂ[-:-:jrg]m [dB] Polanzation [deg] H?r:%ht
5 |5.297900| 102.39 3.48 1118 2.00
5 |5.350.000) 5163 7400 2237 3.60 0.9 2.00
5 |5.357.300) 5294 7400 21.06 3.61 162.1 2.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
. | AVG . g Antenna
Frequency |AVG Levell AVG Limit . | Correction - Azimuth N
Rg MHz] | [dBuVim] | [dBuVim] Margin [dB] Polanzation [deg] Height
[dB] [m]
5,298 800| 9255 347 WV 1 1.00
5.350.000) 39.11 5400 14.89 3.60 WV 2625 200
5,356.400) 3923 54.00 1497 3.60 WV 110.8 2.00
. .| PE+ : . Antenna
Frequency |PE+ Level] PK+ Limit . | Correction — Azimuth .
Raog MHz] | [dBuv/m] | [dBLVim] M[ZrE?]ln [dE] Polanzation [deg] H?.—:»E.I]ht
5 |5.298.800| 105.47 347 W 119 2.00
5 |5.350.000| 52493 7400 21.07 3.60 W 0.8 2.00
5 |5.366.300| 5404 7400 19.96 361 W 327 2.00
REMARKS:

Huarui 7layers High Technology

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5300MHz: Fundamental frequency.

(Suzhou) Co., Ltd.

Tower N, Innovation Center, 88 Zuyi Road, High-tech

District, Suzhou City, Anhui Province, China
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Test Report No.: PSU-NQN2412310215RF02

CHANNEL TX Channel 64 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction .| Azimuth i

Rg [MHz] [dBuV/m] | [dBuV/m] M[ZrE?]ln [dB] Polanzation [deg] HE—EI]H
6 |5.317.200) 90556 3.52 H 88 1.00
6 |5.350.000) 3853 5400 15.47 3.60 H Bh7 2.00
6 |5.357.200) 3849 5400 15.51 3.61 H 1394 2.00

. .| PE+ : . Antenna
Frequency|PK+ Level| PK+ Limit . |Correction — Azimuth .

Rag MHz] | [dBuV/m] | [dBuvim] M[-ZI‘E?]IH [dB] Polanzation [deg] H?r:%ht
6 |5.321.2000 10111 3.53 H 3549 2.00
6 |5.350.000) 5219 7400 21.81 3.60 H 3549 2.00
6 |5.387.600) 5260 7400 21.40 3.62 H 3549 2.00

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

.| AVG : . Antenna
Frequency |AVG Levell AVG Limit - | Correchion | Azimuth -
Rag [MHz] [dBuV/m] | [dBuV/m] M[ng]ln [dB] Polarnzation [deg] H?.—:fl]ht
6 15.321.200] 9419 3.53 W 58 1.00
6 |5.350.000] 3999 54.00 14.01 3.60 W 58 1.00
6 |5.356.800| 4026 54.00 13.74 361 v 58 1.00
. .| PE+ : . Antenna
Frequency|PK+ Level| PK+ Limit . | Correction .| Azimuth .
Rag [MHz] [dBuV/m] | [dBuV/m] M[adrég]m [dB] Polanzation [deg] H?.—:El]ht
5321.600| 105.62 3.53 W 5.1 1.00
6 |52350.000] 5357 74.00 2043 3.60 W 3587 1.00
6 |5.366.400]| 5434 74.00 19.66 3.61 W 5.1 1.00

REMARKS:
1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor

Margin value = Limit value — Emission Level.
2. 5320MHz: Fundamental frequency.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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Test Report No.: PSU-NQN2412310215RF02

802.11ac (40MHz)

CHANNEL TX Channel 54 Peak (PK)

DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

. ANG . . Antenna
Frequency |AVG Levell AVG Limit - | Cormrection | Azimuth i
Rag MHz] | [dBuVim] | [dBpvim] M[Zré;]ln [dE] Polanzation [deg] Hf:rlr?]ht
3 |5.268.600| 9196 3.51 H 104 2 2.00
5.350.000] 3842 5400 1558 3.60 H 104 2 2.00
3 |5.366.500| 3853 5400 1547 3.60 H 104 2 2.00
. .| PE+ : . Antenna
Frequency|PK+ Level] PK+ Limit . | Correction - Azimuth .

Rag MHz] | [dBuV/im] | [dBuVim] M[zrlél_]ln [dE] Polanzation [deg] H?,.El]ht
3 |5.268.230| 103.86 3.51 H 101.8 2.00
3 |5.350.000] 51.81 7400 2219 3.60 H 0.9 2.00
3 | 5444 600) 5367 7400 20.33 373 H 26.6 1.00

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
.| ANG , . Antenna
Frequency |AVG Levell AVG Limit . | Caorrection — Azimuth .

Rog [MHz] [dBuv/m] | [dBuV/m] M[?jré]']m [dB] Polanzation [deq] Hv[er:%ht
3 |5.268233] 8972 3.51 W 3364 1.00
3 |5.350000] 3822 54.00 15.78 3.60 W 2773 1.00
3 |5.366.133] 38N 5400 15.69 3.60 WV 2773 1.00

.| PE+ i . Antenna
Frequency |PE+ Level] PK+ Limit . |Cormrechion | Azimuth .

Rg [MHz] [dBuV/m] | [dBuVim] M[erg]ln [d8] Polanzation [dea] Hv[srlr%ht
3 |5.268.230| 102.25 3.51 W 1024 2.00
3 |5350000] 5143 74.00 2257 3.60 W 3037 1.00
3 |5431.767] 5334 74.00 20.66 3.70 W 1 1.00

REMARKS:
1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5270MHz: Fundamental frequency.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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BUREAU

Test Report No.: PSU-NQN2412310215RF02

CHANNEL TX Channel 62 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
.| AVG : . Antenna
Frequency |AVG LevellAVG Limit . | Correction - Azimuth .
Rg [MHz] [dBuV/m] | [dBuV/m] M[ng]ln [dB] Polanzation [deg] H?.—:fl]ht
53070001 9138 3.50 923 2.00
5,350.000] 4429 54 .00 9 3.60 2206 2.00
4 15,350500] 44.31 54.00 9.69 3.60 a52 2.00
. .| PE+ : . Antenna
Frequency |PE+ Level| PK+ Limit . | Correction | Azimuth i
Rag [MHz] [dBuV/m] | [dBuV/m] M[ng]ln [dB] Polanzation [deg] H?.—:fl]ht
5,313.500] 106.84 351 066 2.00
5,350.000] 5946 7400 14 .54 3.60 306.6 2.00
4 15.354000] 59.70 7400 14.30 3.60 306.6 2.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
- | AVG ] . Antenna
Frequency |AVG Levell AVG Limit ~_ | Comechon | Azimuth -
Rag [MHz] [dBuv/m] | [dBuVIm] M[Zré;]ln [d2] Polanzation [deq] Hv[srlr%ht
5,308.000) 8917 3.50 WV 5 1.00
h,350.000) 4271 5400 11.29 3.60 W 25717 1.00
5.351.000) 4233 5400 11.67 3.60 W 25717 1.00
. .| PE+ : . Antenna
Frequency |PE+ Level] PK+ Limit . | Carrection _— Azimuth .
Rg [MHz] [dBuV/m] | [dBuV/m] M[Zré;]m [dB] Polanzation [deq] H?.—:fl]ht
5.310.500] 107.08 3.50 W 131 1.00
5.350.000) 5924 74.00 14.76 3.60 W 3334 1.00
5,351.500) 59.02 74.00 14.98 3.60 W 13 1.00
REMARKS:

Huarui 7layers High Technology

1.

Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.

(Suzhou) Co., Ltd.

. 5310MHz: Fundamental frequency.

Tower N, Innovation Center, 88 Zuyi Road, High-tech

District, Suzhou City, Anhui Province, China
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BUREAU

802.11ac (80MHz)

Test Report No.: PSU-NQN2412310215RF02

CHANNEL TX Channel 58 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction . Azimuth -
Rag MHz] | [dBuVim] | [dBpVim] M[?er'Eq]m [dB] Polarization [deg] H?,.:,Ell]ht
1 |5.287.667| 8820 3.49 1106 2.00
1 |5.350.000| 4236 5400 11.64 3.60 3549 2.00
1 |5.363.567| 4436 5400 9.64 361 354 9 2.00
. .| PE+ ) . Antenna
Frequency |PE+ Level| PK+ Limit . | Correction | Azimuth i
Rag [MHz] [dBuV/m] | [dBuV/m] M[ng]ln [dB] Polanzation [deg] H?.—:fl]ht
1 |5.288400) 9958 3.49 113 2.00
1 |5.350.000) 5523 7400 1877 3.60 356.1 2.00
1 |5.380433) 6046 7400 1354 3.62 3561 2.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
- ANVG ) . Antenna
Frequency |AVG LevellAVG Limit . | Correction - Azimuth .
Rg MHz] | [dBuvim] | [dBuvim] I"ﬂ[-:-:jrg]m [dB] Polanzation [deg] H?r:%ht
1 |5.286.567| 8661 3.49 W 359 1.00
1 |5.350000) 4122 54 .00 12.78 3.60 W 1238 1.00
1 |5.364.300) 4366 54.00 10.34 3.61 W 174 1.00
. .| PE+ : . Antenna
Frequency|PK+ Level| PK+ Limit . | Correction - Azimuth .
Rg MHz] | [dBuvim] | [dBuvim] I"ﬂ[er?]ln [dB] Polanzation [deg] Hv[er:%ht
1 |5.295367| 9993 3.48 W 34 2.00
1 |5.350.000) 56.71 7400 17.29 3.60 W 2614 2.00
1 |5.380.800) 5955 7400 14.45 362 W 1011 1.00
REMARKS:

Huarui 7layers High Technology

Margin value = Limit value — Emission Level.

(Suzhou) Co., Ltd.

2. 5290MHz: Fundamental frequency.

Tower N, Innovation Center, 88 Zuyi Road, High-tech

District, Suzhou City, Anhui Province, China
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Test Report No.: PSU-NQN2412310215RF02

802.11ax (20MHz)
CHANNEL TX Channel 52 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

.| AVG ' . Antenna
Frequency |AVG Levell AVG Limit - | Correction | Azimuth -

Rag MHz] | [dBuVim] | [dBpVim] M[ng]ln [dB] Polanzation [deg] H?rlr?]ht
5, 260.800] 94.18 3.52 H 3565 2.00
5.350.000] 3814 5400 15.86 3.60 H 3579 1.00
h.351.525] 38.20 5400 15.80 3.60 H 171 2.00

. .| PE+ : . Antenna
Frequency|PK+ Level| PEK+ Limit . | Correction - Azimuth .

Rg MHz] | [dBuv/m] | [dBuvim] M[ZFE‘;J]IH [dB] Polanzation [deg] Hv[ar:%ht
h.260.800] 107.25 3.52 H 3549 2.00
5,350.000) 5259 7400 21.41 3.60 H 0.9 2.00
5,354 375 5356 7400 20.44 3.60 H 3068 1.00

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction - Azimuth .

Rog MHz] | [dBuvim] | [dBuVim] M[la;lrg]ln [dB] Polanzation [deq] Hv[sr:%ht
5257475 9169 3.53 W 5 1.00
53500001 23816 54.00 15.84 3.60 W 5 1.00

4 15,352475] 3819 54 .00 15.81 3.60 W 5 1.00

. .| PE+ : . Antenna
Frequency |PE+ Level| PK+ Limit . 1 Correction | Azimuth .

Rag MHz] | [dBuv/m] | [dBuVim] M[ng]ln [dB] Polarnization [deg] H?.—:»E'I]ht
5,257.000| 10243 3.53 W 34 2.00
5350000 5236 7400 21.64 3.60 W 359 2.00
5357700 5254 74.00 21.46 3.61 W 359 2.00

REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5260MHz: Fundamental frequency.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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Test Report No.: PSU-NQN2412310215RF02

CHANNEL TX Channel 60 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction . Azimuth -
Rag MHz] | [dBuVim] | [dBpVim] M[?er'Eq]m [dB] Polarization [deg] H?,.:,Ell]ht
5 |5.301.800] 9139 3.48 H 355 .6 2.00
5,350.000) 3831 5400 15.69 3.60 H 1143 2.00
B |5.356.400| 3833 5400 15.67 3.60 H 0.9 2.00
. .| PE+ : . Antenna
Frequency|PK+ Level] PK+ Limit . | Correction - Azimuth .
Rog [MHz] [dBuV/m] | [dBuV/m] M[zrg]ln [dE] Polanzation [deg] Hv[sr:%ht
5 |5.295.800] 105.31 3.48 H 2458 1.00
5 |5.350.000) 5208 74.00 2192 3.60 H 0.4 2.00
5 |5.359.100) 5367 7400 20.33 361 H 1119 2.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction . Azimuth y
Rag MHz] | [dBuV/m] | [dBpvim] M[Zrég]m [dE] Polanzation [deg] Hﬁﬁht
5,298 800 9188 3.47 W 1155 2.00
5 |5.350.000] 3817 5400 1583 3.60 WV aoa 1.00
5 |5.357.000] 3821 5400 15.79 361 W 3591 1.00
. .| PE+ : . Antenna
Frequency |PE+ Level| PK+ Limit . | Correction . Azimuth -
Rog [MHz] [dBuV/m] | [dBuV/m] M[Zrél]ln [dB] Polanzation [deg] H?.—:fl]ht
A |5.297.900| 105.84 3.48 WV 114 2 2.00
5 |5.350.000] 53.16 7400 20.84 3.60 WV 359 1.00
5 |5.386.700| 5310 7400 2090 3.62 WV 16 2.00
REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5300MHz: Fundamental frequency.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
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BUREAU

Test Report No.: PSU-NQN2412310215RF02

CHANNEL TX Channel 64 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction . Azimuth -
Rg MHz] | [dBuV/m] | [dBuvim] M[-ZI‘E?]IH [dB] Polanzation [deg] H?,.:,Ell]ht
6 |5.318400) 9396 3.52 1131 2.00
6 |5.350.000) 3975 54 .00 1425 3.60 355 2.00
6 |5.354.000) 3973 54 .00 1427 3.60 314 2.00
. .| PE+ ) . Antenna
Frequency |PE+ Level] PK+ Limit . | Correction . Azimuth -
Rg [MHz] [dBuV/m] | [dBuV/m] M[Zré;]ln [dB] Polanzation [deg] H?.—:fl]ht
6 |5.317.600| 107.66 3.52 3152 2.00
6 |5.350.000| 5378 7400 2022 3.60 3152 2.00
6 |5.350400| 5448 74.00 19.52 3.60 H 355 2.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
.| AVG : . Antenna
Frequency |[AVG Levell AVG Limit . | Correction . Azimuth -
Fog [MHz] [dBuV/m] | [dBuV/m] M[adré;]m [dB] Polanzation [deg] H?.—:fl]ht
h,318.400) 9092 3.52 WV 109 .6 2.00
6 |5.350.000] 3890 54.00 15.10 3.60 W 2732 1.00
6 |5.353.600| 39.09 5400 1491 3.60 WV 5.1 1.00
. .| PE+ : . Antenna
Frequency |PE+ Level| PK+ Limit . | Correction . Azimuth -
Fog [MHz] [dBuV/m] | [dBuV/m] M[adré;]m [dB] Polanzation [deg] H?.—:fl]ht
6 |5.318.800| 105.04 3.52 WV 5.8 1.00
5, 350.000] b52.84 74.00 21.16 3.60 W 3581 1.00
6 |5.363.200| 5350 7400 20.50 361 WV 1 1.00
REMARKS:

Huarui 7layers High Technology

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5320MHz: Fundamental frequency.

(Suzhou) Co., Ltd.

Tower N, Innovation Center, 88 Zuyi Road, High-tech

District, Suzhou City, Anhui Province, China
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BUREAU

Test Report No.: PSU-NQN2412310215RF02

802.11ax (40MHz)

CHANNEL

TX Channel 54

FREQUENCY RANGE

1GHz ~ 40GHz

DETECTOR FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction .| Azimuth i
Rg [MHz] [dBuV/m] | [dBuV/m] M[ZrE?]ln [dB] Polanzation [deg] HE—EI]H
3 |5.268233) 9198 3.51 934 2.00
3 |5.350.000) 3835 5400 15.65 3.60 3283 1.00
3 |5.355.500) 3844 5400 15.56 3.60 934 2.00
. .| PE+ : . Antenna
Frequency |PK+ Level| PK+ Limit . |Correction - Azimuth .
Rg MHz] | [dBuvim] | [dBuvim] M[ng]ln [dB] Polanzation [deg] H?r:%ht
3 |5.2688970) 10415 351 2803 1.00
3 |5.350.000) 5229 7400 21.71 3.60 2285 1.00
3 |5403167) 5350 7400 20.50 3.63 1783 1.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
.| AVG ) . Antenna
Frequency |AVG Levell AVG Limit - | Cormrection 1 Azimuth i
Rag MHz] | [dBuVim] | [dBpvim] M[ng]m [dE] Polanzation [deg] Hv[srlr?]ht
52686001 9112 3.51 W 103 2.00
3 |5.350.000] 3826 5400 1574 3.60 W 2923 1.00
3 |5.364.767] 3833 5400 15.67 3.60 W 2923 1.00
. .| PE+ : . Antenna
Frequency |PE+ Level| PK+ Limit . | Correction . Azimuth -
Fog [MHz] [dBuV/m] | [dBuV/m] M[adré;]m [dB] Polanzation [deg] H?.—:fl]ht
3 |5.266.770| 104.19 3.52 WV 2786 1.00
5,350.000) 5222 74.00 21.78 3.60 W 22.4 2.00
3 |5.356.500| 5364 7400 20.36 3.60 WV 3531 1.00

REMARKS:
1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor

Margin value = Limit value — Emission Level.
2. 5270MHz: Fundamental frequency.

Huarui 7layers High Technology
(Suzhou) Co., Ltd.
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Test Report No.: PSU-NQN2412310215RF02

CHANNEL TX Channel 62 Peak (PK)

DETECTOR FUNCTION

FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

Rg Fr{?'(\]nlil_lezricy F['C}I(B*-plilel:',n? ?(:(B-'-pl\-llmnllt Mgr(gin Cor[r ggiion Polarization Afg:;;h Al-rllc['a,::i:??:ta
4 | 5,312.500 102.52 12.09 H 243 1.00

4 | 5,350.000 55.83 74.00 18.17 1217 H 243 1.00

4 ] 5,350.500 55.38 74.00 18.62 12.17 243 1.00
Rg Fre[lt\}nllj_lezr]\cy I?Xgul\_ﬁrﬁl I[\c\i,gpb;nr::]t MI[%IYB;? n Cor[r ;é}ion Polarization Afg:;]th A;%Eé;ﬁa
4 |5,312.000 88.99 12.09 H 243.1 1.00

4 | 5,350.000 41.35 54.00 12.65 12.17 H 243.1 1.00

4 ] 5,350.500 4117 54.00 12.83 1217 2431 1.00

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

o PK+ . - Antenna
Frequency | PK+ Level | PK+ Limit : Correction - Azimuth g
Rg [MHz] [dBuV/m] | [dBuV/m] MI;ng]ln [dB] Polarization [deg] H([a:ng]ht
4 | 5,300.000 102.65 12.06 161.8 1.00
4 | 5,350.000 54.22 74.00 19.78 12.17 v 161.8 1.00
4 | 5,352.000 55.67 74.00 18.33 12.17 161.8 1.00
- AVG q q Antenna
Frequency | AVG Level | AVG Limit : Correction - Azimuth g
Rg [MHz] [dBuV/m] | [dBuV/m] MI;ng]ln [dB] Polarization [deg] H([a:ng]ht
4 | 5,311.000 89.80 12.08 165.4 1.00
4 | 5,350.000 40.94 54.00 13.06 12.17 v 165.4 1.00
4 | 5,351.000 40.97 54.00 13.03 12.17 165.4 1.00
REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5310MHz: Fundamental frequency.

Huarui 7layers High Technology

Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd.

District, Suzhou City, Anhui Province, China
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Test Report No.: PSU-NQN2412310215RF02

802.11ax (80MHz)
CHANNEL TX Channel 58 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

.| AVG : . Antenna
Frequency |AVG Levell AVG Limit __ | Cormrection | Azimuth i
Rag [MHz] [dBuV/m] | [dBuVIm] I"ﬂ[-:;ng]m [dB] Polarnzation [deq] HE_:,E'I]H
1 [5289133] 8809 3.49 H 3549 2.00
1 |5.350.000] 4505 5400 895 3.60 H 2541 1.00
1 |5357.700] 4579 5400 821 361 H 107 1 2.00
. .| PE+ : . Antenna
Frequency|PK+ Level] PK+ Limit . |Correction . Azimuth -
Rag MHz] | [dBuV/m] | [dBuvim] M[-ZI‘E?]IH [dE] Polarization [deg] H?,.:,Ell]ht
1 |5.285.830) 10093 3.49 H 10 2.00
1 |5.350.000) 5732 7400 16.68 3.60 H 107 1 2.00
1 |5.358.067| 6084 7400 13.16 3.61 H 107 1 2.00

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

- | AVG ] . Antenna
Frequency |AVG Levell AVG Limit ~_ | Comechon | Azimuth -
Rag MHz] | [dBuvim)] | [dBuvim] M[Zré;]ln [d2] Polanzation [deq] Hv[srlr%ht
1 |5288767] 8625 3.49 WV 58 1.00
1 |5.350.000] 4559 5400 841 3.60 W 104 .8 1.00
1 |5.351.100)] 4611 5400 7.89 3.60 W 104 8 1.00
. .| PE+ , . Antenna
Frequency |PE+ Level] PK+ Limit . | Caorrection — Azimuth .
Rog [MHz] [dBuv/m] | [dBuV/m] M[?jré]']m [dB] Polanzation [deq] Hv[er:%ht
1 |5.285.830| 10078 3.49 W 3422 1.00
1 |5.350.000] 5665 7400 17.35 3.60 W 1036 2.00
1 |5.353.300] 5940 7400 14.60 3.60 WV 2924 1.00

REMARKS:
1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5290MHz: Fundamental frequency.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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BUREAU

802.11ax (40MHz)
Worst case harmonic:

Test Report No.: PSU-NQN2412310215RF02

CHANNEL TX Channel 62 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE |1GHz ~ 40GHz Average (AV)
| ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
.. PK+ o AVG . - Antenna
Frequency | PK+ Level | PK+ Limit . AVG Level | AVG Limit 2 Correction e Azimuth :
R9 |' MHz] | [dBpV/m] | [dBuV/m] M[f,'g]'“ [dBuV/m] | [dBuV/m] M["‘(‘,’g]'“ [@g] | Potarization { "o 0 ""[’r"?]h‘
2 |10,620.000 45.22 74.00 28.78 34.27 54.00 19.73 7.13 98.5 1.00
2 |15,930.000 47.72 74.00 26.28 37.39 54.00 16.61 10.33 H 359 1.00
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Test Report No.: PSU-NQN2412310215RF02

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

. PK+ . AVG . . Antenna
Frequency | PK+ Level | PK+ Limit . AVG Level | AVG Limit . Correction e Azimuth :
RO |' MHz] | [@BpV/m] | [dBuV/m] M;lrgl'" [dBpV/m] | [dBpV/m] M[‘;'J'é’]'" [@g] | Polarization { "0 H'[Erﬁ]h‘
2 |10,620.000| 44.91 74.00 29.09 34.35 54.00 19.65 713 v 108.5 2.00
2 |15,930.000| 47.48 74.00 26.52 37.43 54.00 16.57 10.33 v 108.5 2.00
£ 80
2; 75
% 725
£ 70
@ 67.5
3 65 -
625
60
57.5
55 —
525
50
475 0]
45 @ |
425 - }
40 ]
375 0)
35 — -:}
325
30
275
25
225 -
20
175
15
125
10
75
5
25
0 T T T T
1G 2G 3G 4G 5G 6G 776G 8G 9G 10G 20G 330G 400G
Frequency in Hz
() AVG Level @CriticalPoint () PK+ Level @CriticalPoint M\ AVG Limit @FCC_RE_HF_LIMI PK+ Limit @FCC_RE_HF_LIMI
REMARKS:
1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5310MHz: Fundamental frequency.
3. For frequency above 18GHz, the emission was tested 20db below the limit so the data not
recorded in the sheet.
Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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Test Report No.: PSU-NQN2412310215RF02

5G WIFI-RU
802.11ax (20MHz) (RU26):

CHANNEL TX Channel 52 Peak (PK)
DETECTOR FUNCTION

FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

.| AVG : . Antenna
Frequency JAVG Levell AVG Limit . | Correction .| Azimuth i

Rag [MHz] [dBuV/m] | [dBuV/m] M[ZrE?]ln [dB] Polanzation [deg] HE—EI]H
5251775 9544 3.54 H 29.4 2.00
5,350.000] 3840 54 .00 15.60 3.60 H 1288 2.00

4 15.352000] 3843 54 .00 15.57 3.60 H 1208 2.00
. .| PE+ : . Antenna
Frequency|PK+ Level] PK+ Limit . | Correction - Azimuth .

Rag MHz] | [dBuV/m] | [dBuVIm] M[zrég]m [dE] Polanzation [deg] H?r:%ht
5.251.300) 107.73 3.54 H 437 1.00
53500001 5156 7400 22 44 3.60 H 359 1.00
5385725 5286 7400 21.14 3.62 H 437 2.00

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

.| AVG : . Antenna
Frequency |AVG Levell AVG Limit __ | Correction | Azimuth .

Rag MHz] | [dBuv/m] | [dBuVim] M[ng]ln [dB] Polarnization [deg] H?.—:»E'I]ht
5,251.300| 9577 354 W 438 1.00
5350000 3834 54.00 15.66 3.60 W 941 1.00

4 |5.351.050) 3827 5400 15.73 3.60 v 941 1.00
. .| PE+ : . Antenna
Frequency |PE+ Level| PK+ Limit . |Correction | Azimuth -

Rag [MHz] [dBuV/m] | [dBuV/m] M[ng]ln [dB] Polarnzation [deg] H?.—:fl]ht
5,251.300] 106.52 3.54 WV 3581 1.00
5.350.000) 52.01 7400 2199 3.60 WV 533 200
5 376.700) 5331 7400 2019 361 Vv 3452 2.00

REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5260MHz: Fundamental frequency.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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Test Report No.: PSU-NQN2412310215RF02

CHANNEL TX Channel 60 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
.| AVG : . Antenna
Frequency |AVGE Levell AVG Limit - | Cormrection | Azimuth i
Rag [MHz] [dBuV/m] | [dBuV/m] I"ﬂ[-:;ng]m [dB] Polarnzation [deg] H?.—:fl]ht
5 |5.300600| 9737 3.48 H 449 1.00
5 |5.350.000| 3938 5400 1462 3.60 H 3556 2.00
5 |5.350400| 3954 5400 14 46 3.60 H 3556 2.00
. .| PE+ : . Antenna
Freguency |PE+ Level| PK+ Limit . | Correction | Azimuth i
Rg MHz] | [dBuV/m] | [dBuvim] M[ng]ln [dB] Polanzation [deg] Hv[srlng]ht
5 |5.300.600) 108.95 3.48 H 449 1.00
5 |5.350.000) 5254 7400 21.46 3.60 H 225 2.00
5 |5.354.300) 5452 7400 19.48 3.60 H 3163 2.00

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction . Azimuth y
Rag MHz] | [dBuV/m] | [dBpvim] M[Zrég]m [dE] Polanzation [deg] Hﬁﬁht
5300600 9823 3.48 W 167 2.00
5 |5.350.000] 3840 5400 15.60 3.60 WV 3581 1.00
B |5.351.000] 3843 5400 1557 3.60 W 3591 1.00
. .| PE+ ) . Antenna
Frequency |PE+ Level] PK+ Limit . | Correction . Azimuth -

Rg [MHz] [dBuV/m] | [dBuV/m] M[Zré;]ln [dB] Polanzation [deg] H?.—:fl]ht
5 |5.299.100| 10914 3.48 WV 1142 2.00
5 |5.350.000| 5264 7400 21.36 3.60 W 359 2.00
5 |5,358500] 5374 74.00 20.26 361 W 168.1 2.00

REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5300MHz: Fundamental frequency.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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BUREAU

Test Report No.: PSU-NQN2412310215RF02

CHANNEL TX Channel 64 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction .. | Azimuth .
Rag MHz] | [dBuVim] | [dBpvim] M[Zrég]m [dE] Polanzation [deq] HE—:rE.I]ht
6 |5.328400| 9804 3.55 355 2.00
5,350.000] 3968 5400 14.32 3.60 355 2.00
6 |5.361.600| 4011 5400 13.89 361 355 2.00
. PE+ ) . Antenna
Frequency |PE+ Level] PK+ Limit . | Carrection .| Azimuth .
Rg [MHz] [dBuV/m] | [dBuV/m] M[Zré;]m [dB] Polanzation [deg] H?.—:El]ht
6 |5.328.000] 10811 3.55 H 509 1.00
6 |5.350.000| 5515 74.00 18.85 3.60 H 1 2.00
6 |5.352.800] 5413 74.00 19.87 3.60 H 3591 1.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction . Azimuth y
Rag MHz] | [dBuV/m] | [dBpvim] M[Zrég]m [dE] Polanzation [deg] Hﬁﬁht
5,328400) 97.00 3.55 W 116.7 2.00
6 |5.350.000] 3872 5400 1528 3.60 WV IB7 6 1.00
6 |5.355.600]| 3875 5400 1525 3.60 W 5 1.00
. .| PE+ : . Antenna
Frequency |PE+ Level] PK+ Limit . | Correction .| Azimuth .
FRag MHz] [dBuV/m] | [dBuV/m] M[Zré,l]m [dB] Polanzation [deg] H?.—:r%ht
6 |5.328.000| 108.90 3.55 W ELTN 1.00
5,350.000) 5298 74.00 21.02 3.60 W 3581 1.00
6 |5.350400] 5380 74.00 2020 3.60 W 3591 1.00
REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5320MHz: Fundamental frequency.

Huarui 7layers High Technology
(Suzhou) Co., Ltd.

Tower N, Innovation Center, 88 Zuyi Road, High-tech

District, Suzhou City, Anhui Province, China
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Test Report No.: PSU-NQN2412310215RF02

802.11ax (20MHz) (RU52):

CHANNEL TX Channel 52 Peak (PK)

DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

.| AVG : . Antenna
Frequency |AVG LevellAVG Limit . | Correction — Azimuth .

Rag MHz] | [dBuV/m] | [dBpvim] M[-ZI‘E?]IH [dB] Polanzation [deg] H?r:%ht
5253675 9837 3.53 H 359 1.00
5350000 3949 54 .00 14.51 3.60 H 3565 2.00

4 15,355325] 39.44 54 .00 14 .56 3.60 H 3565 2.00
. .| PE+ ' . Antenna
Freguency |PE+ Level| PK+ Limit . | Correction .. | Azimuth i

Rag MHz] | [dBuV/im] | [dBuVim] M[zré]_]ln [dE] Polanzation [deg] H?,.El]ht
52532001 111.88 3.53 H 2434 1.00
5,350.000) 54.05 7400 19.95 3.60 H 217 2.00
5376225 5347 7400 20.53 3.61 H 187 2.00

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit - | Cormrechion | Azimuth i

Rag [MHz] [dBuV/m] | [dBuVIm] M[Zré;]m [dB] Polarnzation [deq] HE_:,E'I]H
5,253.200] 94398 3.53 WV 3581 1.00
5.350.000] 3830 5400 15.70 3.60 W 355 2.00
5, 355800 3832 54.00 15.68 3.60 W 355 2.00

. .| PE+ : . Antenna
Frequency |PE+ Level] PK+ Limit . | Correction .| Azimuth .

Rao [MHz] [dBuv/m] | [dBuV/m] M[Zré,l]m [dB] Polanzation [deg] Hv[er:%ht
5,253.200] 109.93 3.53 W 217 2.00
5.350.000) 5341 74.00 20.59 3.60 W 3582 1.00
5,380.025] 5372 74.00 2028 3.62 W 3163 2.00

REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5260MHz: Fundamental frequency.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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Test Report No.: PSU-NQN2412310215RF02

CHANNEL TX Channel 60 Peak (PK)

DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction .| Azimuth i
Rg [MHz] [dBuV/m] | [dBuV/m] M[ZrE?]ln [dB] Polanzation [deg] HE—EI]H
5 |5.295500) 9903 3.48 H 3581 1.00
5 |5.350.000) 4086 5400 13.14 3.60 H 25138 1.00
5 |5.351.000) 4093 5400 13.07 3.60 H 2518 1.00
. .1 PK+ ' . Antenna
Freguency |PE+ Level| PK+ Limit . | Correction .. | Azimuth i
Rg MHz] | [dBuV/im] | [dBuVim] M[ng]m [dE] Polanzation [deg] Hv[srlng]ht
5 |5.2096.100) 111.95 3.48 H 3559 1.00
5 |5.350.000) 5907 7400 14.93 3.60 H 249 4 1.00
5 |5.355.800) 68.04 7400 5.96 3.60 H 248 4 1.00

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

.| AVG : ' Antenna
Frequency |8VG Levell AVG Limit ~ | Comechion | Azimuth .
Rg [MHz] [dBuv/m] | [dBuVim] M[erg]ln [d8] Polanzation [dea] Hv[srlr%ht
5 |5.296.100| 9792 3.48 W 3139 2.00
5 |5.350.000]| 3976 5400 14.24 3.60 W 5.1 1.00
5 |5.350.700| 39280 5400 14.20 3.60 W 5.1 1.00
. .| PK+ : ' Antenna
Frequency |PE+ Level| PK+ Limit . | Comrechion | Azimuth .
Rg MHz] | [dBuvim] | [dBuvim] M[Zrég]m [dg] Polanzation [deg] H?,-E]ht
5 |5.296.100] 110.94 3.48 W 284 1.00
5 |5.350.000| 5339 7400 20.61 3.60 W 3575 1.00
5 |5.356.100| 6374 7400 10.26 3.60 Y 1 1.00

REMARKS:
1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5300MHz: Fundamental frequency.
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Test Report No.: PSU-NQN2412310215RF02

CHANNEL TX Channel 64 Peak (PK)

DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

.| AVG : . Antenna
Frequency |AVGE Levell AVG Limit - | Correction | Azimuth -
Rag [MHz] [dBuV/m] | [dBuV/m] M[ng]ln [dB] Polarnzation [deg] H?.—:fl]ht
6 |5328400] 9799 3.55 H 3549 2.00
6 |5.350.000| 4122 54.00 12.78 3.60 H 3549 2.00
6 |5.352400]| 4118 54.00 12.82 3.60 H 3549 2.00
. .| PE+ : . Antenna
Frequency |PE+ Level] PK+ Limit . | Carrection .| Azimuth .
Rg [MHz] [dBuV/m] | [dBuV/m] M[Zré;]m [dB] Polanzation [deg] H?.—:El]ht
6 |5.328.400| 11062 3.55 H 3565 2.00
6 |5,350.000| 6968 74.00 432 3.60 H 3555 2.00
6 |5.350400] 6912 74.00 4.88 3.60 H 35565 2.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
.| AVG : . Antenna
Frequency |&VG Levell AVG Limit - | Comrechion | Azimuth i
Rag [MHz] [dBuv/m] | [dBuV/m] M[ZrEg;]ln [dB] Polarnzation [deg] Hﬁ-ﬁht
6 15326400 97.11 3.54 W 3163 2.00
6 |5.350.000] 399 54.00 14.09 3.60 W 359 1.00
6 |5.350.800]| 3929 5400 14.11 3.60 v 359 1.00
. .| PE+ : . Antenna
Frequency|PK+ Level| PK+ Limit . | Correction .| Azimuth .
Rag [MHz] [dBuV/m] | [dBuV/m] M[adrég]m [dB] Polanzation [deg] H?.—:El]ht
5326.800| 11018 3.54 W 3152 2.00
6 |52350.000] 6661 74.00 7.39 3.60 W 2697 1.00
6 |5.350400]| 6624 74.00 176 3.60 W 104.8 2.00
REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5320MHz: Fundamental frequency.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
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Test Report No.: PSU-NQN2412310215RF02

802.11ax (20MHz) (RU106):

CHANNEL TX Channel 52 Peak (PK)

DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction .. | Azimuth .

Rao MHz] | [dBuV/m] | [dBpvim] M[Zré;]m [dB] Polanzation [deg] Hf:r:%ht
h,257475] 97.30 3.53 H 1059 2.00
5,350.000] 3940 5400 14.60 3.60 H 509 1.00
5,354 375 3932 5400 14.68 3.60 H 509 1.00

. .| PE+ : . Antenna
Frequency |PE+ Level] PK+ Limit . | Correction .. | Azimuth .

Rao MHz] | [dBuVim] | [dBuvim] M[Zré;]m [dB] Polanzation [deg] Hf:r:%ht
h.266.575] 10952 3.53 H 2636 2.00
5,350.000] 5434 7400 19.66 3.60 H 3549 2.00
5,355 325] 5589 7400 1811 3.60 H 2494 1.00

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
- ANVG ) . Antenna
Frequency |AVG Levell AVG Limit . | Correction - Azimuth .

Rg MHz] | [dBuvim] | [dBuVim] M[ng]ln [dB] Polanzation [deg] H?.—:fl]ht
5254 625 9484 3.53 W 2279 2.00
53500001 3821 54 .00 15.79 3.60 W 3542 2.00

4 15,353900] 3828 54.00 15.72 3.60 W 3591 1.00
_ PE+ ) . Antenna
Frequency|PK+ Level| PK+ Limit . | Correction - Azimuth .

Rg MHz] | [dBuvim] | [dBuvim] I"ﬂ[-:-:jrg]m [dB] Polanzation [deg] H?r:%ht
5257480 107.73 3.53 W 988 1.00
53500001 5439 7400 19.61 3.60 W 98.8 1.00
5,351.525] 5622 74.00 17.78 3.60 W 988 1.00

REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5260MHz: Fundamental frequency.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
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BUREAU

Test Report No.: PSU-NQN2412310215RF02

CHANNEL

TX Channel 60

FREQUENCY RANGE

1GHz ~ 40GHz

DETECTOR FUNCTION

Peak

(PK)

Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

REMARKS:

1.

Huarui 7layers High Technology

.1 AVG ) . Antenna
Freguency |AVG Levell AVG Limit . | Correction .. | Azimuth i
Rg MHz] | [dBuV/im] | [dBuVim] M[ng]m [dE] Polanzation [deg] Hv[srlng]ht
5 |5.205.800) 9702 3.48 2625 2.00
5 |5.350.000) 3955 5400 14.45 3.60 2027 1.00
5 |5.350400) 3963 5400 14.37 3.60 2027 1.00
. .| PE+ : . Antenna
Frequency|PK+ Level| PK+ Limit . | Caorrection - Azimuth .
Rg [MHz] [dBuV/m] | [dBuVim] M[adrE?]m [dB] Polanzation [deg] H?r:%ht
5 |5.296.700| 11022 348 H 3z2s 2.00
5 |5.350.000) 6196 7400 12.04 3.60 H 5.1 1.00
5 |5.354.000) 63.09 74.00 10.91 3.60 H 5.1 1.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
. ] AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction - Azimuth .
Rog [MHz] [dBuV/m] | [dBuV/m] M[ng]m [dB] Polanzation [deq] Hv[sr:%ht
5 |5.297.800) 9499 3.48 W 104.8 2.00
5 |5.350.000) 23941 54.00 14.59 3.60 W 3581 1.00
5 |5.355.500) 3949 54 .00 14.51 3.60 W 3581 1.00
. .| PE+ : . Antenna
Frequency|PK+ Level| PK+ Limit . | Correction - Azimuth .
Rog MHz] | [dBuvim] | [dBuVim] M[zrg]ln [dB] Polanzation [deg] Hv[sr:%ht
5 |5.297.000) 107.83 3.48 W 2314 2.00
5 |5.350.000) 5802 7400 1598 3.60 W 3512 1.00
5 |5.353.400) 6210 7400 1180 3.60 W 1012 1.00

Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.

(Suzhou) Co., Ltd.

. 5300MHz: Fundamental frequency.

Tower N, Innovation Center, 88 Zuyi Road, High-tech
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BUREAU

Test Report No.: PSU-NQN2412310215RF02

CHANNEL

TX Channel 64

FREQUENCY RANGE

1GHz ~ 40GHz

DETECTOR FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction .. | Azimuth .
Rag MHz] | [dBuVim] | [dBpvim] M[Zrég]m [dE] Polanzation [deq] HE—:rE.I]ht
6 |5.326400| 9730 3.54 254 2 1.00
5.350.000] 4053 5400 1347 3.60 3139 2.00
6 |5.356400| 41.01 5400 1299 3.60 254 2 1.00
. .| PE+ : . Antenna
Frequency |PE+ Level] PK+ Limit . | Correction .| Azimuth .
Rg [MHz] [dBuV/m] | [dBuW/m] M[Zré;]m [dB] Polanzation [deg] Hf:r:%ht
6 |5.322.000| 10972 3.53 306.7 1.00
5,350.000] 69.51 74.00 4.49 3.60 508 1.00
6 |5.351.200| 6936 7400 4 64 3.60 1525 1.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
- | AVG ] . Antenna
Frequency |AVG Levell AVG Limit ~_ | Comechon | Azimuth -

Rag MHz] | [dBuvim)] | [dBuvim] M[Zré;]ln [d2] Polanzation [deq] Hv[srlr%ht
6 |5.326.000] 9565 3.54 WV 1119 2.00
6 |5.350.000] 3986 5400 14.14 3.60 W 1119 2.00
6 |5.350400] 3992 5400 14.08 3.60 W 1119 2.00

. .| PE+ ) . Antenna
Frequency |PE+ Level] PK+ Limit . | Correction 1 Azimuth i

Rag MHz] | [dBuVim] | [dBpvim] M[ng]m [dE] Polanzation [deg] Hv[srlr?]ht

6 |5327.200| 109.90 3.55 W 1131 2.00
5.350.000] 6965 74.00 435 3.60 W 359 1.00
6 |5.354.000] 7025 74.00 375 3.60 W 1131 2.00

REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5320MHz: Fundamental frequency.

Huarui 7layers High Technology
(Suzhou) Co., Ltd.
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Test Report No.: PSU-NQN2412310215RF02

802.11ax (20MHz) (RU242):

CHANNEL TX Channel 52 Peak (PK)

DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction . Azimuth -

Rag MHz] | [dBuVim] | [dBpVim] M[?er'Eq]m [dB] Polarization [deg] H?,.:,Ell]ht
h262.700) 9067 3.52 H 3591 1.00
5,350.000] 3829 5400 15.71 3.60 H 116.6 2.00
5350575 3834 5400 15.66 3.60 H 355 2.00

. .| PE+ : . Antenna
Frequency |PE+ Level] PK+ Limit . | Caorrection .| Azimuth .

Rog [MHz] [dBuV/m] | [dBuV/m] M[?jré]']m [dB] Polanzation [deg] H?.—:El]ht
h,262.230] 106.84 3.52 H 449 1.00
5,350.000) 5257 7400 2143 3.60 H 18 2.00
5,351.050] 5283 7400 2117 3.60 H 2662 2.00

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction - Azimuth .

Rg MHz] | [dBuvim] | [dBuvim] I"ﬂ[er?]ln [dB] Polanzation [deg] Hv[er:%ht
h261.275]| 89389 352 W 359 1.00
5350000 38.06 5400 1594 3.60 W 1107 2.00

4 15,354375] 3814 5400 15.86 3.60 W 2601 2.00
. .| PE+ : . Antenna
Frequency |PE+ Level| PK+ Limit . |Correction — Azimuth .

Rog MHz] | [dBuv/m] | [dBuVim] M[ZrEt;J]m [dB] Polanzation [deg] Hn{er:’g:]ht
5257950 106.50 3.53 W 1155 2.00
5.350.000| 5184 74.00 2216 3.60 W 1.7 2.00
5385725| 5283 7400 21.17 3.62 W 1.7 2.00

REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5260MHz: Fundamental frequency.
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BUREAU

Test Report No.: PSU-NQN2412310215RF02

CHANNEL TX Channel 60 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction .. | Azimuth .
Rag MHz] | [dBuVim] | [dBpvim] M[Zrég]m [dE] Polanzation [deq] HE—:rE.I]ht
5 |5.297.000] 9174 3.48 1382 1.00
5.350.000) 3897 5400 15.03 3.60 3556 2.00
5 |5.350.700| 3897 5400 15.03 3.60 3556 2.00
. .| PE+ : . Antenna
Frequency|PK+ Level| PK+ Limit . |Correction - Azimuth .
Rg [MHz] [dBuV/m] | [dBuV/m] M[ng]ln [dB] Polanzation [deg] H?.—:fl]ht
5 |5.298.800) 105.84 347 H 284 2.00
5 |5.350.000) 5227 7400 2173 3.60 H 359 1.00
5 |5.352.200) 53.21 74.00 20.79 3.60 H 5.1 1.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
- | AVG : . Antenna
Frequency |AVG Levell AVG Limit - | Correchion | Azimuth -
Rg [MHz] [dBuV/m] | [dBuVim] M[Zré;]ln [dg] Polanzation [deg] H?,-E]ht
5 |5.301.200| 91.00 3.48 WV IxB13 1.00
h |5.350.000| 39.04 5400 14 96 3.60 WV 3B13 1.00
b |5.354.600)| 3915 5400 14 .85 3.60 W 3591 1.00
. .| PE+ : . Antenna
Frequency |PE+ Level] PK+ Limit . |Correction . Azimuth .
Rag MHz] | [dBuV/m] | [dBuVim] M[ZFE?]IH [dE] Polarization [deg] H?.—:»E.I]ht
5 |5.300.600| 10548 3.48 W 3591 1.00
5 |5.350.000] 5191 74.00 2209 3.60 W 1.7 2.00
b |5.368.100| 5275 7400 2125 3.61 W 1 2.00
REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5300MHz: Fundamental frequency.
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BUREAU

Test Report No.: PSU-NQN2412310215RF02

CHANNEL TX Channel 64 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
.| AVG : . Antenna
Freguency |AVG Levell AVG Linit .| Correchion .| Azimuth .
Rg [MHz] [dBuV/m] | [dBuVim] M[Zré;l]ln [dg] Polanzation [de] Hv[srlr%ht
6 |5.318.800) 9089 3.52 2637 2.00
6 |5.350.000) 39.08 54 00 14.92 3.60 2315 1.00
6 |5.352.800) 3922 5400 14.78 3.60 2315 1.00
. .| PE+ ) . Antenna
Frequency |PE+ Level] PK+ Limit . | Correction 1 Azimuth i
Rg MHz] | [dBuVim] | [dBpvim] M[ng]m [dE] Polanzation [deg] Hv[srlr?]ht
6 |5322400] 104.75 3.53 0.9 2.00
5.350.000) 5298 74.00 21.02 3.60 049 2.00
6 |5.360.000] 5470 74.00 19.30 361 2087 1.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
.| ANG , . Antenna
Frequency |AVG Levell AVG Limit . | Caorrection — Azimuth .
Rog [MHz] [dBuv/m] | [dBuV/m] M[?jré]']m [dB] Polanzation [deq] Hv[er:%ht
6 |5.318400] 8906 3.52 W 5 1.00
6 |5.350.000] 3855 54.00 1545 3.60 W 3574 1.00
6 |5350400] 3853 5400 1547 3.60 WV 2649 2.00
. .| PE+ : : Antenna
Frequency |PE+ Level| PK+ Limit . |Cormrechon | Azimuth i
Rag [MHz] [dBuV/m] | [dBuV/m] M[Zré;]m [dB] Polarnzation [deq] HE_:,E'I]H
6 |5.316.800| 10413 3.52 WV 104 .8 2.00
6 |5.350.000] 5237 74.00 2163 3.60 W 46.1 1.00
6 |5.352400] 5355 7400 2045 3.60 W 2816 1.00
REMARKS:
1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5320MHz: Fundamental frequency.
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BUREAU

Test Report No.: PSU-NQN2412310215RF02

802.11ax (40MHz) (RU484):

CHANNEL

TX Channel 54

FREQUENCY RANGE

1GHz ~ 40GHz

DETECTOR FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

.1 AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction - Azimuth .
Rg MHz] | [dBuV/m] | [dBuVim] M[ert;J]m [dB] Polanzation [deg] va:r:%ht
3 |5.270.800) 8857 3.51 2021 1.00
3 |5.350.000) 3965 5400 14.35 3.60 2518 1.00
3 |5.354400) 3988 5400 14.12 3.60 2518 1.00
. .| PK+ . : Antenna
Frequency [PK+ Level| PK+ Limit . | Correction N Azimuth .
Rag MHz] | [dBuV/m] | [dBuVim] Margin [dB] Polanzation [deg] Height
[dE] [m]
5267500 104.11 3.52 H 834 2.00
5350000 53.16 7400 20.84 3.60 H 3335 2.00
5351.833| 5440 7400 19.60 3.60 H 33356 2.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Carrection _— Azimuth .
Rg [MHz] [dBuv/m] | [dBuVIm] M[Zré;]m [dB] Polanzation [deq] H?.—:fl]ht
3 |5272633] 9139 351 W 1519 1.00
3 |5.350000] 4017 5400 1383 3.60 W 1262 1.00
3 15350367 4016 54.00 13.84 3.60 W 126.2 1.00
. .| PE+ ) . Antenna
Frequency |PE+ Level] PK+ Limit . | Correction 1 Azimuth i
Rag MHz] | [dBuVim] | [dBpvim] M[ng]m [dE] Polanzation [deg] Hv[srlr?]ht
3 15.263.100| 103.80 3.52 W 2225 1.00
3 |5.350.000] 5290 74.00 2110 3.60 W 3591 1.00
3 |5.35656.133] 5H358 74.00 2042 3.60 W 3581 1.00

REMARKS:
1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor

Margin value = Limit value — Emission Level.
2. 5270MHz: Fundamental frequency.
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Test Report No.: PSU-NQN2412310215RF02

CHANNEL TX Channel 62 Peak (PK)

DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

. .| AVG : . Antenna
Frequency |[&VG Levell AVG Limit . | Correction .. | Azimuth .

Rg MHz] | [dBuV/im] | [dBuVim] M[Zrél]m [dE] Polanzation [deg] HE—:rE.I]ht
5,311.000) 8879 3.51 H 2261 1.00
5,350.000) 4052 5400 13.48 3.60 H 1765 1.00
5350500 4043 5400 13.57 3.60 H 1765 1.00

. .| PE+ : . Antenna
Frequency |PE+ Level| PK+ Limit . | Cormrection | Azimuth i

Rag [MHz] [dBuV/m] | [dBuV/m] M[Zré;]m [dB] Polarnzation [deq] HE_:,E'I]H
5.314.000] 103.96 351 H 3581 1.00
5,350.000] 5465 74.00 19.35 3.60 H 2588 2.00
5,381.500) 5479 74.00 19.21 3.62 H 1322 2.00

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
.| AVG ) . Antenna
Frequency |AVG Levell AVG Limit - | Cormrection 1 Azimuth i

Rag MHz] | [dBuVim] | [dBpvim] M[ng]m [dE] Polanzation [deg] Hv[srlr?]ht

4 |5307.500) 8873 3.50 W 2086 2.00
5.350.000] 3956 5400 14.44 3.60 W 308 4 2.00
h,352.500] 3961 5400 14.39 3.60 W 308 4 2.00

. .| PE+ : . Antenna
Frequency |PE+ Level] PK+ Limit . | Caorrection .| Azimuth .

Rag MHz] [dBuv/m] | [dBuV/m] M[Zré,l]m [dB] Polanzation [deg] H?.—:r%ht
5.308.500] 10232 3.50 W 76.6 2.00
5,350.000) 5284 74.00 21.16 3.60 W 284 1.00
5, 367.000] 5358 74.00 2042 3.61 W 3536 1.00

REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5310MHz: Fundamental frequency.
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BUREAU

Test Report No.: PSU-NQN2412310215RF02

802.11ax (80MHz) (RU996):

CHANNEL TX Channel 58 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction .| Azimuth i
Rg [MHz] [dBuV/m] | [dBuV/m] M[ZrE?]ln [dB] Polanzation [deg] HE—EI]H
1 |5.288400) 8755 3.49 3139 2.00
1 |5.350.000) 4273 5400 11.27 3.60 3139 2.00
1 |5.364 667 4523 5400 877 3.61 3549 2.00
. .| PE+ : . Antenna
Frequency |PE+ Level] PK+ Limit . | Correction . Azimuth -
Rag MHz] | [dBuVim] | [dBuVim] M[?er'Eq]m [dB] Polarization [deg] H?,.:,Ell]ht
1 |5.290970| 101.03 3.48 3555 2.00
1 |5.350000| 57.77 7400 16.23 3.60 5.1 1.00
1 |5.380433| 6071 7400 13.29 3.62 3565 2.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
.| AVG : : Antenna
Frequency |AVG Levell AVG Limit . | Correction .. | Azimuth -
Rag MHz] | [dBuV/m] | [dBuVim] Margin [dB] Polanzation [deg] Height
[dB] [m]
1 |5.287.667| 8359 3.49 v h8.1 1.00
1 |5350.000| 4075 5400 1325 3.60 W 3591 1.00
1 |5366967| 4126 5400 1274 3.61 W 3578 1.00
.| PE+ ] . Antenna
Frequency |PE+ Level| PK+ Limit . |Cormrechon | Azimuth -
Rag MHz] | [dBuvim] | [dBuvim] M[Zré;]ln [d2] Polanzation [deq] Hv[srlr%ht
1 |5.286570) 10031 3.49 WV 314 2.00
1 |5.350.000] 5404 74.00 1996 3.60 W 3375 1.00
1 |5362200] &7.08 74.00 16.92 3.60 W 3591 1.00
REMARKS:

Huarui 7layers High Technology

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.

2. 5290MHz: Fundamental frequency.
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Test Report No.: PSU-NQN2412310215RF02

802.11ax (20MHz) (RU106):
Worst case harmonic:

CHANNEL TX Channel 64 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE |1GHz ~ 40GHz Average (AV)
| ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
Rg |Freauency |PK+ LevellPKEi:m?tPK MF;EH AVG Level| AVG Limit I"ﬂl'ﬁn Comrection |5, .. | Azimuth Aﬁ;‘?;;f
[MHz] [dBpv/m] [dBuviml| [dB] [dBpVIm] | [dBup\/m] [dB] [dB] [deq] [m]
4 10.640.000] 37.16 74.00 36.84 26.95 54.00 27.05 12.29 H 0.9 200
4 115,960.000] 4333 74.00 30.67 3216 54.00 21.84 17.55 H 0.9 2.00
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Test Report No.: PSU-NQN2412310215RF02

| ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

rg [Freauency [P Level PKEi:m?tPK MZEH AVG Level|AVG Limit hf:‘;;n Correction |, .| Azimuth AQ;‘?;E:‘

Hz] | ewvim] | e [ Ee " | 19Buvim] | i@Buvim | MEE" [ fde) [de] | 79

4 [10.640.000] 3766 | 7400 | 36234 | 2731 | 5400 | 2669 | 1229 v 359 | 200

4 [15.060.000] 4276 | 7400 | 3124 | 3221 | 5400 | 2179 | 1755 v 14 | 200
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REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5320MHz: Fundamental frequency.

3. For frequency above 18GHz, the emission was tested 20db below the limit so the data not
recorded in the sheet.
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BUREAU

Test Report No.: PSU-NQN2412310215RF02

Band 3
802.11a
CHANNEL TX Channel 100 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
.| AVG : . Antenna
Frequency |AVGE Levell AVG Limit - | Cormrection | Azimuth i
Rag [MHz] [dBuV/m] | [dBuV/m] M[Zré;]m [dB] Polarnzation [deg] H?.—:fl]ht
7 |5.447100)| 4027 5400 13.73 3.74 247 1.00
7 |5.460.000| 4026 5400 13.74 3.76 247 1.00
7 |5.498.850| 9776 3.86 343 1.00
. .| PE+ : . Antenna
Frequency |PE+ Level| PK+ Limit . | Cormrection | Azimuth i
Rag [MHz] [dBuV/m] | [dBuV/m] M[Zré;]m [dB] Polarnzation [deg] H?.—:fl]ht
7 |5.443.050| 5569 7400 18.31 373 1855 1.00
7 |5.460.000| 5472 74.00 19.28 3.76 359 2.00
7 |5.499300| 108.88 3.86 354 2 1.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Carrection .| Azimuth .
Rg [MHz] [dBuV/m] | [dBuV/m] M[Zré;]m [dB] Polanzation [deg] H?.—:El]ht
7 | 5457450 3913 5400 14.87 3.76 W 049 2.00
7 |5.460.000| 39.05 54.00 1495 3.76 W 1142 2.00
7 |5.501.100] 9077 3.86 W 51 1.00
. .| PE+ : . Antenna
Frequency |PE+ Level] PK+ Limit . | Correction .. | Azimuth .
Rao MHz] | [dBuVim] | [dBuvim] M[Zré;]m [dB] Polanzation [deg] Hf:r:%ht
448 .000) 53.61 74.00 20.39 374 W 2434 1.00
7 |5.460.000| 5273 74.00 2127 3.76 W 359 1.00
7 |5.498.850| 105.64 3.86 W 1154 2.00
REMARKS:

Huarui 7layers High Technology

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor

Margin value = Limit value — Emission Level.
2. 5500MHz: Fundamental frequency.
3. #: Out of restricted band.
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BUREAU

Test Report No.: PSU-NQN2412310215RF02

CHANNEL TX Channel 116 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
.| AVG ) . Antenna
Freguency |AVG Levell AVG Limit - | Comection .| Azimuth i
Rg MHz] | [dBuV/im] | [dBuVim] M[ng]m [dB] Polanzation [deg] Hf:rlr?]ht
& |5457.200) 3825 5400 15.75 3.76 0.9 2.00
8 |5.460.000) 3816 5400 15.84 3.76 3493 2.00
8 |5.578.750| 9453 412 3591 1.00
. .| PE+ : . Antenna
Frequency |PE+ Level] PK+ Limit . | Correction .. | Azimuth .
Rag MHz] | [dBuVim] | [dBpvim] M[Zrég]m [dE] Polanzation [deq] HE—:rE.I]ht
8 |5.459.325| 5331 7400 20.69 3.76 H 2899 1.00
5 460.000] 52.08 7400 2192 3.76 H 2899 1.00
& |5.577475| 107.07 412 H 1 1.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
- | ava ; . Antenna
Frequency JANG Levell AVG Limit - | Comrechion | Azimuth .
Rg [MHz] [dBuV/m] | [dBuV/m] M[Zrég]m [dg] Polanzation [deg] H?,-E]ht
8 |5447425] 3823 5400 15.77 3.74 W 1178 2.00
8 |5460.000] 3806 5400 1594 3.76 W 1178 2.00
8 |5579600] 9171 412 W 1178 2.00
. .| PE+ : . Antenna
Frequency|PK+ Level| PK+ Limit . | Correction .| Azimuth .
Rag MHz] [dBuV/m] | [dBuV/m] M[Zrél]m [dB] Polanzation [deg] Hf:r:%ht
8 |5448700] 5413 7400 19.87 3.74 W 1 2.00
460000 51.07 7400 2283 3.76 W 3151 2.00
8 |5576.2000 101.01 411 W 5.1 1.00
REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor

Margin value = Limit value — Emission Level.
2. 5580MHz: Fundamental frequency.
3. #: Out of restricted band.
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Test Report No.: PSU-NQN2412310215RF02

CHANNEL TX Channel 144 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)
ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
. PE+ ) . Antenna
Frequency |PE+ Level| PK+ Limit . | Cormrection | Azimuth i
Rag [MHz] [dBuV/m] | [dBuV/m] I"ﬂ[-:;ng]m [dB] Polarnzation [deg] H?.—:fl]ht
9 |5.718500| 104.33 4.49 1166 2.00
9 |5.850.000] 5315 68.20 15.05 5.38 1658 2.00
9 |5.896.000| 5468 68.20 1352 547 187 2.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
. .| PE+ : . Antenna
Frequency|PK+ Level| PK+ Limit . | Correction .| Azimuth .
Rag [MHz] [dBuV/m] | [dBuV/m] M[ZrE?]m [dB] Polanzation [deg] H?.—:El]ht
9 |5 718500| 10227 449 W 952 1.00
9 |5850000] 5247 68.20 15.73 5.38 W 359 1.00
9 |5881.000] 5318 68.20 15.02 5.44 W 5 1.00
REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor

Margin value = Limit value — Emission Level.
2. 5720MHz: Fundamental frequency.
3. #: Out of restricted band.
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Test Report No.: PSU-NQN2412310215RF02

802.11n (20MHz)
CHANNEL TX Channel 100 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE 1GHz ~ 40GHz Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

.| AVG : . Antenna
Frequency |AVG LevellAVG Limit . | Correction - Azimuth .
Rg MHz] | [dBuvim] | [dBuvim] I"ﬂ[-:-:jrg]m [dB] Polanzation [deg] H?r:%ht
7 |5.457.000) 4003 54 .00 13.97 3.76 H 359 2.00
7 |5.460.000) 3933 54 .00 1417 3.76 H 359 2.00
7 |5498.850) 9570 3.86 H 449 1.00
. .| PE+ : . Antenna
Frequency |PE+ Level| PK+ Limit . | Correction .| Azimuth i
Rg [MHz] [dBuV/m] | [dBuV/m] M[ZrE?]ln [dB] Polanzation [deg] HE—EI]H
7 |5.434850) 5466 7400 19.34 3N H 2649 2.00
7 |5.460.000) 54.04 7400 19.96 3.76 H 1 1.00
7 |5.504.250| 107.64 3.87 H Iz87 1.00

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

.| AVG ] . Antenna
Frequency |AVG Levell AVG Limit ~_ | Comechon | Azimuth -
Rag MHz] | [dBuvim)] | [dBuvim] M[Zré;]ln [d2] Polanzation [deq] Hv[srlr%ht
7 |5459700] 3958 5400 14.42 376 W 1059 2.00
7 |5460.000] 39532 5400 14.42 376 WV 1059 2.00
7 |5498400] 9574 3.85 Vv 1059 2.00
... | PE+ : . Antenna
Frequency |PE+ Level] PK+ Limit . | Correction . Azimuth -
Rg [MHz] [dBuV/m] | [dBuV/m] M[Zré;]ln [dB] Polanzation [deg] H?.—:fl]ht
7 |5.450250| 5340 7400 20.60 374 W 34 2.00
7 |5.460000] 5291 7400 21.09 3.76 Vv 3591 1.00
7 |5.498.850| 105.72 3.86 v 2279 1.00
REMARKS:
1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5500MHz: Fundamental frequency.
3. #: Out of restricted band.
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Test Report No.: PSU-NQN2412310215RF02

CHANNEL TX Channel 116 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE |1GHz ~ 40GHz Average (AV)

| ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Caorrection .. | Azimuth .
Rg [MHz] [dBuV/m] | [dBuV/m] M[Zré;]m [dB] Polanzation [deg] H?.—:El]ht
8 |5.450325| 3822 5400 1578 3.76 H 449 1.00
& |5.460.000| 3822 5400 15.78 3.76 H 449 1.00
8 |5.581.300| 93487 413 H 2816 1.00
. .| PE+ ) . Antenna
Freguency |PE+ Level| PK+ Limit . | Correction .. | Azimuth i
Rg MHz] | [dBuV/im] | [dBuVim] M[ng]m [dE] Polanzation [deg] Hv[srlng]ht
g |5448700) 5369 74.00 2031 3.74 H 156 2.00
8 |5.460.000) 5197 7400 2203 3.76 H 3555 2.00
& |5.578.750| 105.15 412 H 3559 1.00

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction . Azimuth -
Rg MHz] | [dBuVim] | [dBpVim] M[?er'Eq]m [dB] Polarization [deg] H?,.:,Ell]ht
5458050) 3789 5400 16.11 376 Vv 04 4 2.00
8 |5460000] 3771 5400 16.29 3.76 WV 253 2.00
& |5579175] 9187 412 v 104 .8 2.00
. .| PE+ : . Antenna
Frequency |PE+ Level| PK+ Limit . |Correction | Azimuth -
Rag [MHz] [dBuV/m] | [dBuV/m] M[ng]ln [dB] Polarnzation [deg] H?.—:fl]ht
8 |5438.075| 53638 7400 2032 an WV s 1.00
& |5.460.000| 5236 7400 2164 376 WV 3576 1.00
& |5.578.750| 107.79 412 Vv a7 2.00
REMARKS:
1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5580MHz: Fundamental frequency.
3. #: Out of restricted band.
Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
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Test Report No.: PSU-NQN2412310215RF02

CHANNEL TX Channel 144 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE |1GHz ~ 40GHz Average (AV)

| ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

. .| PE+ : . Antenna
Frequency |PE+ Level] PK+ Limit . | Correction — Azimuth .

Rag [MHz] [dBuv/m] | [dBuV/m] M[adré;]m [dB] Polanzation [deq] Hv[ar:%ht
9 |5.719.500| 103.64 4.49 H 3556 2.00
9 15.850.000] 5250 68.20 15.70 5.37 H 1.8 2.00
9 15872500 5455 68.20 13.65 h.42 H 09 2.00

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
. .| PE+ : . Antenna
Frequency|PK+ Level| PK+ Limit . | Correction .| Azimuth .

Rag MHz] [dBuV/m] | [dBuV/m] M[Zrél]m [dB] Polanzation [deg] Hf:r:%ht

9 |5.718500| 103.54 4.49 1) 2649 2.00
5,850.000) 52.80 6820 15.40 5.37 W 2839 1.00
9 |5.853.000]| 5446 68.20 13.74 5.38 W 165.8 2.00

REMARKS:
1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5720MHz: Fundamental frequency.
3. #: Out of restricted band.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
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Test Report No.: PSU-NQN2412310215RF02

802.11n (40MHz)

CHANNEL TX Channel 102 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE |1GHz ~ 40GHz Average (AV)

| ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

. AVG : . Antenna
Frequency |&VG Levell AVG Limit . | Correction - Azimuth .

Rog MHz] [dBuV/m] | [dBuVim] M[er?]ln [dE] Polanzation [deg] Hv[sr:%ht
5 |5.458.000) 4232 5400 11.68 3.76 H 1071 2.00
5 |5460.000) 4202 5400 11.98 377 H 821 2.00
5 |5.511.500) 9354 3.88 H a7 1.00

. .| PE+ . . Antenna
Freguency |PE+ Level| PK+ Limit . | Comection .| Azimuth i

Rg MHz] | [dBuVim] | [dBuVim] M[ng]m [dB] Polanzation [deg] Hf:rlr?]ht
5 |5450500) 5828 74.00 15.72 3.76 H 3287 1.00
5 |5.460.000) 5973 7400 14.27 377 H 81 2.00
5 |5.507.500| 104.24 3.88 H 3532 1.00

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Carrection _— Azimuth .

Rg [MHz] [dBuv/m] | [dBuVIm] M[Zré;]m [dB] Polanzation [deq] H?.—:fl]ht
5 |5459500] 4093 5400 13.07 3.76 W 2506 1.00
5 |5460.000] 4130 5400 12.70 377 W 2506 1.00
5 |5507.500] 9077 3.88 W a07.8 2.00

. .| PE+ : . Antenna
Frequency |PE+ Level| PK+ Limit . |Correction | Azimuth -

Rag [MHz] [dBuV/m] | [dBuV/m] M[ng]ln [dB] Polarnzation [deg] H?.—:fl]ht
5 |5.4589500| 57497 7400 16.03 3.76 WV 74 2.00
5 |5.460.000| 5963 7400 14 .37 377 WV 74 2.00
5 |5.518.500| 103.69 3.90 WV 1054 2.00

REMARKS:
1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5510MHz: Fundamental frequency.
3. #: Out of restricted band.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
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BUREAU

Test Report No.: PSU-NQN2412310215RF02

CHANNEL TX Channel 118 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE |1GHz ~ 40GHz Average (AV)
| ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
.| AVG ' . Antenna
Freguency JAVG Levell AVG Limit - | Correction | Azimuth i
Rg MHz] | [dBuV/m] | [dBuvim] M[ng]ln [dB] Polanzation [deg] Hv[srlng]ht
7 |5460.000) 3854 54.00 15.46 3.75 528 1.00
7 |5.588.000)0 9350 416 101.8 2.00
7 |5.725.000)| 3860 54 .00 15.40 4.49 786 1.00
. .| PE+ : . Antenna
Frequency |PE+ Level] PK+ Limit . | Carrection .| Azimuth .
Rg [MHz] [dBuV/m] | [dBuV/m] M[Zré;]m [dB] Polanzation [deg] H?.—:El]ht
7 |5.460.000| 5198 74.00 2202 375 281 2.00
7 |5.586.400| 104.09 416 2827 1.00
7 |5.725.000] 5313 74.00 20.87 4.49 1 1.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction . Azimuth y
Rag MHz] | [dBuV/m] | [dBpvim] M[Zrég]m [dE] Polanzation [deg] Hﬁﬁht
7 |5460.000] 3848 54.00 1552 3.76 W b4 6 1.00
5588.800) 9265 417 WV 2774 1.00
7 |5.725.000] 38384 5400 15.16 4.49 W 1013 2.00
. .| PE+ : . Antenna
Frequency |PE+ Level| PK+ Limit . |Cormrechon | Azimuth i
Rag [MHz] [dBuV/m] | [dBuV/m] M[Zré;]m [dB] Polarnzation [deq] HE_:,E'I]H
7 |5460.000| 5191 7400 2209 375 WV 140 1.00
7 |5.588.400| 100.94 417 W 4.4 1.00
7 |5.725.000| 5291 7400 21.09 449 W 2743 2.00
REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5590MHz: Fundamental frequency.
3. #: Out of restricted band.

Huarui 7layers High Technology
(Suzhou) Co., Ltd.
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Test Report No.: PSU-NQN2412310215RF02

CHANNEL TX Channel 142 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE |1GHz ~ 40GHz Average (AV)

| ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

. .| PE+ . . Antenna
Freguency |PE+ Level| PK+ Limit . | Comection .| Azimuth i
Rg MHz] | [dBuVim] | [dBuVim] M[ng]m [dB] Polanzation [deg] Hf:rlr?]ht
g |5.708.230| 100.60 4.449 H 2535 1.00
8 |5.850.000) 5224 68.20 15.96 5.37 H 2833 2.00
& |5.852.700) 5417 68.20 14.03 h.38 H 2331 2.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
. .| PE+ : . Antenna
Frequency|PK+ Level| PK+ Limit . | Correction .| Azimuth .
Rag [MHz] [dBuV/m] | [dBuV/m] M[adrég]m [dB] Polanzation [deg] H?.—:El]ht
8 |5704200| 10218 448 W 1538 1.00
g |5850000] 5264 68.20 15.56 5.38 W 272 1.00
8 |5894133] 5398 68.20 1422 547 WV 2791 1.00

REMARKS:
1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5710MHz: Fundamental frequency.
3. #: Out of restricted band.
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Test Report No.: PSU-NQN2412310215RF02

802.11ac (20MHz)

CHANNEL TX Channel 100 Peak (PK)
DETECTOR FUNCTION

FREQUENCY RANGE |1GHz ~ 40GHz Average (AV)

| ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

.| AVG : . Antenna
Frequency |AVG LevellAVG Limit . | Correction — Azimuth .
Rg MHz] | [dBuV/m] | [dBpvim] M[-ZI‘E?]IH [dB] Polanzation [deg] H?r:%ht
7 |5.4592500 3971 54 .00 1429 3.76 H 35565 2.00
7 |5.460.000) 39384 54 .00 14.16 376 H 304 4 1.00
7 |5.498.850) 9463 3.86 H 327 2.00
. .| PE+ : . Antenna
Frequency |PK+ Level| PK+ Limit . |Correction - Azimuth .
Rg [MHz] [dBuV/m] | [dBuV/m] M[ng]ln [dB] Polanzation [deg] H?.—:fl]ht
7 |5.456.100) 5462 7400 19.38 376 H 1 1.00
7 |5.460000) 5317 7400 20.83 3.76 H 3556 2.00
7 |5.498400) 106.04 3.85 H 1 2.00

ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M

. ANVG ' . Antenna
Frequency |AVG Levell AVG Limit - | Correction | Azimuth -
Rg MHz] | [dBuVim] | [dBpVim] M[ng]ln [dB] Polanzation [deg] H?rlr?]ht
5458 350 4034 54.00 13.66 3.76 W 1095 2.00
7 |5.460.000| 4004 5400 1396 3.76 WV 1095 2.00
7 |5.501.100| 9435 3.86 WV 1 1.00
. .| PE+ : . Antenna
Frequency |PE+ Level| PK+ Limit . |Correction | Azimuth -

Rag [MHz] [dBuV/m] | [dBuV/m] M[ng]ln [dB] Polarnzation [deg] H?.—:fl]ht
7 |5.444 850 5505 7400 1895 373 WV 339 2.00
7 |5.460.000| 5347 7400 2053 3.76 WV 049 2.00
7 |5.498.400| 106.34 3.85 WV 339 2.00

REMARKS:
1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5500MHz: Fundamental frequency.
3. #: Out of restricted band.
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BUREAU

Test Report No.: PSU-NQN2412310215RF02

CHANNEL

TX Channel 116

FREQUENCY RANGE

1GHz ~ 40GHz

DETECTOR FUNCTION

Peak (PK)
Average (AV)

ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

REMARKS:

1.

2.

.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Carrection .| Azimuth .
Rg [MHz] [dBuV/m] | [dBuV/m] M[?jré]']m [dB] Polanzation [deg] H?.—:El]ht
8 |5.457625| 3826 5400 1574 3.76 1801 1.00
& |5.460.000] 3817 5400 15.83 3.76 1801 1.00
8 |5577475] 9499 412 1 1.00
. .| PE+ : . Antenna
Frequency |PE+ Level| PK+ Limit . |Comection .| Azimuth i
Rg [MHz] [dBuV/m] | [dBuVim] M[adrE?]m [dB] Polanzation [deg] H?r:%ht
8 |5.434250) 53.01 7400 2099 37 158.6 2.00
& |5.460.000) 5142 7400 2258 3.76 5 1.00
& |5.578.750| 106.20 412 107 2.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
.1 AVG ) . Antenna
Freguency JAVG Levell AVG Limit . | Correction .. | Azimuth i
Rg MHz] | [dBuV/m] | [dBuvim] M[ng]m [dE] Polanzation [deg] Hv[srlng]ht
8 |5446.575] 3816 54.00 15.84 3.73 W 485 1.00
8 |5.460000) 3798 54 .00 16.02 3.76 W 0.9 2.00
8 |5.577.800) 9196 412 W 3128 2.00
. .| PE+ : . Antenna
Frequency|PK+ Level| PK+ Limit . | Correction - Azimuth .
Rg [MHz] [dBuV/m] | [dBuV/m] M[ZrE?]ln [dB] Polanzation [deg] H?.—:El]ht
8 |5.437.225]| 5289 7400 2111 3n W 33is 1.00
& |5.460000] 5156 7400 22 44 3.76 W 2003 2.00
g |5.577.900] 105.41 412 W 150.2 2.00

Margin value = Limit value — Emission Level.

3. #: Out of restricted band.

Huarui 7layers High Technology

(Suzhou) Co., Ltd.

5580MHz: Fundamental frequency.
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Test Report No.: PSU-NQN2412310215RF02

CHANNEL TX Channel 144 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE |1GHz ~ 40GHz Average (AV)
| ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
. PEK+ : . Antenna
Frequency |PE+ Level] PK+ Limit . | Carrection _— Azimuth .
Rag [MHz] [dBuV/m] | [dBuV/m] M[?jré]']m [dB] Polanzation [deq] H?.—:fl]ht
9 |5 718500| 103.04 4.49 H 3556 2.00
9 |5.850.000| 5201 68.20 16.19 537 H 1011 1.00
9 |5889500] 539& 62.20 14.22 5.46 H 3556 2.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
. .| PE+ . . Antenna
Freguency |PE+ Level| PK+ Limit . | Comection .| Azimuth i
Rg MHz] | [dBuVim] | [dBuVim] M[ng]m [dB] Polanzation [deg] Hf:rlr?]ht
9 |5718.000| 10754 4.449 W 103.6 2.00
9 |5850.000] 5306 68.20 15.14 5.37 W 3008 1.00
9 |5857.000] 5472 68.20 13.48 5.39 W 51 2.00
REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.

2. 5720MHz: Fundamental frequency.

3. #: Out of restricted band.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
(Suzhou) Co., Ltd. District, Suzhou City, Anhui Province, China
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Test Report No.: PSU-NQN2412310215RF02

802.11ac (40MHz)

CHANNEL TX Channel 102 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE |1GHz ~ 40GHz Average (AV)

| ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M

.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction .. | Azimuth .
Rag MHz] | [dBuVim] | [dBpvim] M[Zrég]m [dE] Polanzation [deq] HE—:rE.I]ht
5 |5.459.000| 4610 54.00 790 3.76 H 791 1.00
5 460.000) 4570 5400 8.30 377 H 278 1.00
5 |5.508500| 9385 3.88 H 791 1.00
. .| PE+ ) . Antenna
Frequency |PE+ Level] PK+ Limit . | Correction 1 Azimuth i
Rg MHz] | [dBuVim] | [dBpvim] M[Zré;]ln [dE] Polanzation [deg] Hv[srlr?]ht
5 |5450.000] 6322 74.00 10.78 3.76 H 79.8 1.00
5460.000] 6182 74.00 12.18 377 H 79.8 1.00
5 |5511.500| 105.39 3.88 H 3126 1.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
- | AvG : . Antenna
Freguency JAVG Levell AVG Limit - | Correchion | Azimuth .
Rg [MHz] [dBuV/m] | [dBuVim] M[Zré;l]ln [dg] Polanzation [de] Hv[srlr%ht
5 |5.459500) 4483 54 .00 917 3.76 W 1531 2.00
5 |5.460.000] 4513 54 .00 8.87 377 W 1531 2.00
5 |5.508.000) 91466 3.88 W J06.6 2.00
. .| PE+ : . Antenna
Freguency |PE+ Level| PK+ Limit . | Cormrection | Azimuth i
Rag [MHz] [dBuV/m] | [dBuVim] M[adrE?]m [dB] Polanzation [deg] H?r:%ht
h |5458500] 6214 7400 11.86 3.76 WV 153.8 2.00
5 |5460.000] 6213 7400 11.87 377 W 153.8 2.00
5 |5507500| 104.09 3.88 W 306.6 2.00

REMARKS:
1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5510MHz: Fundamental frequency.
3. #: Out of restricted band.

Huarui 7layers High Technology Tower N, Innovation Center, 88 Zuyi Road, High-tech Tel: +86 (0557) 368 1008
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BUREAU

Test Report No.: PSU-NQN2412310215RF02

CHANNEL TX Channel 118 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE |1GHz ~ 40GHz Average (AV)
| ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
. .| ANG . . Antenna
Frequency |AVG Levell AVG Limit - | Comection .- | Azimuth .
Ra| " MHz] | [dBuVim] | [dBuVim] ”[3’89]'” N e T HF.E]M
5460.000) 3917 54.00 14.83 3.74 H 309 1.00
5573200 9508 410 H 3322 2.00
5,725.000) 39.00 5400 15.00 4.449 H 2839 1.00
. .| PE+ ) . Antenna
Freguency |PE+ Level| PK+ Limit . | Correction .. | Azimuth i
Rg MHz] | [dBuV/m] | [dBuvim] M[ng]m [dE] Polanzation [deg] Hv[srlng]ht
7 |5460.000) 5209 74.00 21.91 3.75 079 1.00
7 |5.576.000) 106.79 411 1 1.00
7 |5.725.000) 5258 7400 21.42 4.449 3328 2.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction - Azimuth .
Rg MHz] | dBuvim] | [dBuvim] M[ng]ln [dB] Polanzation [deg] H?r:%ht
7 |5.460.000) 3845 54 .00 1555 375 W 165.1 1.00
7 |5.587.600) 9386 416 W 1209 2.00
7 |5.725.000) 3863 54.00 15.37 4.49 W 3aa 1.00
. .| PE+ : . Antenna
Freguency |PE+ Level| PK+ Limit . | Correction | Azimuth i
Rg MHz] | [dBuVim] | [dBuvim] M[ng]ln [dB] Polanzation [deg] Hv[srlng]ht
7 |5460.000) 5193 74.00 2207 3.76 W 2928 1.00
7 |5.577.200) 10627 411 W 100.6 2.00
7 |5.725.000) 5260 7400 21.40 451 W 359 2.00
REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5590MHz: Fundamental frequency.
3. #: Out of restricted band.

Huarui 7layers High Technology
(Suzhou) Co., Ltd.
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Test Report No.: PSU-NQN2412310215RF02

CHANNEL TX Channel 142 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE |1GHz ~ 40GHz Average (AV)
| ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
. .| PE+ : . Antenna
Frequency|PK+ Level] PK+ Limit . | Correction - Azimuth .
Rag MHz] | [dBuV/im] | [dBuVim] M[zrlél_]ln [dE] Polanzation [deg] H?,.El]ht
& |5. 712267 101.26 449 326 1.00
8 |5.850.000) 5297 68.20 15.23 537 1288 1.00
8 |5.868100) 5397 68.20 14.23 | 3578 1.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
. .| PE+ : . Antenna
Frequency |PE+ Level| PK+ Limit . | Correction . Azimuth -
Fog [MHz] [dBuV/m] | [dBuV/m] M[adré;]m [dB] Polanzation [deg] H?.—:fl]ht
& |5.708.230| 101.29 4.449 WV 152 6 2.00
& |5.850.000] 5323 62.20 14.97 5.37 W 3565 2.00
8 |5.862.967| 5436 68.20 13.84 5.40 WV 152 .6 2.00
REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5710MHz: Fundamental frequency.
3. #: Out of restricted band.

Huarui 7layers High Technology

(Suzhou) Co., Ltd.

Tower N, Innovation Center, 88 Zuyi Road, High-tech

District, Suzhou City, Anhui Province, China
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BUREAU

Test Report No.: PSU-NQN2412310215RF02

802.11ac(80MHz)
CHANNEL TX Channel 106 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE |1GHz ~ 40GHz Average (AV)
| ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
.| AVG : . Antenna
Frequency |AVG Levell AVG Limit . | Correction - Azimuth .
Rg MHz] | [dBuV/im] | [dBuVim] M[ng]m [dB] Polarnization [deg] Hf:rlr?]ht
5454 267 4415 5400 9.85 3.75 1 1.00
5460000 4370 5400 10.30 3.76 3655 2.00
5527100 9089 3.93 2876 1.00
. .| PE+ : . Antenna
Frequency |PE+ Level| PK+ Limit . | Cormrection | Azimuth i
Rag [MHz] [dBuV/m] | [dBuV/m] M[Zré;]m [dB] Polarnzation [deq] HE_:,E'I]H
5438933 5880 7400 15.20 372 485 1.00
h460.000) 58.02 74.00 1598 3.76 3549 2.00
5.527.100] 10252 3.83 3591 1.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
N e ; . Antenna
Freguency |AVG Levell AVG Limit ~_ | Cormrechion | Azmuth .
Rg MHz] | [dBuvim] | [dBuvim] M[zré;]ln [de] Polanzation [de] Hv[srlr%ht
4558001 4437 5400 9.63 3.76 W 254 2 1.00
460000 42386 54 .00 11.14 3.76 W 48 6 1.00
2 |5528250] 91.18 3.93 W 254 2 1.00
. .| PE+ : . Antenna
Frequency |PE+ Level] PK+ Limit . | Correction . Azimuth -
Rg MHz] | [dBuVim] | [dBuVim] M[?er'Eq]m [dB] Polarization [deg] H?,.:,Ell]ht
5454 650 58.46 7400 1554 3.75 WV 107 2 2.00
5 460.000] 5583 7400 1817 3.76 WV 2387 1.00
5,536.300] 99.20 3.85 WV 157 4 2.00
REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor
Margin value = Limit value — Emission Level.
2. 5530MHz: Fundamental frequency.
3. #: Out of restricted band.
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Test Report No.: PSU-NQN2412310215RF02

VERITAS

CHANNEL TX Channel 138 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE |1GHz ~ 40GHz Average (AV)
| ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
_ PE+ ) . Antenna
Frequency|PK+ Level| PK+ Limit . |Correction - Azimuth .
Rg [MHz] [dBuV/m] | [dBuV/m] M[ZrE?]ln [dB] Polanzation [deg] H?.—:»E'I]ht
5,687.670] 10058 4 46 327 2.00
5850000 53.05 6820 15.15 537 359 2.00
5896533 54.02 6220 14.18 547 2009 2.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT3 M
. .| PE+ : . Antenna
Frequency|PK+ Level| PK+ Limit . | Correction .| Azimuth .
Rag [MHz] [dBuV/m] | [dBuV/m] M[ZrE?]m [dB] Polanzation [deg] H?.—:El]ht
hGE8100) 9927 4 46 W 2768 1.00
5. 850.000) 5279 68.20 15.41 5.37 W 1514 2.00
h,884400) 5386 68.20 14.34 5.45 W 2768 1.00
REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor

Margin value = Limit value — Emission Level.
2. 5690MHz: Fundamental frequency.
3. #: Out of restricted band.

Huarui 7layers High Technology

(Suzhou) Co., Ltd.

Tower N, Innovation Center, 88 Zuyi Road, High-tech

District, Suzhou City, Anhui Province, China

Page 132 of 221

Tel: +86 (0557) 368 1008




BUREAU

Test Report No.: PSU-NQN2412310215RF02

802.11ac(160MHz)
CHANNEL TX Channel 114 Peak (PK)
DETECTOR FUNCTION
FREQUENCY RANGE |1GHz ~ 40GHz Average (AV)
| ANTENNA POLARITY & TEST DISTANCE: HORIZONTAL AT 3 M
L PK+ . - Antenna
Frequency | PK+ Level | PK+ Limit : Correction - Azimuth g
Rg [MHz] [dBuV/m] | [dBuV/m] MI;ng]ln [dB] Polarization [deg] H(E':?]ht
7 | 5,388.938 65.33 74.00 8.67 12.17 H 288.5 1.00
7 | 5470.000 59.91 74.00 14.09 12.12 H 1 1.00
7 | 5573.563 96.47 12.37 H 244.7 2.00
. AVG . . Antenna
Frequency | AVG Level | AVG Limit : Correction S Azimuth -
Rg [MHz] [dBuV/m] | [dBuV/m] M[:Ing]ln [dB] Polarization [deg] Ht[;rllglht
7 | 5410.375 47.92 54.00 6.08 12.18 H 290.9 1.00
7 | 5470.000 44.58 54.00 9.42 12.12 H 359.1 1.00
7 | 5573.125 85.08 12.37 H 244.7 2.00
ANTENNA POLARITY & TEST DISTANCE: VERTICAL AT 3 M
A PK+ . . Antenna
Frequency | PK+ Level | PK+ Limit - Correction S Azimuth -
Rg [MHz] [dBuV/m] | [dBuV/m] M[:Ing]ln [dB] Polarization [deg] Ho.[erlng]ht
7 | 5,408.188 65.87 74.00 8.13 12.18 v 164.2 1.00
7 | 5470.000 60.07 74.00 13.93 12.12 164.2 1.00
7 |5573.125 99.69 12.37 A 164.2 1.00
L AVG . . Antenna
Frequency | AVG Level | AVG Limit : Correction S Azimuth -
Rg [MHz] [dBuV/m] | [dBuV/m] M[:Ing]ln [dB] Polarization [deg] Ho.[erlng]ht
7 | 5416.938 49.45 54.00 4.55 12.17 v 289.7 1.00
7 | 5470.000 48.29 54.00 5.71 12.12 114 1.00
7 |5573.125 86.87 12.37 A 172.6 1.00
REMARKS:

1. Emission Level = Read Level+ Antenna Factor + Cable Loss- Preamp Factor

Margin value = Limit value — Emission Level.
2. 5570MHz: Fundamental frequency.
3. #: Out of restricted band.
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